
Isuzu Impulse (90 ‐ 92) ‐ Engine, Emission & Engine Electrical 
Parts Catalogue 

 
 
Catalogue Layout 
 
The Catalogue is laid out as a single pdf file comprising 82 pages, excluding 
this  page.  Each  page,  or  group  of  pages,  covers  distinct  areas  of  the 
Catalogue and every page displays a relevant reference diagram.  
 
The  first 46 pages are generally applicable only  to  the 4XE1 1.6L Engine 
(NA & Turbo). The following 36 pages are generally applicable only to the 
4XF1 1.8L Engine. 
 
Down  the  left  hand  side  of  the  Adobe  screen  is  a  list  of  Bookmarks 
providing fast links to each page.  
 
At  the  top of each page  is  the relevant reference diagram and down  the 
right hand side  is the parts  list for that section. (Please note that when a 
section  has more  than  one  page,  e.g.  1.6  EXHAUST MANIFOLD  (1)  and     
1.6 EXHAUST MANIFOLD (2), the page diagrams are different but the parts 
lists are identical.) 
 
Other than the diagrams, the entire file is searchable. 
 
Parts List Description 
 
The parts lists comprise five pieces of information laid out in columns. 
 
The first column is the Isuzu Part Number in ten character numeric format 
e.g. 1234567890. 
 
The  second  is  the  year/month  range  in  YYYYMM  format  e.g.  199810  ‐ 
199903. 
 
The third is additional information e.g. ID=77 or INT GRADE XL (RBL) etc. 
 
The fourth is a brief part description e.g. GASKET; OIL FILTER. 
 
The  fifth  is a  letter, or a group of  letters,  that  refers  to  the applicability 
reference top right of the page e.g. A‐ 4XE1 1.6L DOHC ENG(RLK) and/or B‐ 
4XF1 1.8L DOHC ENG(RLX). 



Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > ENGINE GASKET KIT  >  
 

Изображение: 01 02 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

1 GASKET SET; ENG OVERHAUL

8943860490 198911 - 199109

INT 
GRADE 
XS
(RBC)

GASKET 
SET; ENG 
OVERHAUL

A

8970116590 199006 -

INT 
GRADE 
RS
(RBD)

GASKET 
SET; ENG 
OVERHAUL

A

2 GASKET SET; ENG HD OVERHAUL

8943315333 198911 - 199005 COUPE

GASKET 
SET; ENG 
HD 
OVERHAUL

A

8943862540 199006 - 199109

INT 
GRADE 
XS
(RBC)

GASKET 
SET; ENG 
HD 
OVERHAUL

A

8970116600 199006 -

INT 
GRADE 
RS
(RBD)

GASKET 
SET; ENG 
HD 
OVERHAUL

A

 



Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > CYLINDER HEAD COVER  >  

 

Изображение: 01 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

1 COVER; CYL HD

8943604232 198911 - 199109

INT 
GRADE 

XS

(RBC)

COVER; 

CYL HD
A

8943700701 199006 -

INT 
GRADE 

RS

(RBD)

COVER; 

CYL HD
A

4 CAP; OIL FILLER

8944256852 198911 - 199109
CAP; OIL 
FILLER

A

8944256852 199110 -
CAP; OIL 

FILLER
AB

5 GASKET; OIL FILLER

8941236231 198911 - 199109 ID=32
GASKET; 

OIL FILLER
A

8941236231 199110 - ID=32
GASKET; 

OIL FILLER
AB

6 PIPE; PCV HOSE

8943703940 199006 -

INT 
GRADE 

RS

(RBD)

PIPE; PCV 

HOSE
A

8970104860 198911 - 199109

INT 
GRADE 

XS

(RBC)

PIPE; PCV 

HOSE
A

16 CLIP; CABLE

8943139932 198911 -
CLIP; 
CABLE

A

20 GROMMET; HD COVER

8943185160 198911 - 198912
GROMMET; 
HD COVER

A

8970217370 199001 - 199109
GROMMET; 

HD COVER
A

8970217370 199110 -
GROMMET; 

HD COVER
AB

22 PLUG; CM/SHF CAP

8943210470 198911 - 199109
PLUG; 
CM/SHF 

CAP

A

8943210470 199110 - 199203

PLUG; 

CM/SHF 
CAP

AB

8970748010 199204 -

PLUG; 

CM/SHF 

CAP

AB

23 BOLT; PLUG

0280808160 198911 - 199109 M8X16
BOLT; 
PLUG

A

0280808160 199110 - M8X16
BOLT; 
PLUG

AB

25 COVER; CYL HD, CENTER

8944573291 198911 -

COVER; 

CYL HD, 

CENTER

A

26 BOLT; CLY HD COVER

8944818260 198911 - 199109
BOLT; CLY 
HD COVER

A

8944818260 199110 -
BOLT; CLY 

HD COVER
AB

28 BOLT; HD COVER

9058206450 198911 - M6X45
BOLT; HD 

COVER
A

9058206600 198911 - M6X60
BOLT; HD 

COVER
A

69 GASKET; HD TO COVER

8943605271 198911 - 199109
GASKET; 
HD TO 

COVER

A

8943605271 199110 -

GASKET; 

HD TO 
COVER

AB

104 GASKET; PLUG

8970757550 199204 -
GASKET; 

PLUG
AB

9095613240 198911 - 199109
GASKET; 

PLUG
A

9095613240 199110 - 199203
GASKET; 

PLUG
AB

 

RoverV8 Engine
Official UK GM 
Importers Cheapest 

Prices & Huge UK 

Stock
www.PartsWorldPerformanc…

Drain Cleaners
All Types Of Drainage 
Care. Free CCTV 

Inspection. Call Now.
rtdrainage.co.uk

Fidelity ISAs
Share ISA Funds From 

70 Providers. Manage 
Your Investments 

Online.
www.Fidelity.co.uk/ShareISAs

Lexus - Official 

Website
Explore our model 

range & discover the 

Lexus Hybrid Drive" 

technology.
www.lexus.co.uk

Ask an Isuzu 

Mechanic Now
A Isuzu Mechanic Will 

Answer Now! A 

Question is Answered 
Every 9 Sec.
Isuzu.JustAnswer.com



 
 

 

Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > CYLINDER HEAD  >  

 

Изображение: 01 02 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

1 HEAD ASM; CYL

8943822321 198911 - 199109

HEAD 

ASM; 

CYL

A

8943822321 199110 -

HEAD 

ASM; 

CYL

AB

2 GASKET; CLYL HD

8944296261 198911 - 199109

INT GRADE XS

(RBC) EXC. 

TURBOCHARGER

(K51) T=1.20

GASKET; 

CLYL HD
A

8944636780 199006 -

COUPE INT 

GRADE RS(RBD) 

TURBOCHARGER

(K51)

GASKET; 

CLYL HD
A

3 BOLT; CYL HD TO BLOCK

8942007510 198911 - 199109 M12X102

BOLT; 

CYL HD 

TO 

BLOCK

A

8942007510 199110 - M12X102

BOLT; 

CYL HD 

TO 

BLOCK

AB

4 GUIDE; VLV

8941767081 198911 - 199109 L=42
GUIDE; 

VLV
A

8941767081 199110 - L=42
GUIDE; 

VLV
AB

8941767091 198911 - 199109 L=45
GUIDE; 

VLV
A

8941767091 199110 - L=45
GUIDE; 

VLV
AB

5 INSERT; VLV SEAT

8941767060 198911 - 199109 INLET

INSERT; 

VLV 

SEAT

A

8941767060 199110 - INLET

INSERT; 

VLV 

SEAT

AB

8943255280 198911 - 199109 EXHAUST

INSERT; 

VLV 

SEAT

A

8943255280 199110 - EXHAUST

INSERT; 

VLV 

SEAT

AB

7 CUP; SEALING, CYL HEAD

1096000160 198911 - 199109 (A) OD=25

CUP; 

SEALING, 

CYL 

HEAD

A

1096000160 199110 - (A) OD=25

CUP; 

SEALING, 

CYL 

HEAD

AB

5111290060 198911 - 199109 (C) OD=16

CUP; 

SEALING, 

CYL 

HEAD

A

5111290060 199110 - (C) OD=16

CUP; 

SEALING, 

CYL 

HEAD

AB

9111291280 198911 - 199109 (B) OD=20

CUP; 

SEALING, 

CYL 

HEAD

A

9111291280 199110 - (B) OD=20

CUP; 

SEALING, 

CYL 

HEAD

AB

9 STUD; INL MANIF

0495408280 198911 - 199109 M8X35 L=47

STUD; 

INL 

MANIF

A

0495408280 199110 - M8X35 L=47

STUD; 

INL 

MANIF

AB

12 HANGER; ENG, RR

8943384241 199006 -
TURBOCHARGER

(K51)

HANGER; 

ENG, RR
A

8944729393 198911 - 199109
INT GRADE XS

(RBC)

HANGER; 

ENG, RR
A

14 STUD; EXH MANIF

0496410250 198911 - 199109

STUD; 

EXH 

MANIF

A

0496410250 199110 -

STUD; 

EXH 

MANIF

AB

15 BOLT; HANGER, FRT

0280208140 199102 - 199109 M8X14

BOLT; 

HANGER, 

FRT

A

0280808140 198911 - 199101 M8X14

BOLT; 

HANGER, 

FRT

A

0280808140 199110 - M8X14

BOLT; 

HANGER, 

FRT

AB

21 PLUG; SPARK

8943283720 198911 - 199005 COUPE
PLUG; 

SPARK
A

8943283720 199006 - 199109
INT GRADE XS

(RBC) BKR6E-11

PLUG; 

SPARK
A

8943283740 199110 -

INT GRADE XS

(RBC) K20PR-

U11

PLUG; 

SPARK
A

8970129280 199006 -

COUPE INT 

GRADE RS(RBD) 

TURBOCHARGER

(K51) BKR6E

PLUG; 

SPARK
A

8970129300 199102 -

COUPE INT 

GRADE RS(RBD) 

TURBOCHARGER

(51) K20PR-U

PLUG; 

SPARK
A

25 PLUG; CYL HD

8943602880 198911 -
PLUG; 

CYL HD
A

39 DOWEL; CAP, CM/SHF

8944243480 198911 - 199109

DOWEL; 

CAP, 

CM/SHF

A

8944243480 199110 -

DOWEL; 

CAP, 

CM/SHF

AB

40 BOLT; BRG CAP

8944078740 198911 - 199109 M6X35
BOLT; 

BRG CAP
A

8944078740 199110 - M6X35
BOLT; 

BRG CAP
AB

41 BOLT; ENG HANGER

0280208140 198911 - 199101 M8X14

BOLT; 

ENG 

HANGER

A

0280808140 199102 - 199109 M8X14

BOLT; 

ENG 

HANGER

A

0280808140 199110 - M8X14

BOLT; 

ENG 

HANGER

AB

43 PLATE; FRT, CYL HD

8944370562 198911 -

PLATE; 

FRT, CYL 

HD

A

44 BOLT; FRT PLATE

0280208180 198911 - 199101 M8X18

BOLT; 

FRT 

PLATE

A

0280808180 199102 - M8X18

BOLT; 

FRT 

PLATE

A

46 VALVE; OIL CHECK, CYL HD

8943255320 198911 - 199109

VALVE; 

OIL 

CHECK, 

CYL HD

A

8943255320 199110 -

VALVE; 

OIL 

CHECK, 

CYL HD

AB

74 PLUG; OIL GALLERY

8941332830 198911 - 199109

PLUG; 

OIL 

GALLERY

A

8941332830 199110 -

PLUG; 

OIL 

GALLERY

AB

168 HANGER; ENG, FRT

8943698890 198911 -
HANGER; 

ENG, FRT
A

2012 CATCAR.INFO  (v 1.3)

 

Official Toyota Site
Find The Model That 

Suits You With Toyota. 
Compare Our Range 
Now.
www.toyota.co.uk

Fidelity ISAs
Share ISA Funds From 
70 Providers. Manage 
Your Investments 

Online.
www.Fidelity.co.uk/ShareISAs

Parts for Mercedes 
Benz
Secure Online 
Ordering. All Prices 
Discounted over RRP!
www.partsformercedes-ben…

Cheap Used Cars
With 1000s of Cars & 
Over 30 Makes Choose 
a Carcraft Car Today
Carcraft.co.uk/Cheap-Cars

I Want To Sell My 

Car
We Buy Any Car From 

£50 to £100,000 Free 
Valuation - As Seen On 
TV!
www.webuyanycar.com/i-w…



Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > CYLINDER BLOCK  >  
 

Изображение: 01 02 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

5 CUP; SEALING, OIL GALLERY

5112190080 198911 - 199109 OD=18

CUP; 
SEALING, 
OIL 
GALLERY

A

5112190080 199110 - OD=18

CUP; 
SEALING, 
OIL 
GALLERY

AB

6 CUP; SEALING

8942298530 198911 - 199109 D=35 H=10
CUP; 
SEALING

A

8942298530 199110 - D=35 H=10
CUP; 
SEALING

AB

7 PLUG; WATER DRAIN

9096640010 198911 - 199109
PLUG; 
WATER 
DRAIN

A

9096640010 199110 -
PLUG; 
WATER 
DRAIN

AB

8 BOLT; BRG CAP

8941321731 198911 - 199109
BOLT; 
BRG CAP

A

8941321731 199110 -
BOLT; 
BRG CAP

AB

13 DOWELL; C/BL TO HD

8942008190 198911 - 199109
DOWELL; 
C/BL TO 
HD

A

8942008190 199110 -
DOWELL; 
C/BL TO 
HD

AB

14 DOWEL; TIMING GEAR CASE TO C/BL

8943255060 198911 - 199109

DOWEL; 
TIMING 
GEAR 

CASE TO 
C/BL

A

8943255060 199110 -

DOWEL; 
TIMING 
GEAR 
CASE TO 
C/BL

AB

15 PLUG; OIL GALLERY

1096050190 198911 - 199101
PT1/8 PT1/4 
L=11

PLUG; OIL 
GALLERY

A

1096050190 199102 - 199109

EXC. 
TURBOCHARGER
(K51) PT1/8 
PT1/4 L=11

PLUG; OIL 
GALLERY

A

1096050500 199207 -
TURBOCHARGER
(K51) PT1/8 
L=8

PLUG; OIL 
GALLERY

A

5096050192 199102 - 199206
TURBOCHARGER
(K51) PT1/8

PLUG; OIL 
GALLERY

A

17 SWITCH; OIL PRESSURE

8943129400 198911 - 199005 COUPE
SWITCH; 
OIL 
PRESSURE

A

56 JET; OIL, PISTON COOLING

8943314773 199006 -
TURBOCHARGER
(K51)

JET; OIL, 
PISTON 
COOLING

A

85 PIPE; OIL, RETURN

8941046080 199006 -
TURBOCHARGER
(K51)

PIPE; OIL, 
RETURN

A

86 GASKET; OIL PIPE

8944205150 199006 -
TURBOCHARGER
(K51)

GASKET; 
OIL PIPE

A

87 JOINT; OIL PIPE

8944184502 199006 -
TURBOCHARGER
(K51)

JOINT; 
OIL PIPE

A

88 SENSOR; KNOCK CONT

8104560420 199006 -
TURBOCHARGER
(K51)

SENSOR; 
KNOCK 
CONT

A

95 UNIT; OIL PRESSURE

8944085580 199006 - 199006
UNIT; OIL 
PRESSURE

A

8970117790 199007 -
UNIT; OIL 
PRESSURE

A

217 STUD; STARTER

9044110280 198911 - 199109 M10X28 L=43
STUD; 
STARTER

A

9044110280 199110 - M10X28 L=43
STUD; 
STARTER

AB



Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > OIL PAN AND LEVEL GAUGE  >  
 

Изображение: 01 02 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

1 PAN ASM; OIL

8943211920 198911 - 199005
PAN ASM; 
OIL

A

8970310180 199006 -
PAN ASM; 
OIL

A

2 GAUGE; OIL LEVEL

8943171671 199006 -
TURBOCHARGER
(K51)

GAUGE; 
OIL 
LEVEL

A

8970101281 198911 - 199109

EXC. 

TURBOCHARGER
(K51)

GAUGE; 

OIL 
LEVEL

A

3 GASKET; DRAIN PLUG

9095714140 198911 - 199109
ID=14.2 
OD=20.0

GASKET; 
DRAIN 
PLUG

A

9095714140 199110 -
ID=14.2 
OD=20.0

GASKET; 

DRAIN 
PLUG

AB

4 PLUG; DRAIN, OIL

9098621560 198911 - 199109
PLUG; 
DRAIN, 
OIL

A

9098621560 199110 -

PLUG; 

DRAIN, 
OIL

AB

8 TUBE; GUIDE, OIL LEVEL GAUGE

8944570331 198911 - 199109
EXC. 
TURBOCHARGER
(K51)

TUBE; 
GUIDE, 
OIL 
LEVEL 

GAUGE

A

8944822981 199006 -
TURBOCHARGER

(K51)

TUBE; 
GUIDE, 
OIL 

LEVEL 
GAUGE

A

10 BOLT; GUIDE TUBE

0280808140 199006 -
TURBOCHARGER
(K51) M8X14

BOLT; 
GUIDE 
TUBE

A

12 BRACKET; TUBE, OIL LEVEL GAUGE

8944489852 199006 -
TURBOCHARGER
(K51)

BRACKET; 
TUBE, OIL 
LEVEL 

GAUGE

A

14 UNION; OIL LEVEL GAUGE

0280806120 199006 -

TURBOCHARGER

(K51) (A) 
M6X12

UNION; 
OIL 

LEVEL 
GAUGE

A

8941469660 199006 -
TURBOCHARGER
(K51) (B)

UNION; 

OIL 
LEVEL 
GAUGE

A

23 BOLT; OIL PAN

0280806120 199008 - 199109 M6X12
BOLT; 
OIL PAN

A

0280806120 199110 - M6X12
BOLT; 

OIL PAN
AB

8941012460 198911 - 199007
BOLT; 
OIL PAN

A

24 NUT; OIL PAN

5094400040 198911 - M6
NUT; OIL 
PAN

A

 



 

 

 

Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > CAMSHAFT AND VALVE  >  
 

Изображение: 01 02 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

2 CAMSHAFT; INL

8943704350 199006 -

INT 
GRADE 
RS
(RBD)

CAMSHAFT; 
INL

A

8943847500 198911 - 199109

INT 
GRADE 
XS
(RBC)

CAMSHAFT; 
INL

A

3 CAMSHAFT; EXH

8943704370 199006 -

INT 
GRADE 
RS
(RBD)

CAMSHAFT; 
EXH

A

8943847520 198911 - 199109

INT 
GRADE 
XS
(RBC)

CAMSHAFT; 
EXH

A

4 VALVE; INL

8943255291 199006 -

INT 
GRADE 
RS
(RBD)

VALVE; INL A

8943601401 198911 - 199109

INT 
GRADE 
XS
(RBC)

VALVE; INL A

5 VALVE; EXH

8943255301 198911 - 199109
VALVE; 
EXH

A

8943255301 199110 -
VALVE; 
EXH

AB

28 BOLT; CAM PULLEY

9010660350 198911 - 199001 M10X35
BOLT; CAM 
PULLEY

A

9020610350 199002 - 199109 M10X35
BOLT; CAM 
PULLEY

A

9020610350 199110 - M10X35
BOLT; CAM 
PULLEY

AB

29 WASHER; TIMING PULLEY

8941742831 198911 - 199109
WASHER; 
TIMING 
PULLEY

A

8941742831 199110 -
WASHER; 
TIMING 
PULLEY

AB

32 SPROCKET; CM/SHF INL

8943323540 198911 -
SPROCKET; 
CM/SHF 
INL

A

33 SPROCKET; CM/SHF EXH

8943820980 198911 - 199109

INT 
GRADE 
XS
(RBC)

SPROCKET; 
CM/SHF 
EXH

A

8944573283 199006 -

INT 
GRADE 
RS
(RBD)

SPROCKET; 
CM/SHF 
EXH

A

34 PIN; CM/SHF

9081605100 198911 - 199109
OD=5 
L=10

PIN; 
CM/SHF

A

9081605100 199110 -
OD=5 
L=10

PIN; 
CM/SHF

AB

36 SEAL; OIL, CM/SHF, FRT

8943270620 198911 - 199109
SEAL; OIL, 
CM/SHF, 
FRT

A

8943270620 199110 -
SEAL; OIL, 
CM/SHF, 
FRT

AB

65 COLLAR; SPLIT

8944294870 198911 - 199109
COLLAR; 
SPLIT

A

8944294870 199110 -
COLLAR; 
SPLIT

AB

69 SPRING; VLV, OUTER

8941779490 198911 - 199109
SPRING; 
VLV, 
OUTER

A

8941779490 199110 -
SPRING; 
VLV, 
OUTER

AB

71 SEAT; SPR

8941779500 198911 - 199109 UPPER SEAT; SPR A

8941779500 199110 - UPPER SEAT; SPR AB

8941779510 198911 - 199109 LOWER SEAT; SPR A

8941779510 199110 - LOWER SEAT; SPR AB

73 SEAL; VLV GUIDE

8943241580 198911 - 199109
SEAL; VLV 
GUIDE

A

8943241580 199110 -
SEAL; VLV 
GUIDE

AB

74 ADJUSTER; VALVE CAP

8943818260 198911 - T=3.34
ADJUSTER; 
VALVE CAP

A

8943818270 198911 - T=3.36
ADJUSTER; 
VALVE CAP

A

8943818280 198911 - T=3.38
ADJUSTER; 
VALVE CAP

A

8943818290 198911 - T=3.40
ADJUSTER; 
VALVE CAP

A

8943818300 198911 - T=3.42
ADJUSTER; 
VALVE CAP

A

8943818310 198911 - T=3.44
ADJUSTER; 
VALVE CAP

A

8943818320 198911 - T=3.46
ADJUSTER; 
VALVE CAP

A

8943818330 198911 - T=3.48
ADJUSTER; 
VALVE CAP

A

8943818670 198911 - T=2.52
ADJUSTER; 
VALVE CAP

A

8943818680 198911 - T=2.54
ADJUSTER; 
VALVE CAP

A

8943818690 198911 - T=2.56
ADJUSTER; 
VALVE CAP

A

8943818700 198911 - T=2.58
ADJUSTER; 
VALVE CAP

A

8943818710 198911 - T=2.60
ADJUSTER; 
VALVE CAP

A

8943818720 198911 - T=2.62
ADJUSTER; 
VALVE CAP

A

8943818730 198911 - T=2.64
ADJUSTER; 
VALVE CAP

A

8943818740 198911 - T=2.66
ADJUSTER; 
VALVE CAP

A

8943818750 198911 - T=2.68
ADJUSTER; 
VALVE CAP

A

8943818760 198911 - T=2.70
ADJUSTER; 
VALVE CAP

A

8943818770 198911 - T=2.72
ADJUSTER; 
VALVE CAP

A

8943818780 198911 - T=2.74
ADJUSTER; 
VALVE CAP

A

8943818790 198911 - T=2.76
ADJUSTER; 
VALVE CAP

A

8943818800 198911 - T=2.78
ADJUSTER; 
VALVE CAP

A

8943818810 198911 - T=2.80
ADJUSTER; 
VALVE CAP

A

8943818820 198911 - T=2.82
ADJUSTER; 
VALVE CAP

A

8943818830 198911 - T=2.84
ADJUSTER; 
VALVE CAP

A

8943818840 198911 - T=2.86
ADJUSTER; 
VALVE CAP

A

8943818850 198911 - T=2.88
ADJUSTER; 
VALVE CAP

A

8943818860 198911 - T=2.90
ADJUSTER; 

VALVE CAP
A

8943818870 198911 - T=2.92
ADJUSTER; 
VALVE CAP

A

8943818880 198911 - T=2.94
ADJUSTER; 
VALVE CAP

A

8943818890 198911 - T=2.96
ADJUSTER; 
VALVE CAP

A

8943818900 198911 - T=2.98
ADJUSTER; 
VALVE CAP

A

8943818910 198911 - T=3.00
ADJUSTER; 
VALVE CAP

A

8943818920 198911 - T=3.02
ADJUSTER; 
VALVE CAP

A

8943818930 198911 - T=3.04
ADJUSTER; 
VALVE CAP

A

8943818940 198911 - T=3.06
ADJUSTER; 
VALVE CAP

A

8943818950 198911 - T=3.08
ADJUSTER; 
VALVE CAP

A

8943818960 198911 - T=3.10
ADJUSTER; 
VALVE CAP

A

8943818970 198911 - T=3.12
ADJUSTER; 
VALVE CAP

A

8943818980 198911 - T=3.14
ADJUSTER; 
VALVE CAP

A

8943818990 198911 - T=3.16
ADJUSTER; 
VALVE CAP

A

8943819000 198911 - T=3.18
ADJUSTER; 
VALVE CAP

A

8943819010 198911 - T=3.20
ADJUSTER; 
VALVE CAP

A

8943819020 198911 - T=3.22
ADJUSTER; 
VALVE CAP

A

8943819030 198911 - T=3.24
ADJUSTER; 
VALVE CAP

A

8943819040 198911 - T=3.26
ADJUSTER; 
VALVE CAP

A

8943819050 198911 - T=3.28
ADJUSTER; 
VALVE CAP

A

8943819060 198911 - T=3.30
ADJUSTER; 
VALVE CAP

A

8943819070 198911 - T=3.32
ADJUSTER; 
VALVE CAP

A

89 TAPPET; VALVE

8943601420 198911 -
TAPPET; 
VALVE

A

121 BOLT; IDLE PULLEY

8944434291 198911 - 199109
BOLT; IDLE 
PULLEY

A

8944434291 199110 -
BOLT; IDLE 
PULLEY

AB

123 PULLEY; IDLE, TIMING

8944233311 198911 - 199109
PULLEY; 
IDLE, 
TIMING

A

8944233311 199110 -
PULLEY; 
IDLE, 
TIMING

AB

124 PULLEY; TIMING, CR/SHF

8944410882 198911 -
PULLEY; 
TIMING, 
CR/SHF

A

129 SPRING; TENSIONER

8943601480 198911 - 199109
SPRING; 
TENSIONER

A

8943601480 199110 -
SPRING; 
TENSIONER

AB

135 PULLEY; TENSIONER

8943624350 198911 - 199109
PULLEY; 
TENSIONER

A

8943624350 199110 -
PULLEY; 
TENSIONER

AB

137 BOLT; TENSIONER

8943298510 198911 - 199109
BOLT; 

TENSIONER
A

8943298510 199110 -
BOLT; 
TENSIONER

AB

144 BELT; TIMING

8944294860 198911 -
BELT; 
TIMING

A

2012 CATCAR.INFO (v 1.3)

Latest Toyota Offers 0% APR Representative On Selected Toyota Models. Find Out More Now www.toyota.co.uk

Sell Your Honda Get the best price for your Honda here! www.hondabuyers.co.uk

We Buy Cars For Cash We Pay Cash direct to your Bank and Collect from Your Door. www.bestcarbuyer.co.uk



 
 

 

Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > CRANKSHAFT, PISTON AND FLYWHEEL  >  

 

Изображение: 01 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

1 CRANKSHAFT

8944787380 198911 - CRANKSHAFT A

7 METAL KIT; CRANKSHAFT, STANDARD

8943317040 199006 -
TURBOCHARGER

(K51) GREEN

METAL KIT; 

CRANKSHAFT, 

STANDARD

A

8943317050 199006 -

TURBOCHARGER

(K51) DARK 

RED

METAL KIT; 

CRANKSHAFT, 

STANDARD

A

8943317060 199006 -
TURBOCHARGER

(K51) BLACK

METAL KIT; 

CRANKSHAFT, 

STANDARD

A

8943317070 199006 -
TURBOCHARGER

(K51) BLUE

METAL KIT; 

CRANKSHAFT, 

STANDARD

A

8943604650 198911 - 199005 GREEN

METAL KIT; 

CRANKSHAFT, 

STANDARD

A

8943604650 199006 - 199109

EXC. 

TURBOCHARGER

(K51) GREEN

METAL KIT; 

CRANKSHAFT, 

STANDARD

A

8943604660 198911 - 199005 DARK RED

METAL KIT; 

CRANKSHAFT, 

STANDARD

A

8943604660 199006 - 199109

EXC. 

TURBOCHARGER

(K51) DARK 

RED

METAL KIT; 

CRANKSHAFT, 

STANDARD

A

8943604670 198911 - 199005 BLACK

METAL KIT; 

CRANKSHAFT, 

STANDARD

A

8943604670 199006 - 199109

EXC. 

TURBOCHARGER

(K51) BLACK

METAL KIT; 

CRANKSHAFT, 

STANDARD

A

8943604680 198911 - 199005 STD BLUE

METAL KIT; 

CRANKSHAFT, 

STANDARD

A

8943604680 199110 -

EXC. 

TURBOCHARGER

(K51) STD BLUE

METAL KIT; 

CRANKSHAFT, 

STANDARD

A

12 FLYWHEEL

8943117422 198911 - 199109

M/T(M79) EXC. 

TURBOCHARGER

(K51)

FLYWHEEL A

8943323452 199006 - 199109

COUPE M/T

(M79) 

TURBOCHARGER

(K51)

FLYWHEEL A

8943323452 199110 -

COUPE M/T

(M79) 

TURBOCHARGER

(K51)

FLYWHEEL A

18 PULLEY; CR/SHF

8970310860 198911 - PULLEY; CR/SHF A

35 GEAR; RING

8943329010 198911 - 199109 4A/T(RML) GEAR; RING A

9123330321 198911 - 199109
M/T(M79) 

WO/PLATE
GEAR; RING A

9123330321 199110 -
M/T(M79) 

WO/PLATE
GEAR; RING AB

38 WASHER; FLYWHEEL

8944544300 198911 - 199109 M/T(M79) T=0.8
WASHER; 

FLYWHEEL
A

8944544300 199110 - M/T(M79) T=0.8
WASHER; 

FLYWHEEL
AB

40 BOLT; FLYWHEEL

8941465781 198911 - 199109 BOLT; FLYWHEEL A

8941465781 199110 - BOLT; FLYWHEEL AB

42 WASHER; THRUST, CR/SHF

8943216790 198911 - 199109 ID=59
WASHER; 

THRUST, CR/SHF
A

8943216790 199110 - ID=59
WASHER; 

THRUST, CR/SHF
AB

43 BOLT; CR/SHF PULLEY

8941235801 198911 - 199109
BOLT; CR/SHF 

PULLEY
A

8941235801 199110 -
BOLT; CR/SHF 

PULLEY
AB

48 KEY; WOODRUFF, CR/SHF

8941234370 198911 - 199109
KEY; WOODRUFF, 

CR/SHF
A

8941234370 199110 -
KEY; WOODRUFF, 

CR/SHF
AB

8944544320 199110 - 4A/T(RML)
KEY; WOODRUFF, 

CR/SHF
AB

50 SPACER; FLYWHEEL

8944544320 198911 - 199109 4A/T(RML)
SPACER; 

FLYWHEEL
AB

53 WASHER; RING GEAR

8944544330 198911 - 199109
4A/T(RML) 

ID=40 T=2

WASHER; RING 

GEAR
A

54 SLEEVE; RING GEAR

8941341480 198911 - 199109 4A/T(RML) T=13
SLEEVE; RING 

GEAR
A

55 SLEEVE; CR/SHF

8941298270 198911 - 199109 M/T(M79) SLEEVE; CR/SHF A

8941298270 199110 - M/T(M79) SLEEVE; CR/SHF AB

63 PISTON; STANDARD

8943210992 199006 - 199109

EXC. 

TURBOCHARGER

(K51) STD

PISTON; 

STANDARD
A

8943618300 198911 - 199109

EXC. 

TURBOCHARGER

(K51) STD

PISTON; 

STANDARD
A

8970668880 199110 -
TURBOCHARGER

(K51) STD

PISTON; 

STANDARD
A

64 PISTON; O/S=0.50

8943618310 198911 - 199109

EXC. 

TURBOCHARGER

(K51)

PISTON; 

O/S=0.50
A

8970107240 199006 - 199109
TURBOCHARGER

(K51)

PISTON; 

O/S=0.50
A

8970669750 199110 -
PISTON; 

O/S=0.50
A

65 PISTON; O/S=1.00

8943618320 198911 - 199109

EXC. 

TURBOCHARGER

(K51)

PISTON; 

O/S=1.00
A

8970107250 199006 - 199109
TURBOCHARGER

(K51)

PISTON; 

O/S=1.00
A

8970669760 199110 -
PISTON; 

O/S=1.00
A

68 RING SET; PISTON, STANDARD

8943704340 198911 - STD

RING SET; 

PISTON, 

STANDARD

A

69 RING SET; PISTON, O/S=0.50

8970115570 198911 -

RING SET; 

PISTON, 

O/S=0.50

A

70 RING SET; PISTON,O/S=1.00

8970115580 198911 -
RING SET; 

PISTON,O/S=1.00
A

73 METAL SET; CONN ROD, STANDARD

8943317080 199006 -

INT GRADE RS

(RBD) DARK 

RED

METAL SET; 

CONN ROD, 

STANDARD

A

8943317090 199006 -
INT GRADE RS

(RBD) BLACK

METAL SET; 

CONN ROD, 

STANDARD

A

8943317100 199006 -
INT GRADE RS

(RBD) BLUE

METAL SET; 

CONN ROD, 

STANDARD

A

8944818600 198911 - 199109

INT GRADE XS

(RBC) DARK 

RED

METAL SET; 

CONN ROD, 

STANDARD

A

8944818610 198911 - 199109
INT GRADE XS

(RBC) BLACK

METAL SET; 

CONN ROD, 

STANDARD

A

8944818620 198911 - 199109
INT GRADE XS

(RBC) BLUE

METAL SET; 

CONN ROD, 

STANDARD

A

83 PIN; PISTON

8941105783 198911 - 199109

EXC. 

TURBOCHARGER

(K51) OD=18

PIN; PISTON A

8944720800 199006 - 199109
TURBOCHARGER

(K51)
PIN; PISTON A

8944720800 199110 - PIN; PISTON AB

84 ROD ASM; CONN

8943861840 198911 - 199109

EXC. 

TURBOCHARGER

(K51)

ROD ASM; CONN A

8944822961 199006 -
TURBOCHARGER

(K51)
ROD ASM; CONN A

85 BUSHING; CONNOD

8943162890 199006 - 199109
TURBOCHARGER

(K51)

BUSHING; 

CONNOD
A

8943162890 199110 -
BUSHING; 

CONNOD
AB

86 BOLT; CONNROD

8943626880 198911 - BOLT; CONNROD A

88 NUT; CONNROD

8943862350 198911 - NUT; CONNROD A

126 RING; SNAP, PISTON PIN

8943229170 199006 - 199109
TURBOCHARGER

(K51)

RING; SNAP, 

PISTON PIN
A

8943229170 199110 -
RING; SNAP, 

PISTON PIN
AB

2012 CATCAR.INFO  (v 1.3)



Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > TIMING GEAR CASE AND FLYWHEEL HOUSING  >  
 

Изображение: 01 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

123 COVER; TIMING, LWR

8943601210 198911 -
COVER; 
TIMING, 
LWR

A

130 STUD; BODY TO C/BL

8941580350 199006 -
TURBOCHARGER
(K51)

STUD; 
BODY TO 
C/BL

A

132 COVER; TIMING, U PR

8943601200 198911 -
COVER; 
TIMING, U 
PR

A

158 BOLT; FRT PLATE

0280206180 198911 - 199101 (A) M6X18
BOLT; FRT 
PLATE

A

0280806180 199110 - (A) M6X18
BOLT; FRT 
PLATE

A

8944078761 198911 - (B) M6X47
BOLT; FRT 
PLATE

A

172 RETAINER; CR/SHF

8943625291 198911 - 199109
RETAINER; 
CR/SHF

A

8943625291 199110 -
RETAINER; 
CR/SHF

A

8970726710 199209 -
RETAINER; 
CR/SHF

AB

173 STUD; RET

8941580350 198911 - 199109 STUD; RET A

8941580350 199110 - 199208 STUD; RET AB

8943438960 199209 - STUD; RET AB

174 DOWEL; RET TO C/BL

8942474930 198911 - 199109
DOWEL; 
RET TO 
C/BL

A

8942474930 199110 -
DOWEL; 
RET TO 
C/BL

AB

175 SEAL; OIL, CR/SHF, RR

8943270631 198911 - 199109
SEAL; OIL, 
CR/SHF, 
RR

A

8943270631 199110 -
SEAL; OIL, 
CR/SHF, 
RR

AB

185 BOLT; RET TO C/BL

8941582402 198911 - 199109
BOLT; RET 
TO C/BL

A

8941582402 199110 -
BOLT; RET 
TO C/BL

AB



 
 

 

Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > ENGINE MOUNTING  >  

 

Изображение: 01 02 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

2 FOOT; ENG

8944673170 199006 -
COUPE 4X4

(S9T)
FOOT; ENG A

6 RUBBER; MTG, ENG, RR

8943677633 198911 - 199109
M/T(M79) EXC. 

4X4(S9T) (D)
L

RUBBER; 

MTG, ENG, 

RR

A

8943693363 199006 -
COUPE 4X4

(S9T) (D)

RUBBER; 

MTG, ENG, 

RR

A

8943859902 198911 - 199109
EXC. 4X4(S9T) 

(C)

RUBBER; 

MTG, ENG, 

RR

A

8943860911 199006 - 199104
COUPE 4X4

(S9T) (A)

RUBBER; 

MTG, ENG, 

RR

A

8944673132 198911 - 199109 4A/T(RML) (B) L

RUBBER; 

MTG, ENG, 

RR

A

8970317130 199105 -
COUPE 4X4

(S9T) (A)

RUBBER; 

MTG, ENG, 

RR

A

7 PROTECTOR; ENG MTG

8941751630 199006 -
COUPE 4X4

(S9T)

PROTECTOR; 

ENG MTG
A

8 BOLT; MTG RUBBER

0281210220 198911 - 199004 M10X22
BOLT; MTG 

RUBBER
A

0281810220 199005 - 199008 M10X22
BOLT; MTG 

RUBBER
A

0281910220 199009 - 199109 M10X22
BOLT; MTG 

RUBBER
A

0281910220 199110 - M10X22
BOLT; MTG 

RUBBER
AB

8944780900 198911 - 199109 M10X80
BOLT; MTG 

RUBBER
A

8944780900 199110 - M10X80
BOLT; MTG 

RUBBER
AB

10 NUT; MTG RUBBER

0911501100 198911 - 199109 (B)
NUT; MTG 

RUBBER
A

0911501100 199110 - (B) M10
NUT; MTG 

RUBBER
AB

0911502100 198911 - 199109 (A) M10
NUT; MTG 

RUBBER
A

0911502100 199110 - (A) M10
NUT; MTG 

RUBBER
A

12 WASHER; MTG, ENG

9091508120 199006 -
COUPE 4X4

(S9T) ID=12

WASHER; 

MTG, ENG
A

13 BOLT; MTG, ENG, REAR

0911501100 199006 -
COUPE 4X4

(S9T) M10

BOLT; MTG, 

ENG, REAR
A

14 BRACKET; MTG, ENG, FRT

8943622051 198911 -

BRACKET; 

MTG, ENG, 

FRT

A

15 BRACKET; ENG MTG

8943445901 198911 -
BRACKET; 

ENG MTG
A

8943445901 198911 - 199109
BRACKET; 

ENG MTG
A

20 BOLT; ENG FOOT

0280210250 198911 - 198911 M10X25
BOLT; ENG 

FOOT
A

0284210280 198912 - 199006 M10X28
BOLT; ENG 

FOOT
A

0284810250 199007 - 199109 M10X25
BOLT; ENG 

FOOT
A

0284810250 199110 - M10X25
BOLT; ENG 

FOOT
AB

8941077691 198911 - 199109 M12X84
BOLT; ENG 

FOOT
A

8943854300 198911 - 199008 M10X40
BOLT; ENG 

FOOT
A

8970309970 199009 - 199109
M10X40:FLANGE 

BOLT

BOLT; ENG 

FOOT
A

8970309970 199110 -
M10X40:FLANGE 

BOLT

BOLT; ENG 

FOOT
AB

36 BOLT; MTG RUBBER

0501510220 199110 - M10X22
BOLT; MTG 

RUBBER
A

0501510350 199110 - M10X35
BOLT; MTG 

RUBBER
A

8943439190 198911 - 199109 (B) M12X30
BOLT; MTG 

RUBBER
A

8944294021 199110 - M10X50
BOLT; MTG 

RUBBER
A

8970202510 199110 - (A) M10X85
BOLT; MTG 

RUBBER
A

38 RUBBER; MTG, ENG

8943898754 198911 - M/T(M79) R
RUBBER; 

MTG, ENG
A

8944673105 198911 - 199109 4A/T(RML) R
RUBBER; 

MTG, ENG
A

40 BRACKET; ENG MTG

8944787352 198911 -
BRACKET; 

ENG MTG
A

49 NUT; CUSHION RUBBER TO FRAME

0911501080 198911 - 199005
COUPE M8 

FLANGE NUT

NUT; 

CUSHION 

RUBBER TO 

FRAME

A

0911501080 199006 -
EXC. 4X4(S9T) 

M8 FLANGE NUT

NUT; 

CUSHION 

RUBBER TO 

FRAME

A

53 SUPPORT ASM; ENG MTG

8944673194 198911 - 199109 EXC. 4X4(S9T)

SUPPORT 

ASM; ENG 

MTG

A

8944673203 199006 -
COUPE 4X4

(S9T)

SUPPORT 

ASM; ENG 

MTG

A

54 NUT; LK, TORQUE ROD TO BODY

8941269730 198911 - 199101 M10

NUT; LK, 

TORQUE 

ROD TO 

BODY

A

8941269730 199102 - M10

NUT; LK, 

TORQUE 

ROD TO 

BODY

AB

55 BOLT; BRKT, ENG MTG, RR

0108062750 199006 - 199009
COUPE 4X4

(S9T) M12X75

BOLT; BRKT, 

ENG MTG, 

RR

A

0501510320 199006 -
M10X32 

W/WASHER

BOLT; BRKT, 

ENG MTG, 

RR

A

9019910320 198911 - 199005
M10X32 

W/WASHER

BOLT; BRKT, 

ENG MTG, 

RR

A

9910612750 199010 -
COUPE 4X4

(S9T) M12X75

BOLT; BRKT, 

ENG MTG, 

RR

A

59 WASHER; LK, TORQUE ROD TO BRKT

9091508120 198911 - 199007 ID=12

WASHER; 

LK, TORQUE 

ROD TO 

BRKT

A

60 WASHER; PL, TORQUE ROD TO BODY

9091645120 198911 - 199007 ID=12

WASHER; 

PL, TORQUE 

ROD TO 

BODY

A

62 ROD; TORQUE

8943859892 198911 - 199109 4A/T(RML)
ROD; 

TORQUE
A

8944673182 198911 - 199109 M/T(M79)
ROD; 

TORQUE
A

8944673182 199110 - M/T(M79)
ROD; 

TORQUE
AB

65 BOLT; TORQUE ROD

8943446310 198911 - 199109

BOLT; 

TORQUE 

ROD

A

8943446310 199110 -

BOLT; 

TORQUE 

ROD

AB

152 DAMPER; DYNAMIC, ENG MTG

8943631735 198911 - 199109
EXC. 4X4(S9T) 

(B)

DAMPER; 

DYNAMIC, 

ENG MTG

A

8943631741 199006 - 199109
COUPE EXC. 4X4

(S9T) (A)

DAMPER; 

DYNAMIC, 

ENG MTG

A

8970175240 199006 - 199109
COUPE 4X4

(S9T) (A)

DAMPER; 

DYNAMIC, 

ENG MTG

A

169 BOLT; SUPPORT

0280810200 199006 -
COUPE 4X4

(S9T) M10X20

BOLT; 

SUPPORT
A

183 BOLT; DAMPER

0280108200 198911 - 199109
EXC. 4X4(S9T) 

M8X20

BOLT; 

DAMPER
A

211 WASHER; PL, ENG RR MTG

1095031710 199006 -
COUPE 4X4

(S9T) ID=12.5

WASHER; 

PL, ENG RR 

MTG

A

217 BOLT; FOOT TO TRANS

0281812280 199006 -
COUPE 4X4

(S9T) M12X28

BOLT; FOOT 

TO TRANS
A

220 STUD; TORQUE ROD

8944796860 198911 - 199007

STUD; 

TORQUE 

ROD

A

8970303470 199008 - 199109

STUD; 

TORQUE 

ROD

A

8970303470 199110 -

STUD; 

TORQUE 

ROD

AB

221 PLATE; TORQUE ROD

8943288311 198911 - 199101

PLATE; 

TORQUE 

ROD

A

8943288311 199102 -

PLATE; 

TORQUE 

ROD

AB

222 ERACKET; TORQUE ROD, FRT

8943252220 198911 - 199007

ERACKET; 

TORQUE 

ROD, FRT

A

8970303100 199008 - 199109

ERACKET; 

TORQUE 

ROD, FRT

A

8970303100 199110 -

ERACKET; 

TORQUE 

ROD, FRT

AB

223 BOLT; BRKT TO TRANS

0208008160 199008 - 199109 M8X16
BOLT; BRKT 

TO TRANS
A

0208008160 199110 - M8X16
BOLT; BRKT 

TO TRANS
AB

0238010220 199005 - 199007 M10X22
BOLT; BRKT 

TO TRANS
A

9023510220 198911 - 199004 M10X22
BOLT; BRKT 

TO TRANS
A

224 WASHER; PL, BRKT

9091646080 199008 - 199109 ID=8 T=2
WASHER; 

PL, BRKT
A

9091646080 199110 - ID=8 T=2
WASHER; 

PL, BRKT
AB

9091646100 198911 - 199007 ID=10
WASHER; 

PL, BRKT
A

225 WASHER; LK, BRKT

9091508080 199008 - 199109 ID=8
WASHER; 

LK, BRKT
A

9091508080 199110 - ID=8
WASHER; 

LK, BRKT
AB

9091508100 198911 - 199007 ID=10
WASHER; 

LK, BRKT
A

226 NUT; BRKT

0911502120 198911 - 199109 M12 NUT; BRKT A

0911502120 199110 - M12 NUT; BRKT AB

285 DAMPER; DYNAMIC, ENG MTG

8943700065 199006 -
COUPE 4X4

(S9T)

DAMPER; 

DYNAMIC, 

ENG MTG

A

2012 CATCAR.INFO (v 1.3)

Official Toyota Site Find The Model That Suits You With Toyota. Compare Our Range Now. www.toyota.co.uk

Honda - Official UK Site Efficient, Safe & Reliable Cars Find a Dealer & Book a Test Drive! Honda.co.uk

Cheap Used Cars With 1000s of Cars & Over 30 Makes Choose a Carcraft Car Today Carcraft.co.uk/Cheap-Cars



 

 

 

Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > INLET MANIFOLD  >  

 

Изображение: 01 02 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

4 VALVE; CONT, INDUCTION

8943323480 198911 -
VALVE; CONT, 

INDUCTION
A

5 CHAMBER; COMMON

8943440345 198911 -
CHAMBER; 

COMMON
A

11 GASKET; INT PORT

8941779561 198911 - (A)
GASKET; INT 

PORT
A

8944370582 198911 - (B)
GASKET; INT 

PORT
A

14 BOLT; INT PORT

0280208350 198911 - 199101 M8X35
BOLT; INT 

PORT
A

0280808350 199102 - M8X35
BOLT; INT 

PORT
A

20 NUT; INL MANIF

0911501080 198911 - 199109 M8 FLANGE NUT
NUT; INL 

MANIF
A

0911501080 199110 - M8 FLANGE NUT
NUT; INL 

MANIF
A

28 BOLT; COMMON CHAMBER

0280808000 199008 - (B) M8X100

BOLT; 

COMMON 

CHAMBER

A

0280808280 198911 - (A) M8X28

BOLT; 

COMMON 

CHAMBER

A

8943997070 198911 - 199007 (B) M8X100

BOLT; 

COMMON 

CHAMBER

A

30 CUP; SEALING, INL MANIF

8942298530 198911 - 199109 D=35 H=10

CUP; 

SEALING, INL 

MANIF

A

8942298530 199110 - D=35 H=10

CUP; 

SEALING, INL 

MANIF

AB

40 PIPE; VAC LINE, INL MANIF

8942514510 198911 - (A) L=33

PIPE; VAC 

LINE, INL 

MANIF

A

8970104950 198911 - (B)

PIPE; VAC 

LINE, INL 

MANIF

A

42 PIPE; VAC, COMMON CHAMBER

8943807570 198911 -

PIPE; VAC, 

COMMON 

CHAMBER

A

43 CONNECTOR; M/VAC

8941535350 198911 -
CONNECTOR; 

M/VAC
A

53 BOLT; INL PIPE

8943144281 198911 - 199109 M8X40
BOLT; INL 

PIPE
A

8943144281 199110 - M8X40
BOLT; INL 

PIPE
AB

89 NUT; COMMON CHAMBER TO INL MANIF

0911501080 198911 - 199109 M8 FLANGE NUT

NUT; 

COMMON 

CHAMBER TO 

INL MANIF

A

0911501080 199110 - M8 FLANGE NUT

NUT; 

COMMON 

CHAMBER TO 

INL MANIF

AB

93 CLIP; HARNESS

8944220300 198911 - 199109
INT GRADE XS

(RBC) (B)

CLIP; 

HARNESS
A

8970161940 199006 -

COUPE 

TURBOCHARGER

(K51) (A)

CLIP; 

HARNESS
A

94 BOLT; CLIP

0501406140 199006 - 199109
INT GRADE XS

(RBC) M6X14
BOLT; CLIP A

9019706140 198911 - 199005
INT GRADE XS

(RBC) M6X14
BOLT; CLIP A

95 CLIP; RUBBER HOSE

8970316740 199006 -

COUPE 

TURBOCHARGER

(K51)

CLIP; RUBBER 

HOSE
A

97 SENSOR; INTAKE, AIR TEMPERATURE

8250373340 198911 - 199109

SENSOR; 

INTAKE, AIR 

TEMPERATURE

A

8250373340 199110 -

SENSOR; 

INTAKE, AIR 

TEMPERATURE

AB

98 BRACKET; OXYGIN SENSOR

8970133240 198911 - 199109

BRACKET; 

OXYGIN 

SENSOR

A

101 BRACKET; VAC TANK

8944729531 198911 -
BRACKET; 

VAC TANK
A

102 VALVE ASM; INDUCTION CONT

8943323490 198911 -

VALVE ASM; 

INDUCTION 

CONT

A

105 VALVE SET; VAC CONT

8944818312 198911 -
VALVE SET; 

VAC CONT
A

106 STAY; COMMON CHAMBER

8943691400 199006 - 199101
COUPE INT 

GRADE RX(RBD)

STAY; 

COMMON 

CHAMBER

A

8943691400 199102 -

STAY; 

COMMON 

CHAMBER

A

8944598991 198911 - 199101
INT GRADE XS

(RBC)

STAY; 

COMMON 

CHAMBER

A

107 BOLT; STAY, COMMON CHAMBER

0280208200 198911 - 199101 M8X20

BOLT; STAY, 

COMMON 

CHAMBER

A

0280808200 199102 - M8X20

BOLT; STAY, 

COMMON 

CHAMBER

A

180 PROTECTOR; HEAT, WASTE GATE

8943113362 199006 -
COUPE INT 

GRADE RS(RBD)

PROTECTOR; 

HEAT, WASTE 

GATE

A

181 BOLT; PROTECTOR FIX

8944595820 199006 -

COUPE INT 

GRADE RS(RBD) 

M6X10

BOLT; 

PROTECTOR 

FIX

A

260 CAP; RUBBER

8942178090 198911 - 199109
INT GRADE XS

(RBC) OD=8
CAP; RUBBER A

473 HOSE; RUBBER, ECGI CONT

8943346510 198911 -

HOSE; 

RUBBER, ECGI 

CONT

A

480 VALVE ASM; VAC SW

8944818301 198911 -
VALVE ASM; 

VAC SW
A

553 TANK; VAC

8944729511 198911 - TANK; VAC A

561 GASKET; TB

8944573201 199102 - 199109 GASKET; TB A

8944573201 199110 - GASKET; TB AB

2012 CATCAR.INFO (v 1.3)

This Is The New Jaguar See The Car That Everyone's Talking About, The All New Jaguar XJ www.jaguar.com

Lexus Leeds - Best Value Approved Pre Owned Lexus Nationwide Delivery usedcars.lexus.co.uk

Used Car Prices All our Cars Come with 1 year guarantee and free servicing! Carcraft.co.uk/Car-Prices



 
 

 

Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > EXHAUST MANIFOLD  >  
 

Изображение: 01 02 03 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

1 MANIFOLD; EXHAUST

8943878350 198911 - 199109
EXC. 
TURBOCHARGER
(K51)

MANIFOLD; 
EXHAUST

A

8944731565 199006 -
COUPE 
TURBOCHARGER
(K51)

MANIFOLD; 
EXHAUST

A

2 GASKET; EXH MANIF TO HD

8944573152 198911 - 199109
GASKET; EXH 
MANIF TO HD

A

8944573152 199110 -
GASKET; EXH 
MANIF TO HD

AB

3 PROTECTOR; HEAT, EXH MANIF

8943113331 199006 -
COUPE 
TURBOCHARGER
(K51) (B)

PROTECTOR; 
HEAT, EXH 
MANIF

A

8943853820 199006 -
COUPE 
TURBOCHARGER
(K51) (A)

PROTECTOR; 
HEAT, EXH 
MANIF

A

8970194070 198911 - 199109 4A/T(RML)
PROTECTOR; 
HEAT, EXH 
MANIF

A

4 GASKET; EXH MANIF TO TURBOCHARGER

8944731601 199006 -
COUPE 
TURBOCHARGER
(K51)

GASKET; EXH 
MANIF TO 
TURBOCHARGER

A

16 STUD; EXH PIPE TO MANIF

8941262100 198911 - 199109

EXC. 
TURBOCHARGER
(K51) M10X36 
L=48

STUD; EXH PIPE 
TO MANIF

A

17 STUD; MANIF TO TURBOCHARGER

8944749430 199006 -
COUPE 
TURBOCHARGER
(K51)

STUD; MANIF 
TO 
TURBOCHARGER

A

18 NUT; EXH MANIF

0911502100 198911 - 199109 (A) M10
NUT; EXH 

MANIF
A

0911502100 199110 - (A) M10
NUT; EXH 
MANIF

AB

8944750610 199006 -
COUPE 
TURBOCHARGER
(K51) (B)

NUT; EXH 
MANIF

A

21 BOLT; HEAT PROTECTOR

8944595820 198911 - 199109
4A/T(RML) 
M6X10

BOLT; HEAT 
PROTECTOR

A

8944595820 199006 -
COUPE 
TURBOCHARGER
(K51) M6X10

BOLT; HEAT 
PROTECTOR

A

45 PROTECTOR; HEAT, MANIF, RR

8943113341 199006 -
COUPE 
TURBOCHARGER
(K51)

PROTECTOR; 
HEAT, MANIF, 
RR

A

95 BOLT; ENG HARNESS

0280106120 198911 - 199204 M6X12
BOLT; ENG 
HARNESS

A

0280806120 199205 - M6X12
BOLT; ENG 
HARNESS

A

2012 CATCAR.INFO (v 1.3)



 
 

 

Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > EXHAUST MANIFOLD  >  
 

Изображение: 01 02 03 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

1 MANIFOLD; EXHAUST

8943878350 198911 - 199109
EXC. 
TURBOCHARGER
(K51)

MANIFOLD; 
EXHAUST

A

8944731565 199006 -
COUPE 
TURBOCHARGER
(K51)

MANIFOLD; 
EXHAUST

A

2 GASKET; EXH MANIF TO HD

8944573152 198911 - 199109
GASKET; EXH 
MANIF TO HD

A

8944573152 199110 -
GASKET; EXH 
MANIF TO HD

AB

3 PROTECTOR; HEAT, EXH MANIF

8943113331 199006 -
COUPE 
TURBOCHARGER
(K51) (B)

PROTECTOR; 
HEAT, EXH 
MANIF

A

8943853820 199006 -
COUPE 
TURBOCHARGER
(K51) (A)

PROTECTOR; 
HEAT, EXH 
MANIF

A

8970194070 198911 - 199109 4A/T(RML)
PROTECTOR; 
HEAT, EXH 
MANIF

A

4 GASKET; EXH MANIF TO TURBOCHARGER

8944731601 199006 -
COUPE 
TURBOCHARGER
(K51)

GASKET; EXH 
MANIF TO 
TURBOCHARGER

A

16 STUD; EXH PIPE TO MANIF

8941262100 198911 - 199109

EXC. 
TURBOCHARGER
(K51) M10X36 
L=48

STUD; EXH PIPE 
TO MANIF

A

17 STUD; MANIF TO TURBOCHARGER

8944749430 199006 -
COUPE 
TURBOCHARGER
(K51)

STUD; MANIF 
TO 
TURBOCHARGER

A

18 NUT; EXH MANIF

0911502100 198911 - 199109 (A) M10
NUT; EXH 

MANIF
A

0911502100 199110 - (A) M10
NUT; EXH 
MANIF

AB

8944750610 199006 -
COUPE 
TURBOCHARGER
(K51) (B)

NUT; EXH 
MANIF

A

21 BOLT; HEAT PROTECTOR

8944595820 198911 - 199109
4A/T(RML) 
M6X10

BOLT; HEAT 
PROTECTOR

A

8944595820 199006 -
COUPE 
TURBOCHARGER
(K51) M6X10

BOLT; HEAT 
PROTECTOR

A

45 PROTECTOR; HEAT, MANIF, RR

8943113341 199006 -
COUPE 
TURBOCHARGER
(K51)

PROTECTOR; 
HEAT, MANIF, 
RR

A

95 BOLT; ENG HARNESS

0280106120 198911 - 199204 M6X12
BOLT; ENG 
HARNESS

A

0280806120 199205 - M6X12
BOLT; ENG 
HARNESS

A

2012 CATCAR.INFO (v 1.3)



Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > VENTILATION SYSTEM  >  
 

Изображение: 01 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

40 CLIP; PCV HOSE

8942385710 198911 - 199109 ID=13 GRAY
CLIP; 
PCV 
HOSE

A

8942385710 199110 - ID=13 GRAY
CLIP; 
PCV 
HOSE

AB

130 PIPE; PCV

8943824201 198911 - 199109
EXC. 
TURBOCHARGER
(K51)

PIPE; 
PCV

A

131 BOLT; PIPE

0280806120 198911 - 199109
EXC. 
TURBOCHARGER
(K51) M6X12

BOLT; 
PIPE

A

132 NUT; PVC PIPE

0911501060 198911 - 199109

EXC. 
TURBOCHARGER
(K51) M6 
FLANGE NUT

NUT; 
PVC 
PIPE

A

133 VALVE; PCV

8943101190 199110 - (B)
VALVE; 
PCV

A

8943843360 199103 - 199109 (A)
VALVE; 
PCV

A

8943843360 199110 - (A)
VALVE; 
PCV

AB



 
 

 

Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > WATER PUMP AND CORROSION RESISTOR  >  
 

Изображение: 01 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

1 PUMP ASM; WATER, W/GASKET

8970314730 198911 -

PUMP 
ASM; 
WATER, 
W/GASKET

A

3 GASKET; PUMP TO C/BL

8943433670 198911 - 199109
GASKET; 
PUMP TO 
C/BL

A

8943433670 199110 -
GASKET; 
PUMP TO 
C/BL

AB

36 BOLT; WATER PUMP TO C/BL

8944471442 198911 - 199109 M8X18

BOLT; 
WATER 
PUMP TO 
C/BL

A

8944471442 199110 - M8X18

BOLT; 
WATER 
PUMP TO 
C/BL

AB

2012 CATCAR.INFO  (v 1.3)



 
 

 

Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > THERMOSTAT AND HOUSING  >  
 

Изображение: 01 02 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

1 THERMOSTAT

8943360690 198911 - 82 DEGREE C THERMOSTAT A

2 HOUSING; THERMOSTAT

8943601251 198911 - 199109
EXC. 
TURBOCHARGER
(K51)

HOUSING; 
THERMOSTAT

A

8943704741 199006 -
TUBORCHARGER
(K51)

HOUSING; 
THERMOSTAT

A

12 BOLT; HSG

0500408300 198911 - M8X30 BOLT; HSG A

19 PIPE; HSG TO HTR

8943628842 198911 - 199109
EXC. 
TURBOCHARGER
(K51)

PIPE; HSG TO 
HTR

A

8943703951 199006 -
TURBOCHARGER
(K51)

PIPE; HSG TO 
HTR

A

28 PLUG; HTR

5096050050 198911 - 199109
M/T(M79) EXC. 
TURBOCHARGER
(K51) PT 3/8

PLUG; HTR A

49 PIPE; WATER OUTLET

8943601491 198911 - 199109
EXC. 
TURBOCHARGER
(K51)

PIPE; WATER 
OUTLET

A

8943702461 199006 -
TURBOCHARGER
(K51)

PIPE; WATER 
OUTLET

A

50 BOLT; OUTLET PIPE

0280208250 198911 - 199101 M8X25
BOLT; OUTLET 
PIPE

A

0280808250 199102 - M8X25
BOLT; OUTLET 
PIPE

A

56 PIPE; WATER, THERMOSTAT HSG

8942212751 198911 - 199109

EXC. 
TURBOCHARGER
(K51) L=28 
D=10

PIPE; WATER, 
THERMOSTAT 
HSG

A

8943704751 199006 -
TURBOCHARGER

(K51)

PIPE; WATER, 
THERMOSTAT 

HSG

A

64 GASKET; OUTLET PIPE TO HSG

8944570480 198911 -
GASKET; 
OUTLET PIPE TO 
HSG

A

66 GASKET; THERMOSTAT HSG

8944232750 198911 -
GASKET; 
THERMOSTAT 
HSG

A

123 PIPE; WATER, ENG TO TURBOCHARGER

8942212751 199006 -
TURBOCHARGER
(K51) L=28 
D=10

PIPE; WATER, 
ENG TO 
TURBOCHARGER

A

2012 CATCAR.INFO (v 1.3)



 

 

 

Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > WATER PIPING; ENGINE  >  

 

Изображение: 01 02 03 04 05 06 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

3 HOSE; WATER, OIL COOLER

8943702424 199006 -

TURBOCHARGER

(K51) MARK 

WHITE

HOSE; 

WATER, 

OIL 

COOLER

A

5 PIPE ASM; OIL COOLER RETURN

8943861163 199006 -
TURBOCHARGER

(K51)

PIPE 

ASM; OIL 

COOLER 

RETURN

A

10 PIPE; SUCTION

8943314731 198911 - 199109

EXC. 

TURBOCHARGER

(K51)

PIPE; 

SUCTION
A

8943670441 199006 -
TURBOCHARGER

(K51)

PIPE; 

SUCTION
A

13 GASKET; SUCTION PIPE

8944573140 198911 - 199109

GASKET; 

SUCTION 

PIPE

A

8944573140 199110 -

GASKET; 

SUCTION 

PIPE

AB

17 BOLT; SUCTION PIPE

0280208220 198911 - 199101 M8X22

BOLT; 

SUCTION 

PIPE

A

0280808220 199102 - 199109 M8X22

BOLT; 

SUCTION 

PIPE

A

0280808220 199110 - M8X22

BOLT; 

SUCTION 

PIPE

AB

20 HOSE; WATER PIPE

8943403721 199006 -
TURBOCHARGER

(K51)

HOSE; 

WATER 

PIPE

A

21 BOLT; WATER HOSE

0280206120 198911 - 199005 M6X12

BOLT; 

WATER 

HOSE

A

0280806120 199006 - M6X12

BOLT; 

WATER 

HOSE

A

0280808140 199006 -
TURBOCHARGER

(K51) M8X14

BOLT; 

WATER 

HOSE

A

0501406200 199006 -
TURBOCHARGER

(K51) M6X20

BOLT; 

WATER 

HOSE

A

0501510200 199006 - M10X20

BOLT; 

WATER 

HOSE

A

0501510200 199110 - M10X20

BOLT; 

WATER 

HOSE

A

8944595820 199006 -
TURBOCHARGER

(K51) M6X10

BOLT; 

WATER 

HOSE

A

9019910200 198911 - 199004 M10X20

BOLT; 

WATER 

HOSE

A

22 CLIP; WATER HOSE

8943679430 199006 -
TURBOCHARGER

(K51)

CLIP; 

WATER 

HOSE

A

35 CLIP; RUBBER HOSE

8970316540 198911 - 199109

CLIP; 

RUBBER 

HOSE

A

8970316540 199110 -

CLIP; 

RUBBER 

HOSE

AB

59 CLIP; HARNESS, WATER OUTLET PIPE

8944138220 198911 - 199109

EXC. 

TURBOCHARGER

(K51) ID=21.7

CLIP; 

HARNESS, 

WATER 

OUTLET 

PIPE

A

8970106050 199006 -
TURBOCHARGER

(K51) ID=24

CLIP; 

HARNESS, 

WATER 

OUTLET 

PIPE

A

96 PIPE ASM; WATER

8943601222 198911 - 199109

EXC. 

TURBOCHARGER

(K51) (A)

PIPE 

ASM; 

WATER

A

8943670452 199006 -
TURBOCHARGER

(K51) (B)

PIPE 

ASM; 

WATER

A

8943701902 199006 -
TURBOCHARGER

(K51) (A)

PIPE 

ASM; 

WATER

A

103 HOSE; WATER, PIPE TO PIPE

8943703372 199006 -
TURBOCHARGER

(K51) (A)

HOSE; 

WATER, 

PIPE TO 

PIPE

A

8944806892 199006 -
TURBOCHARGER

(K51) (B)

HOSE; 

WATER, 

PIPE TO 

PIPE

A

134 HOSE; OIL COOLER DELIVERY

8943824880 198911 - 199109

EXC. 

TURBOCHARGER

(K51)

HOSE; 

OIL 

COOLER 

DELIVERY

A

136 HOSE; OIL COOLER, RETURN

8943824891 198911 - 199109

EXC. 

TURBOCHARGER

(K51)

HOSE; 

OIL 

COOLER, 

RETURN

A

137 CLIP; HOSE, OIL COOLER

8944788750 198911 - 199109

EXC. 

TURBOCHARGER

(K51) ID=18.9

CLIP; 

HOSE, 

OIL 

COOLER

A

146 BOLT; EYE

1096750450 199006 -
TURBOCHARGER

(K51)

BOLT; 

EYE
A

147 GASKET

9095652200 198911 - (B) ID=19.8 GASKET A

9095714120 199006 -

TURBOCHARGER

(K51) (A) 

ID=12.2

GASKET A

151 HOSE; WATER OUTLET

8943601151 198911 - 199109

EXC. 

TURBOCHARGER

(K51)

HOSE; 

WATER 

OUTLET

A

8943700042 199006 -
TURBOCHARGER

(K51)

HOSE; 

WATER 

OUTLET

A

152 HOSE; WATER INL

8943817181 199110 -
TURBOCHARGER

(K51)

HOSE; 

WATER 

INL

A

154 CLIP; WATER HOSE

8943679430 198911 - 199109

CLIP; 

WATER 

HOSE

A

8943679430 199110 -

CLIP; 

WATER 

HOSE

AB

155 PIPE ASM; WATER

8943824212 198911 - 199109

EXC. 

TURBOCHARGER

(K51)

PIPE 

ASM; 

WATER

A

8970305170 199006 -
TURBOCHARGER

(K51)

PIPE 

ASM; 

WATER

A

157 CLIP; RUBBER HOSE

8941226790 199006 -
TURBOCHARGER

(K51) ID=17.1

CLIP; 

RUBBER 

HOSE

A

8970151880 199006 -
TURBOCHARGER

(K51) ID=7.8

CLIP; 

RUBBER 

HOSE

A

158 HOSE ASM; RUBBER, THROTTLE BODY

0047453000 199006 -

TURBOCHARGER

(K51) L=55 

SERVICED BY 

L=3000

HOSE 

ASM; 

RUBBER, 

THROTTLE 

BODY

A

2012 CATCAR.INFO (v 1.3)

Free Online Car Valuation Instant Valuation - As Seen on TV! We Buy Any Car From £50 to £100,000 www.webuyanycar.com/free

We Want To Buy Your BMW  Prestige, Sports & 4x4s up to 5 years old. No fee's - We collect. www.SellMyCar2Day.co.uk

Parts for Mercedes Benz Secure Online Ordering. All Prices Discounted over RRP! www.partsformercedes-benz.com



 

 

 

Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > WATER PIPING; ENGINE  >  

 

Изображение: 01 02 03 04 05 06 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

3 HOSE; WATER, OIL COOLER

8943702424 199006 -

TURBOCHARGER

(K51) MARK 

WHITE

HOSE; 

WATER, 

OIL 

COOLER

A

5 PIPE ASM; OIL COOLER RETURN

8943861163 199006 -
TURBOCHARGER

(K51)

PIPE 

ASM; OIL 

COOLER 

RETURN

A

10 PIPE; SUCTION

8943314731 198911 - 199109

EXC. 

TURBOCHARGER

(K51)

PIPE; 

SUCTION
A

8943670441 199006 -
TURBOCHARGER

(K51)

PIPE; 

SUCTION
A

13 GASKET; SUCTION PIPE

8944573140 198911 - 199109

GASKET; 

SUCTION 

PIPE

A

8944573140 199110 -

GASKET; 

SUCTION 

PIPE

AB

17 BOLT; SUCTION PIPE

0280208220 198911 - 199101 M8X22

BOLT; 

SUCTION 

PIPE

A

0280808220 199102 - 199109 M8X22

BOLT; 

SUCTION 

PIPE

A

0280808220 199110 - M8X22

BOLT; 

SUCTION 

PIPE

AB

20 HOSE; WATER PIPE

8943403721 199006 -
TURBOCHARGER

(K51)

HOSE; 

WATER 

PIPE

A

21 BOLT; WATER HOSE

0280206120 198911 - 199005 M6X12

BOLT; 

WATER 

HOSE

A

0280806120 199006 - M6X12

BOLT; 

WATER 

HOSE

A

0280808140 199006 -
TURBOCHARGER

(K51) M8X14

BOLT; 

WATER 

HOSE

A

0501406200 199006 -
TURBOCHARGER

(K51) M6X20

BOLT; 

WATER 

HOSE

A

0501510200 199006 - M10X20

BOLT; 

WATER 

HOSE

A

0501510200 199110 - M10X20

BOLT; 

WATER 

HOSE

A

8944595820 199006 -
TURBOCHARGER

(K51) M6X10

BOLT; 

WATER 

HOSE

A

9019910200 198911 - 199004 M10X20

BOLT; 

WATER 

HOSE

A

22 CLIP; WATER HOSE

8943679430 199006 -
TURBOCHARGER

(K51)

CLIP; 

WATER 

HOSE

A

35 CLIP; RUBBER HOSE

8970316540 198911 - 199109

CLIP; 

RUBBER 

HOSE

A

8970316540 199110 -

CLIP; 

RUBBER 

HOSE

AB

59 CLIP; HARNESS, WATER OUTLET PIPE

8944138220 198911 - 199109

EXC. 

TURBOCHARGER

(K51) ID=21.7

CLIP; 

HARNESS, 

WATER 

OUTLET 

PIPE

A

8970106050 199006 -
TURBOCHARGER

(K51) ID=24

CLIP; 

HARNESS, 

WATER 

OUTLET 

PIPE

A

96 PIPE ASM; WATER

8943601222 198911 - 199109

EXC. 

TURBOCHARGER

(K51) (A)

PIPE 

ASM; 

WATER

A

8943670452 199006 -
TURBOCHARGER

(K51) (B)

PIPE 

ASM; 

WATER

A

8943701902 199006 -
TURBOCHARGER

(K51) (A)

PIPE 

ASM; 

WATER

A

103 HOSE; WATER, PIPE TO PIPE

8943703372 199006 -
TURBOCHARGER

(K51) (A)

HOSE; 

WATER, 

PIPE TO 

PIPE

A

8944806892 199006 -
TURBOCHARGER

(K51) (B)

HOSE; 

WATER, 

PIPE TO 

PIPE

A

134 HOSE; OIL COOLER DELIVERY

8943824880 198911 - 199109

EXC. 

TURBOCHARGER

(K51)

HOSE; 

OIL 

COOLER 

DELIVERY

A

136 HOSE; OIL COOLER, RETURN

8943824891 198911 - 199109

EXC. 

TURBOCHARGER

(K51)

HOSE; 

OIL 

COOLER, 

RETURN

A

137 CLIP; HOSE, OIL COOLER

8944788750 198911 - 199109

EXC. 

TURBOCHARGER

(K51) ID=18.9

CLIP; 

HOSE, 

OIL 

COOLER

A

146 BOLT; EYE

1096750450 199006 -
TURBOCHARGER

(K51)

BOLT; 

EYE
A

147 GASKET

9095652200 198911 - (B) ID=19.8 GASKET A

9095714120 199006 -

TURBOCHARGER

(K51) (A) 

ID=12.2

GASKET A

151 HOSE; WATER OUTLET

8943601151 198911 - 199109

EXC. 

TURBOCHARGER

(K51)

HOSE; 

WATER 

OUTLET

A

8943700042 199006 -
TURBOCHARGER

(K51)

HOSE; 

WATER 

OUTLET

A

152 HOSE; WATER INL

8943817181 199110 -
TURBOCHARGER

(K51)

HOSE; 

WATER 

INL

A

154 CLIP; WATER HOSE

8943679430 198911 - 199109

CLIP; 

WATER 

HOSE

A

8943679430 199110 -

CLIP; 

WATER 

HOSE

AB

155 PIPE ASM; WATER

8943824212 198911 - 199109

EXC. 

TURBOCHARGER

(K51)

PIPE 

ASM; 

WATER

A

8970305170 199006 -
TURBOCHARGER

(K51)

PIPE 

ASM; 

WATER

A

157 CLIP; RUBBER HOSE

8941226790 199006 -
TURBOCHARGER

(K51) ID=17.1

CLIP; 

RUBBER 

HOSE

A

8970151880 199006 -
TURBOCHARGER

(K51) ID=7.8

CLIP; 

RUBBER 

HOSE

A

158 HOSE ASM; RUBBER, THROTTLE BODY

0047453000 199006 -

TURBOCHARGER

(K51) L=55 

SERVICED BY 

L=3000

HOSE 

ASM; 

RUBBER, 

THROTTLE 

BODY

A

2012 CATCAR.INFO (v 1.3)

Sell My Car to UK's Best. We buy all cars under 5years old Value your car online instantly ! www.bestcarbuyer.co.uk

I Want To Sell My Car We Buy Any Car From £50 to £100,000 Free Valuation - As Seen On TV! www.webuyanycar.com/i-want

Sell Your Honda Get the best price for your Honda here! www.hondabuyers.co.uk



 

 

 

Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > WATER PIPING; ENGINE  >  

 

Изображение: 01 02 03 04 05 06 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

3 HOSE; WATER, OIL COOLER

8943702424 199006 -

TURBOCHARGER

(K51) MARK 

WHITE

HOSE; 

WATER, 

OIL 

COOLER

A

5 PIPE ASM; OIL COOLER RETURN

8943861163 199006 -
TURBOCHARGER

(K51)

PIPE 

ASM; OIL 

COOLER 

RETURN

A

10 PIPE; SUCTION

8943314731 198911 - 199109

EXC. 

TURBOCHARGER

(K51)

PIPE; 

SUCTION
A

8943670441 199006 -
TURBOCHARGER

(K51)

PIPE; 

SUCTION
A

13 GASKET; SUCTION PIPE

8944573140 198911 - 199109

GASKET; 

SUCTION 

PIPE

A

8944573140 199110 -

GASKET; 

SUCTION 

PIPE

AB

17 BOLT; SUCTION PIPE

0280208220 198911 - 199101 M8X22

BOLT; 

SUCTION 

PIPE

A

0280808220 199102 - 199109 M8X22

BOLT; 

SUCTION 

PIPE

A

0280808220 199110 - M8X22

BOLT; 

SUCTION 

PIPE

AB

20 HOSE; WATER PIPE

8943403721 199006 -
TURBOCHARGER

(K51)

HOSE; 

WATER 

PIPE

A

21 BOLT; WATER HOSE

0280206120 198911 - 199005 M6X12

BOLT; 

WATER 

HOSE

A

0280806120 199006 - M6X12

BOLT; 

WATER 

HOSE

A

0280808140 199006 -
TURBOCHARGER

(K51) M8X14

BOLT; 

WATER 

HOSE

A

0501406200 199006 -
TURBOCHARGER

(K51) M6X20

BOLT; 

WATER 

HOSE

A

0501510200 199006 - M10X20

BOLT; 

WATER 

HOSE

A

0501510200 199110 - M10X20

BOLT; 

WATER 

HOSE

A

8944595820 199006 -
TURBOCHARGER

(K51) M6X10

BOLT; 

WATER 

HOSE

A

9019910200 198911 - 199004 M10X20

BOLT; 

WATER 

HOSE

A

22 CLIP; WATER HOSE

8943679430 199006 -
TURBOCHARGER

(K51)

CLIP; 

WATER 

HOSE

A

35 CLIP; RUBBER HOSE

8970316540 198911 - 199109

CLIP; 

RUBBER 

HOSE

A

8970316540 199110 -

CLIP; 

RUBBER 

HOSE

AB

59 CLIP; HARNESS, WATER OUTLET PIPE

8944138220 198911 - 199109

EXC. 

TURBOCHARGER

(K51) ID=21.7

CLIP; 

HARNESS, 

WATER 

OUTLET 

PIPE

A

8970106050 199006 -
TURBOCHARGER

(K51) ID=24

CLIP; 

HARNESS, 

WATER 

OUTLET 

PIPE

A

96 PIPE ASM; WATER

8943601222 198911 - 199109

EXC. 

TURBOCHARGER

(K51) (A)

PIPE 

ASM; 

WATER

A

8943670452 199006 -
TURBOCHARGER

(K51) (B)

PIPE 

ASM; 

WATER

A

8943701902 199006 -
TURBOCHARGER

(K51) (A)

PIPE 

ASM; 

WATER

A

103 HOSE; WATER, PIPE TO PIPE

8943703372 199006 -
TURBOCHARGER

(K51) (A)

HOSE; 

WATER, 

PIPE TO 

PIPE

A

8944806892 199006 -
TURBOCHARGER

(K51) (B)

HOSE; 

WATER, 

PIPE TO 

PIPE

A

134 HOSE; OIL COOLER DELIVERY

8943824880 198911 - 199109

EXC. 

TURBOCHARGER

(K51)

HOSE; 

OIL 

COOLER 

DELIVERY

A

136 HOSE; OIL COOLER, RETURN

8943824891 198911 - 199109

EXC. 

TURBOCHARGER

(K51)

HOSE; 

OIL 

COOLER, 

RETURN

A

137 CLIP; HOSE, OIL COOLER

8944788750 198911 - 199109

EXC. 

TURBOCHARGER

(K51) ID=18.9

CLIP; 

HOSE, 

OIL 

COOLER

A

146 BOLT; EYE

1096750450 199006 -
TURBOCHARGER

(K51)

BOLT; 

EYE
A

147 GASKET

9095652200 198911 - (B) ID=19.8 GASKET A

9095714120 199006 -

TURBOCHARGER

(K51) (A) 

ID=12.2

GASKET A

151 HOSE; WATER OUTLET

8943601151 198911 - 199109

EXC. 

TURBOCHARGER

(K51)

HOSE; 

WATER 

OUTLET

A

8943700042 199006 -
TURBOCHARGER

(K51)

HOSE; 

WATER 

OUTLET

A

152 HOSE; WATER INL

8943817181 199110 -
TURBOCHARGER

(K51)

HOSE; 

WATER 

INL

A

154 CLIP; WATER HOSE

8943679430 198911 - 199109

CLIP; 

WATER 

HOSE

A

8943679430 199110 -

CLIP; 

WATER 

HOSE

AB

155 PIPE ASM; WATER

8943824212 198911 - 199109

EXC. 

TURBOCHARGER

(K51)

PIPE 

ASM; 

WATER

A

8970305170 199006 -
TURBOCHARGER

(K51)

PIPE 

ASM; 

WATER

A

157 CLIP; RUBBER HOSE

8941226790 199006 -
TURBOCHARGER

(K51) ID=17.1

CLIP; 

RUBBER 

HOSE

A

8970151880 199006 -
TURBOCHARGER

(K51) ID=7.8

CLIP; 

RUBBER 

HOSE

A

158 HOSE ASM; RUBBER, THROTTLE BODY

0047453000 199006 -

TURBOCHARGER

(K51) L=55 

SERVICED BY 

L=3000

HOSE 

ASM; 

RUBBER, 

THROTTLE 

BODY

A

2012 CATCAR.INFO (v 1.3)

Cash for my Car Sell Your Car Instantly, We Buy Any Car Under 5 years Old www.bestcarbuyer.co.uk

Local Used Cars Local Used Cars View 150 000 Cars From Top Dealers Near you... www.motors.co.uk

Used Mercedes Car Search View 1000's of all models of Used Mercedes Cars for sale near you! www.carsource.co.uk/used-mercedes



 
 

 

Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > WATER PIPING; ENGINE  >  

 

Изображение: 01 02 03 04 05 06 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

3 HOSE; WATER, OIL COOLER

8943702424 199006 -

TURBOCHARGER

(K51) MARK 

WHITE

HOSE; 

WATER, 

OIL 

COOLER

A

5 PIPE ASM; OIL COOLER RETURN

8943861163 199006 -
TURBOCHARGER

(K51)

PIPE 

ASM; OIL 

COOLER 

RETURN

A

10 PIPE; SUCTION

8943314731 198911 - 199109

EXC. 

TURBOCHARGER

(K51)

PIPE; 

SUCTION
A

8943670441 199006 -
TURBOCHARGER

(K51)

PIPE; 

SUCTION
A

13 GASKET; SUCTION PIPE

8944573140 198911 - 199109

GASKET; 

SUCTION 

PIPE

A

8944573140 199110 -

GASKET; 

SUCTION 

PIPE

AB

17 BOLT; SUCTION PIPE

0280208220 198911 - 199101 M8X22

BOLT; 

SUCTION 

PIPE

A

0280808220 199102 - 199109 M8X22

BOLT; 

SUCTION 

PIPE

A

0280808220 199110 - M8X22

BOLT; 

SUCTION 

PIPE

AB

20 HOSE; WATER PIPE

8943403721 199006 -
TURBOCHARGER

(K51)

HOSE; 

WATER 

PIPE

A

21 BOLT; WATER HOSE

0280206120 198911 - 199005 M6X12

BOLT; 

WATER 

HOSE

A

0280806120 199006 - M6X12

BOLT; 

WATER 

HOSE

A

0280808140 199006 -
TURBOCHARGER

(K51) M8X14

BOLT; 

WATER 

HOSE

A

0501406200 199006 -
TURBOCHARGER

(K51) M6X20

BOLT; 

WATER 

HOSE

A

0501510200 199006 - M10X20

BOLT; 

WATER 

HOSE

A

0501510200 199110 - M10X20

BOLT; 

WATER 

HOSE

A

8944595820 199006 -
TURBOCHARGER

(K51) M6X10

BOLT; 

WATER 

HOSE

A

9019910200 198911 - 199004 M10X20

BOLT; 

WATER 

HOSE

A

22 CLIP; WATER HOSE

8943679430 199006 -
TURBOCHARGER

(K51)

CLIP; 

WATER 

HOSE

A

35 CLIP; RUBBER HOSE

8970316540 198911 - 199109

CLIP; 

RUBBER 

HOSE

A

8970316540 199110 -

CLIP; 

RUBBER 

HOSE

AB

59 CLIP; HARNESS, WATER OUTLET PIPE

8944138220 198911 - 199109

EXC. 

TURBOCHARGER

(K51) ID=21.7

CLIP; 

HARNESS, 

WATER 

OUTLET 

PIPE

A

8970106050 199006 -
TURBOCHARGER

(K51) ID=24

CLIP; 

HARNESS, 

WATER 

OUTLET 

PIPE

A

96 PIPE ASM; WATER

8943601222 198911 - 199109

EXC. 

TURBOCHARGER

(K51) (A)

PIPE 

ASM; 

WATER

A

8943670452 199006 -
TURBOCHARGER

(K51) (B)

PIPE 

ASM; 

WATER

A

8943701902 199006 -
TURBOCHARGER

(K51) (A)

PIPE 

ASM; 

WATER

A

103 HOSE; WATER, PIPE TO PIPE

8943703372 199006 -
TURBOCHARGER

(K51) (A)

HOSE; 

WATER, 

PIPE TO 

PIPE

A

8944806892 199006 -
TURBOCHARGER

(K51) (B)

HOSE; 

WATER, 

PIPE TO 

PIPE

A

134 HOSE; OIL COOLER DELIVERY

8943824880 198911 - 199109

EXC. 

TURBOCHARGER

(K51)

HOSE; 

OIL 

COOLER 

DELIVERY

A

136 HOSE; OIL COOLER, RETURN

8943824891 198911 - 199109

EXC. 

TURBOCHARGER

(K51)

HOSE; 

OIL 

COOLER, 

RETURN

A

137 CLIP; HOSE, OIL COOLER

8944788750 198911 - 199109

EXC. 

TURBOCHARGER

(K51) ID=18.9

CLIP; 

HOSE, 

OIL 

COOLER

A

146 BOLT; EYE

1096750450 199006 -
TURBOCHARGER

(K51)

BOLT; 

EYE
A

147 GASKET

9095652200 198911 - (B) ID=19.8 GASKET A

9095714120 199006 -

TURBOCHARGER

(K51) (A) 

ID=12.2

GASKET A

151 HOSE; WATER OUTLET

8943601151 198911 - 199109

EXC. 

TURBOCHARGER

(K51)

HOSE; 

WATER 

OUTLET

A

8943700042 199006 -
TURBOCHARGER

(K51)

HOSE; 

WATER 

OUTLET

A

152 HOSE; WATER INL

8943817181 199110 -
TURBOCHARGER

(K51)

HOSE; 

WATER 

INL

A

154 CLIP; WATER HOSE

8943679430 198911 - 199109

CLIP; 

WATER 

HOSE

A

8943679430 199110 -

CLIP; 

WATER 

HOSE

AB

155 PIPE ASM; WATER

8943824212 198911 - 199109

EXC. 

TURBOCHARGER

(K51)

PIPE 

ASM; 

WATER

A

8970305170 199006 -
TURBOCHARGER

(K51)

PIPE 

ASM; 

WATER

A

157 CLIP; RUBBER HOSE

8941226790 199006 -
TURBOCHARGER

(K51) ID=17.1

CLIP; 

RUBBER 

HOSE

A

8970151880 199006 -
TURBOCHARGER

(K51) ID=7.8

CLIP; 

RUBBER 

HOSE

A

158 HOSE ASM; RUBBER, THROTTLE BODY

0047453000 199006 -

TURBOCHARGER

(K51) L=55 

SERVICED BY 

L=3000

HOSE 

ASM; 

RUBBER, 

THROTTLE 

BODY

A

2012 CATCAR.INFO (v 1.3)



Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > FAN AND FAN BELT  >  
 

Изображение: 01 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

1 FAN; COOLING

8943237045 198911 - 199109
M/T(M79) EXC. 
TURBOCHARGER
(K51)

FAN; 
COOLING

A

8943699115 198911 - 199005 4A/T(RML)
FAN; 
COOLING

A

8943699115 199006 - 199109 4A/T(RML)
FAN; 
COOLING

A

8943699115 199006 - 199109

COUPE M/T
(M79) 
TURBOCHARGER
(K51)

FAN; 
COOLING

A

8943699115 199110 -
TURBOCHARGER
(K51)

FAN; 
COOLING

A

13 NUT; COOLING FAN

8941570750 198911 - 199109
NUT; 
COOLING 
FAN

A

8941570750 199110 - M/T(M79)
NUT; 
COOLING 
FAN

AB

20 MOTOR; FAN

8943773250 198911 - 199005
COUPE 4A/T
(RML)

MOTOR; 
FAN

A

8943773250 199006 - 199109

COUPE M/T
(M79) 
TURBOCHARGER
(K51)

MOTOR; 
FAN

A

8943773250 199110 - 4A/T(RML)
MOTOR; 
FAN

A

8943773251 199110 -
TURBOCHARGER
(K51)

MOTOR; 
FAN

A

8943775961 198911 - 199109
M/T(M79) EXC. 
TURBOCHARGER
(K51)

MOTOR; 
FAN

A

21 GUIDE; FAN

8943773230 198911 - 199109 4A/T(RML)
GUIDE; 

FAN
A

8943773230 199006 -
M/T(M79) 
TURBOCHARGER
(K51)

GUIDE; 
FAN

A

8943775940 198911 - 199109
M/T(M79) EXC. 
TURBOCHARGER
(K51)

GUIDE; 
FAN

A

22 BOLT; MOTOR TO GUIDE

8943773270 198911 - 199109 4A/T(RML)

BOLT; 
MOTOR 
TO 
GUIDE

A

8943773270 199006 -
M/T(M79) 
TURBOCHARGER
(K51)

BOLT; 
MOTOR 
TO 
GUIDE

A

8943775970 198911 - 199109
M/T(M79) EXC. 
TURBOCHARGER
(K51)

BOLT; 
MOTOR 
TO 
GUIDE

A

23 HOLDER; FAN BLOCK

8943773280 198911 - 199109
M/T(M79) EXC. 
TURBOCHARGER
(K51)

HOLDER; 
FAN 
BLOCK

A

36 BELT; COOLING FAN

8941374780 199003 -
BELT; 
COOLING 
FAN

A

8943801590 198911 - 199002
BELT; 
COOLING 
FAN

A

80 PLATE; ADJ

8943819600 198911 -
PLATE; 
ADJ

A

86 BOLT; ADJ

0500408200 198911 -
M8X20 W/SP 
WASHER

BOLT; 
ADJ

A

0500408250 198911 -
M8X25 W/SP. 
WASHER

BOLT; 
ADJ

A

88 WASHER; PL, ADJ PLATE

9091648080 198911 - ID=8
WASHER; 
PL, ADJ 
PLATE

A

230 FAN; COOLING

8943773240 199006 - 199109

COUPE M/T
(M79) 
TURBOCHARGER
(K51)

FAN; 
COOLING

A

8943773240 199006 - 199109 4A/T(RML)
FAN; 
COOLING

A

8943773240 199110 - 4A/T(RML)
FAN; 
COOLING

A

8943773240 199110 -
TURBOCHARGER
(K51)

FAN; 
COOLING

A

8943775950 198911 - 199109
M/T(M79) EXC. 
TURBOCHARGER
(K51)

FAN; 
COOLING

A



 
 

 

Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > ENGINE CONTROL VALVE AND LEVER  >  
 

Изображение: 01 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

21 BODY ASM; THROTTLE

8170900570 198911 - 199109
BODY 
ASM; 
THROTTLE

A

8170900570 199110 -
BODY 
ASM; 
THROTTLE

AB

22 VALVE ASM; CONT, TB

8171118260 198911 - 199109
VALVE 
ASM; 
CONT, TB

A

8171118260 199110 -
VALVE 
ASM; 
CONT, TB

AB

23 GASKET; AIR CONT VALVE

8170820490 198911 - 199109
GASKET; 
AIR CONT 
VALVE

A

8170820490 199110 -
GASKET; 
AIR CONT 
VALVE

AB

24 SCREW SET; TB

8171122680 198911 - 199109
SCREW 
SET; TB

A

8171122680 199110 -
SCREW 
SET; TB

AB

169 SENSOR; TB

8170833330 198911 - 199109
SENSOR; 
TB

A

8170833330 199110 -
SENSOR; 
TB

AB

345 NUT; BRKT

9991114160 199012 - 199109 M16
NUT; 
BRKT

A

9991114160 199110 - M16
NUT; 
BRKT

AB

2012 CATCAR.INFO (v 1.3)



Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > TURBOCHARGER SYSTEM  >  
 

Изображение: 01 A - 4XE1 1.6L DOHC ENG(RLK)

 

1 TURBOCHARGER ASM

8944731580 199006 -
COUPE 
TURBOCHARGER
(K51)

TURBOCHARGER 
ASM

A

9 GASKET; TURBOCHARGER TO EHX DUCT

8944740720 199006 -
COUPE 
TURBOCHARGER
(K51)

GASKET; 
TURBOCHARGER 
TO EHX DUCT

A

38 CLIP; RUBBER HOSE

8943812760 199006 -
COUPE 
TURBOCHARGER
(K51) (A)

CLIP; RUBBER 
HOSE

A

8970194730 199006 -
COUPE 
TURBOCHARGER
(K51) (B)

CLIP; RUBBER 
HOSE

A

72 PROTECTOR; HEAT, TURBOCHARGER

8943113351 199006 -
COUPE 
TURBOCHARGER
(K51)

PROTECTOR; 
HEAT, 
TURBOCHARGER

A

79 CLIP; RUBBER HOSE

8970106050 199006 -
COUPE 
TURBOCHARGER
(K51) (A) ID=24

CLIP; RUBBER 
HOSE

A

8970151880 199006 -
COUPE 
TURBOCHARGER
(K51) (B)

CLIP; RUBBER 
HOSE

A

8970322010 199006 -
COUPE 
TURBOCHARGER
(K51) (C)

CLIP; RUBBER 
HOSE

A

90 PIPE; INL, TURBOCHARGER TO MANIF

8943326662 199006 -
COUPE 
TURBOCHARGER
(K51)

PIPE; INL, 
TURBOCHARGER 
TO MANIF

A

92 BOLT; INL PIPE

0500408180 199006 -

COUPE 
TURBOCHARGER
(K51) M8X18 

W/SP. WASHER

BOLT; INL PIPE A

158 STUD; MANIF, WASTE GATE

8941075320 199006 -
COUPE 
TURBOCHARGER
(K51) M8X81

STUD; MANIF, 
WASTE GATE

A

8941116190 199006 -
COUPE 
TURBOCHARGER
(K51) M8X30

STUD; MANIF, 
WASTE GATE

A

8942573190 199006 -
COUPE 
TURBOCHARGER
(K51) M8X22

STUD; MANIF, 
WASTE GATE

A

8944805210 199006 -
COUPE 
TURBOCHARGER
(K51) M8X60

STUD; MANIF, 
WASTE GATE

A

159 BRACKET; WAIST GATE MANIF

8943826330 199006 -
COUPE 
TURBOCHARGER
(K51)

BRACKET; 
WAIST GATE 
MANIF

A

160 BOLT; WAIST GATE MANIF BRKT

8943126990 199110 -
COUPE 
TURBOCHARGER
(K51)

BOLT; WAIST 
GATE MANIF 
BRKT

A

8944595820 199006 - 199109
COUPE 
TURBOCHARGER
(K51) M6X10

BOLT; WAIST 
GATE MANIF 
BRKT

A

161 NUT; MANIF, WASTE GATE

8941704860 199006 -
COUPE 
TURBOCHARGER
(K51) M8X1.25

NUT; MANIF, 
WASTE GATE

A

180 CLIP; T/V TO DUCT

8941589750 199006 -
COUPE 
TURBOCHARGER
(K51) ID=50

CLIP; T/V TO 
DUCT

A

183 PIPE; INL, TURBOCHARGER

8944110732 199006 -
COUPE 
TURBOCHARGER
(K51)

PIPE; INL, 
TURBOCHARGER

A

196 MANIFOLD; WASTE GATE

8944731593 199006 -
COUPE 
TURBOCHARGER
(K51)

MANIFOLD; 
WASTE GATE

A

236 BOLT; VSV

0280806120 199006 -
COUPE 
TURBOCHARGER
(K51) M6X12

BOLT; VSV A

237 VALVE; VAC SWITCH

8943893430 199006 -
COUPE 
TURBOCHARGER
(K51)

VALVE; VAC 
SWITCH

A

256 BOLT; HEAT PROTECTOR FIX

8944595820 199006 -
COUPE 
TURBOCHARGER
(K51) M6X10

BOLT; HEAT 
PROTECTOR FIX

A

263 HOSE; RUBBER, VSV

0047503000 199006 -

COUPE 
TURBOCHARGER
(K51) (A) L=190 
SERVICED BY 
L=3000

HOSE; RUBBER, 
VSV

A

0047513000 199006 -

COUPE 
TURBOCHARGER
(K51) (B) 
L=470 
SERVICED BY 
L=3000

HOSE; RUBBER, 
VSV

A

297 VALVE ASM; AIR BYPASS

8970297160 199006 -
COUPE 
TURBOCHARGER
(K51)

VALVE ASM; AIR 
BYPASS

A

298 HOSE; RUBBER, AIR BYPASS

8970297171 199006 -
COUPE 
TURBOCHARGER
(K51)

HOSE; RUBBER, 
AIR BYPASS

A

332 DUCT; AIR, TURBOCHARGER

8970297150 199006 -
COUPE 
TURBOCHARGER
(K51)

DUCT; AIR, 
TURBOCHARGER

A

348 HOSE; RUBBER, VSV TO WAIST GATE

8943700696 199006 -
COUPE 
TURBOCHARGER
(K51)

HOSE; RUBBER, 
VSV TO WAIST 
GATE

A

349 HOSE; RUBBER, VALVE SIGNAL

8970308790 199006 -
COUPE 
TURBOCHARGER
(K51) (A)

HOSE; RUBBER, 
VALVE SIGNAL

A

8970311191 199006 -
COUPE 
TURBOCHARGER
(K51) (B)

HOSE; RUBBER, 
VALVE SIGNAL

A

350 LOCK; PURSE, RUBBER HOSE

8941208310 199006 -
COUPE 
TURBOCHARGER
(K51) ID=25

LOCK; PURSE, 
RUBBER HOSE

A



Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > TURBOCHARGER  >  
 

Изображение: 01 A - 8-94473-158-0

 

8 HOSE; ACTUATOR TO BLOWER HSG, 

TC

8970183610 -

HOSE; 
ACTUATOR TO 
BLOWER HSG, 
TC

A

9 CLIP; ACTUATOR HOSE, 
TURBOCHARGER

5097070570 -

CLIP; 
ACTUATOR 
HOSE, 
TURBOCHARGER

A



 
 

 

Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > FUEL FILTER AND BRACKET  >  
 

Изображение: 01 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

1 FILTER ASM; FUEL

8251211500 198911 - 199109
FILTER 
ASM; 
FUEL

A

8251211500 199110 -
FILTER 
ASM; 
FUEL

AB

42 BOLT; FUEL FILTER

0500406200 198911 - 199109 M6X20
BOLT; 
FUEL 
FILTER

A

0500406200 199110 - M6X20
BOLT; 
FUEL 
FILTER

AB

46 BRACKET; FUEL FILTER

8970112571 198911 - 199109
BRACKET; 
FUEL 
FILTER

A

8970112571 199110 -
BRACKET; 
FUEL 
FILTER

AB

47 BOLT; BRKT, FUEL FILTER

0282106250 199110 -

BOLT; 
BRKT, 
FUEL 
FILTER

A

0282106250 199110 - 199204

BOLT; 
BRKT, 
FUEL 
FILTER

AB

0282806250 198911 - 199109

BOLT; 
BRKT, 
FUEL 
FILTER

A

70 CLIP; FUEL PIPE

8943213813 199006 -
TURBOCHARGER
(K51)

CLIP; 
FUEL PIPE

A

72 NUT; BRKT, FUEL FILTER

0911501060 198911 - 199109 M6 FLANGE NUT

NUT; 
BRKT, 
FUEL 
FILTER

A

0911501060 199110 - M6 FLANGE NUT

NUT; 
BRKT, 
FUEL 
FILTER

AB

2012 CATCAR.INFO (v 1.3)



 
 

 

Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > FUEL PUMP AND PIPE  >  
 

Изображение: 01 A - 4XE1 1.6L DOHC ENG(RLK)

 

9 BOLT; FUEL PUMP

8941227690 198911 - 199109
M6X16 
W/WASHER

BOLT; 
FUEL 
PUMP

A

65 BOLT; CLIP, RUBBER HOSE

0280808140 199006 -
TURBOCHARGER
(K51) M8X14

BOLT; 
CLIP, 
RUBBER 
HOSE

A

165 CLIP; HOSE, RUBBER

8970151880 199006 -
TURBOCHARGER
(K51) ID=7.8

CLIP; 
HOSE, 
RUBBER

A

2012 CATCAR.INFO (v 1.3)

turbosuflante kawasaki importator turbosuflante kts kts kawasaki ihi mhi www.kawasaki-turbo.ro

test bench leading manufacturer of test bench top quality, reasonalble price www.admteck.com

Cheap Car HirePaphos Unlimited Miles, No Hidden Fees. Full Insurance. Book Your Car Now! Paphos.EconomyCarRentals.com



 
 

 

Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > EVAPORATOR SYSTEM; ENGINE  >  
 

Изображение: 01 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

35 HOSE ASM; CANISTER

8943823111 198911 -
HOSE 
ASM; 
CANISTER

A

44 HOSE; CANISTER

8943899370 198911 - (B) L=200
HOSE; 
CANISTER

A

8970170880 198911 - 199109
EXC. 
TURBOCHARGER
(K51) (A)

HOSE; 
CANISTER

A

76 HOSE; RUBBER, CANISTER

0047503000 198911 -
(A) L=80 
SERVICED BY 
L=3000

HOSE; 
RUBBER, 
CANISTER

A

0047513000 198911 -
(B) L=130 
SERVICED BY 
L=3000

HOSE; 
RUBBER, 
CANISTER

A

95 PIPE; CANISTER

8943861142 198911 -
PIPE; 
CANISTER

A

2012 CATCAR.INFO (v 1.3)



 
 

 

Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > OIL COOLER AND OIL FILTER  >  
 

Изображение: 01 02 03 04 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

2 ELEMENT; OIL FILTER

8941494180 198911 -
ELEMENT; 
OIL 
FILTER

A

8941494180 198911 - 199109
ELEMENT; 
OIL 
FILTER

A

93 BOLT; OIL COOLER BRKT

9020408140 199006 -
TURBOCHARGER
(K51) M8X14

BOLT; 
OIL 
COOLER 
BRKT

A

95 NUT; OIL COOLER BRKT

9091105080 199006 -
TURBOCHARGER
(K51) M8

NUT; OIL 
COOLER 
BRKT

A

96 WASHER; PL, OIL COOLER BRKT

9091606080 199006 -
TURBOCHARGER
(K51) ID=8 
OD=18

WASHER; 
PL, OIL 
COOLER 
BRKT

A

102 COOLER ASM; OIL

8943702333 199006 -
TURBOCHARGER
(K51)

COOLER 
ASM; OIL

A

8943825031 198911 - 199109
EXC. 
TURBOCHARGER
(K51)

COOLER 
ASM; OIL

A

103 BOLT; OIL COOLER

0501406140 199006 -
TURBOCHARGER
(K51) M6X14

BOLT; 
OIL 
COOLER

A

1096750580 199006 -
TURBOCHARGER
(K51) M18X33

BOLT; 
OIL 
COOLER

A

167 BOLT; CENTER

8943324721 198911 - 199109
EXC. 
TURBOCHARGER

(K51)

BOLT; 
CENTER

A

8943703450 199006 -
TURBOCHARGER
(K51)

BOLT; 
CENTER

A

194 BRACKET; OIL COOLER

8943844851 199006 -
TURBOCHARGER
(K51) (B)

BRACKET; 
OIL 
COOLER

A

8943844861 199006 -

TURBOCHARGER
(K51) (C) 
MIDDLE 
WO/NUT

BRACKET; 
OIL 
COOLER

A

8943844871 199006 -
TURBOCHARGER
(K51) (A)

BRACKET; 
OIL 
COOLER

A

8970158500 199006 -
TURBOCHARGER
(K51) (D) 
MIDDLE W/NUT

BRACKET; 
OIL 
COOLER

A

195 GASKET; OIL COOLER

8943412720 198911 - 199109

EXC. 
TURBOCHARGER
(K51) (A) 
OD=73

GASKET; 
OIL 
COOLER

A

8943412730 198911 - 199109

EXC. 
TURBOCHARGER
(K51) (B) 
OD=21

GASKET; 
OIL 
COOLER

A

212 BRACKET; OIL HOSE

8943703932 199006 -
TURBOCHARGER
(K51)

BRACKET; 
OIL HOSE

A

214 PIPE; OIL COOLER, OUT

8943702362 199006 -
TURBOCHARGER
(K51)

PIPE; OIL 
COOLER, 
OUT

A

224 CLAMP; PIPE, OIL COOLER

8943703923 199006 -
TURBOCHARGER
(K51)

CLAMP; 
PIPE, OIL 
COOLER

A

225 BOLT; ADAPTER

0281810200 199006 -
TURBOCHARGER
(K51) M10X20

BOLT; 
ADAPTER

A

0282806200 199006 -
TURBOCHARGER
(K51) M6X20

BOLT; 
ADAPTER

A

8944242331 199006 - 199007
TURBOCHARGER
(K51) M6X70

BOLT; 
ADAPTER

A

8970372530 199008 -
TURBOCHARGER
(K51) M6X70

BOLT; 
ADAPTER

A

242 CLAMP ASM; PIPE

8970150400 199006 -
TURBOCHARGER
(K51)

CLAMP 
ASM; 
PIPE

A

245 BOLT; CLIP, OIL COOLER HOSE

0280808140 199006 -
TURBOCHARGER
(K51) M8X14

BOLT; 
CLIP, OIL 
COOLER 
HOSE

A

253 PIPE; OIL COOLER

8943702356 199006 -
TURBOCHARGER
(K51)

PIPE; OIL 
COOLER

A

256 PIPE ASM; OIL COOLER

8943702372 199006 -
TURBOCHARGER
(K51)

PIPE 
ASM; OIL 
COOLER

A

8943823750 198911 - 199109
EXC. 
TURBOCHARGER
(K51)

PIPE 
ASM; OIL 
COOLER

A

257 CLAMP; PIPE OIL COOLER

8943868592 199006 -
TURBOCHARGER
(K51)

CLAMP; 
PIPE OIL 
COOLER

A

258 BOLT; PIPE, OIL COOLER

0280208140 198911 - 199005
EXC. 
TURBOCHARGER
(K51) M8X14

BOLT; 
PIPE, OIL 
COOLER

A

0280808140 199006 - 199109

EXC. 

TURBOCHARGER
(K51) M8X14

BOLT; 

PIPE, OIL 
COOLER

A

0501406180 199006 -
TURBOCHARGER 
(K51) M6X18

BOLT; 
PIPE, OIL 
COOLER

A

0501406250 199006 -
EXC. 
TURBOCHARGER
(K51) M6X25

BOLT; 
PIPE, OIL 
COOLER

A

265 BODY; OIL FILTER

8970189922 199006 -
TURBOCHARGER
(K51)

BODY; 
OIL 
FILTER

A

303 VALVE ASM; THERMO

8970189960 199006 -
TURBOCHARGER
(K51)

VALVE 
ASM; 
THERMO

A

322 BRACKET; OIL FILTER

8970189980 199006 -
TURBOCHARGER
(K51) (B)

BRACKET; 
OIL 
FILTER

A

8970287700 199006 -
TURBOCHARGER
(K51) (A)

BRACKET; 
OIL 
FILTER

A

325 BOLT; BRKT TO BODY

0501406120 199105 -
TURBOCHARGER
(K51) M6X12

BOLT; 
BRKT TO 
BODY

A

8970189990 199006 - 199104
TURBOCHARGER
(K51)

BOLT; 
BRKT TO 
BODY

A

326 WASHER; LK, BRKT

1142191260 199006 -
TURBOCHARGER
(K51)

WASHER; 
LK, BRKT

A

333 GASKET; OIL FILTER

8970189940 199006 -
TURBOCHARGER
(K51)

GASKET; 
OIL 
FILTER

A

355 PLUG; OIL PRESS

8970189930 199006 -
TURBOCHARGER
(K51)

PLUG; 
OIL 
PRESS

A

358 BOLT; EYE, OIL COOLER TO HOSE

1096750580 199006 -
TURBOCHARGER
(K51) M18X33

BOLT; 
EYE, OIL 
COOLER 
TO HOSE

A

395 NIPPLE; OIL COOLER

8943322541 198911 - 199109
EXC. 
TURBOCHARGER
(K51)

NIPPLE; 
OIL 
COOLER

A

404 NUT

0911501060 199006 -
TURBOCHARGER
(51) M6 FLANGE 
NUT

NUT A

483 GASKET; OIL COOLER TO HOSE

9095714180 199006 -
TURBOCHARGER
(K51)

GASKET; 
OIL 
COOLER 
TO HOSE

A

487 GASKET; OIL COOLER

9095714180 199006 -
TURBOCHARGER
(K51)

GASKET; 
OIL 
COOLER

A

488 ADAPTER; OIL COOLER

8943703462 199006 -
TURBOCHARGER
(K51)

ADAPTER; 
OIL 
COOLER

A

496 FILTER ASM; OIL

8943702405 199006 -
TURBOCHARGER
(K51)

FILTER 
ASM; OIL

A

2012 CATCAR.INFO  (v 1.3)



 

 

 

Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > OIL COOLER AND OIL FILTER  >  
 

Изображение: 01 02 03 04 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

2 ELEMENT; OIL FILTER

8941494180 198911 -
ELEMENT; 
OIL 
FILTER

A

8941494180 198911 - 199109
ELEMENT; 
OIL 
FILTER

A

93 BOLT; OIL COOLER BRKT

9020408140 199006 -
TURBOCHARGER
(K51) M8X14

BOLT; 
OIL 
COOLER 
BRKT

A

95 NUT; OIL COOLER BRKT

9091105080 199006 -
TURBOCHARGER
(K51) M8

NUT; OIL 
COOLER 
BRKT

A

96 WASHER; PL, OIL COOLER BRKT

9091606080 199006 -
TURBOCHARGER
(K51) ID=8 
OD=18

WASHER; 
PL, OIL 
COOLER 
BRKT

A

102 COOLER ASM; OIL

8943702333 199006 -
TURBOCHARGER
(K51)

COOLER 
ASM; OIL

A

8943825031 198911 - 199109
EXC. 
TURBOCHARGER
(K51)

COOLER 
ASM; OIL

A

103 BOLT; OIL COOLER

0501406140 199006 -
TURBOCHARGER
(K51) M6X14

BOLT; 
OIL 
COOLER

A

1096750580 199006 -
TURBOCHARGER
(K51) M18X33

BOLT; 
OIL 
COOLER

A

167 BOLT; CENTER

8943324721 198911 - 199109
EXC. 
TURBOCHARGER

(K51)

BOLT; 
CENTER

A

8943703450 199006 -
TURBOCHARGER
(K51)

BOLT; 
CENTER

A

194 BRACKET; OIL COOLER

8943844851 199006 -
TURBOCHARGER
(K51) (B)

BRACKET; 
OIL 
COOLER

A

8943844861 199006 -

TURBOCHARGER
(K51) (C) 
MIDDLE 
WO/NUT

BRACKET; 
OIL 
COOLER

A

8943844871 199006 -
TURBOCHARGER
(K51) (A)

BRACKET; 
OIL 
COOLER

A

8970158500 199006 -
TURBOCHARGER
(K51) (D) 
MIDDLE W/NUT

BRACKET; 
OIL 
COOLER

A

195 GASKET; OIL COOLER

8943412720 198911 - 199109

EXC. 
TURBOCHARGER
(K51) (A) 
OD=73

GASKET; 
OIL 
COOLER

A

8943412730 198911 - 199109

EXC. 
TURBOCHARGER
(K51) (B) 
OD=21

GASKET; 
OIL 
COOLER

A

212 BRACKET; OIL HOSE

8943703932 199006 -
TURBOCHARGER
(K51)

BRACKET; 
OIL HOSE

A

214 PIPE; OIL COOLER, OUT

8943702362 199006 -
TURBOCHARGER
(K51)

PIPE; OIL 
COOLER, 
OUT

A

224 CLAMP; PIPE, OIL COOLER

8943703923 199006 -
TURBOCHARGER
(K51)

CLAMP; 
PIPE, OIL 
COOLER

A

225 BOLT; ADAPTER

0281810200 199006 -
TURBOCHARGER
(K51) M10X20

BOLT; 
ADAPTER

A

0282806200 199006 -
TURBOCHARGER
(K51) M6X20

BOLT; 
ADAPTER

A

8944242331 199006 - 199007
TURBOCHARGER
(K51) M6X70

BOLT; 
ADAPTER

A

8970372530 199008 -
TURBOCHARGER
(K51) M6X70

BOLT; 
ADAPTER

A

242 CLAMP ASM; PIPE

8970150400 199006 -
TURBOCHARGER
(K51)

CLAMP 
ASM; 
PIPE

A

245 BOLT; CLIP, OIL COOLER HOSE

0280808140 199006 -
TURBOCHARGER
(K51) M8X14

BOLT; 
CLIP, OIL 
COOLER 
HOSE

A

253 PIPE; OIL COOLER

8943702356 199006 -
TURBOCHARGER
(K51)

PIPE; OIL 
COOLER

A

256 PIPE ASM; OIL COOLER

8943702372 199006 -
TURBOCHARGER
(K51)

PIPE 
ASM; OIL 
COOLER

A

8943823750 198911 - 199109
EXC. 
TURBOCHARGER
(K51)

PIPE 
ASM; OIL 
COOLER

A

257 CLAMP; PIPE OIL COOLER

8943868592 199006 -
TURBOCHARGER
(K51)

CLAMP; 
PIPE OIL 
COOLER

A

258 BOLT; PIPE, OIL COOLER

0280208140 198911 - 199005
EXC. 
TURBOCHARGER
(K51) M8X14

BOLT; 
PIPE, OIL 
COOLER

A

0280808140 199006 - 199109

EXC. 

TURBOCHARGER
(K51) M8X14

BOLT; 

PIPE, OIL 
COOLER

A

0501406180 199006 -
TURBOCHARGER 
(K51) M6X18

BOLT; 
PIPE, OIL 
COOLER

A

0501406250 199006 -
EXC. 
TURBOCHARGER
(K51) M6X25

BOLT; 
PIPE, OIL 
COOLER

A

265 BODY; OIL FILTER

8970189922 199006 -
TURBOCHARGER
(K51)

BODY; 
OIL 
FILTER

A

303 VALVE ASM; THERMO

8970189960 199006 -
TURBOCHARGER
(K51)

VALVE 
ASM; 
THERMO

A

322 BRACKET; OIL FILTER

8970189980 199006 -
TURBOCHARGER
(K51) (B)

BRACKET; 
OIL 
FILTER

A

8970287700 199006 -
TURBOCHARGER
(K51) (A)

BRACKET; 
OIL 
FILTER

A

325 BOLT; BRKT TO BODY

0501406120 199105 -
TURBOCHARGER
(K51) M6X12

BOLT; 
BRKT TO 
BODY

A

8970189990 199006 - 199104
TURBOCHARGER
(K51)

BOLT; 
BRKT TO 
BODY

A

326 WASHER; LK, BRKT

1142191260 199006 -
TURBOCHARGER
(K51)

WASHER; 
LK, BRKT

A

333 GASKET; OIL FILTER

8970189940 199006 -
TURBOCHARGER
(K51)

GASKET; 
OIL 
FILTER

A

355 PLUG; OIL PRESS

8970189930 199006 -
TURBOCHARGER
(K51)

PLUG; 
OIL 
PRESS

A

358 BOLT; EYE, OIL COOLER TO HOSE

1096750580 199006 -
TURBOCHARGER
(K51) M18X33

BOLT; 
EYE, OIL 
COOLER 
TO HOSE

A

395 NIPPLE; OIL COOLER

8943322541 198911 - 199109
EXC. 
TURBOCHARGER
(K51)

NIPPLE; 
OIL 
COOLER

A

404 NUT

0911501060 199006 -
TURBOCHARGER
(51) M6 FLANGE 
NUT

NUT A

483 GASKET; OIL COOLER TO HOSE

9095714180 199006 -
TURBOCHARGER
(K51)

GASKET; 
OIL 
COOLER 
TO HOSE

A

487 GASKET; OIL COOLER

9095714180 199006 -
TURBOCHARGER
(K51)

GASKET; 
OIL 
COOLER

A

488 ADAPTER; OIL COOLER

8943703462 199006 -
TURBOCHARGER
(K51)

ADAPTER; 
OIL 
COOLER

A

496 FILTER ASM; OIL

8943702405 199006 -
TURBOCHARGER
(K51)

FILTER 
ASM; OIL

A

2012 CATCAR.INFO  (v 1.3)

Lexus Leeds - Best Value Approved Pre Owned Lexus Nationwide Delivery usedcars.lexus.co.uk

Cheap Car Parts Online Permanently Low Cost Car Parts Cheap Prices & Free UK Delivery www.carparts4less.co.uk/car-parts

Free Online Car Valuation Instant Valuation - As Seen on TV! We Buy Any Car From £50 to £100,000 www.webuyanycar.com/free



 
 

 

Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > OIL AND VACUUM PIPING; ENGINE  >  
 

Изображение: 01 02 03 A - 4XE1 1.6L DOHC ENG(RLK)

 

12 PIPE; OIL SEPARATOR

8943704931 199006 -
TURBOCHARGER
(K51)

PIPE; OIL 
SEPARATOR

A

13 CLIP; OIL PIPE CAP

8941258620 199006 -
TURBOCHARGER
(K51) ID=20.8

CLIP; OIL PIPE 
CAP

A

17 CAP; OIL PIPE

8942037860 199006 -
TURBOCHARGER
(K51)

CAP; OIL PIPE A

70 GASKET; OIL PIPE, TURBOCHARGER

9095714100 199006 -
TURBOCHARGER
(K51) ID=10.2 
OD=16.0

GASKET; OIL 
PIPE, 
TURBOCHARGER

A

287 NUT; BRKT, OIL COOLER

0911501080 199006 -
TURBOCHARGER
(K51) M8 
FLANGE NUT

NUT; BRKT, OIL 
COOLER

A

292 BOLT; BRACKET

0501406220 199006 -
TURBOCHARGER
(K51)

BOLT; BRACKET A

293 PIPE; OIL, RETURN

8943702456 199006 -
TURBOCHARGER
(K51)

PIPE; OIL, 
RETURN

A

294 BRACKET; OIL PIPE

8943422972 199006 -
TURBOCHARGER
(K51)

BRACKET; OIL 
PIPE

A

296 BOLT; RETURN PIPE

0501408200 199006 -

TURBOCHARGER
(K51) M8X20 
W/SP&PL 
WASHER

BOLT; RETURN 
PIPE

A

299 HOSE; OIL COOLER TO WATER PIPE

8943785461 198911 - 199109
EXC. 
TURBOCHARGER
(K51)

HOSE; OIL 
COOLER TO 
WATER PIPE

A

317 PIPE; OIL, TURBOCHARGER

8944731622 199006 -
TURBOCHARGER
(K51)

PIPE; OIL, 
TURBOCHARGER

A

319 BOLT; OIL PIPE, TURBOCHARGER

8944032041 199006 -
TURBOCHARGER
(K51)

BOLT; OIL PIPE, 
TURBOCHARGER

A

320 BOLT; OIL PIPE

0500406160 199006 -
TURBOCHARGER
(K51) M6X16

BOLT; OIL PIPE A

8944595820 199006 -
TURBOCHARGER
(K51) M6X10

BOLT; OIL PIPE A

321 CAP; NUT

9098440220 199006 -
TURBOCHARGER
(K51) M10

CAP; NUT A

322 PIPE; OIL, RETURN

8944731610 199006 -
TURBOCHARGER
(K51)

PIPE; OIL, 
RETURN

A

323 GASKET; OIL PIPE

8941045890 199006 -
TURBOCHARGER
(K51)

GASKET; OIL 
PIPE

A

324 HOSE; RUBBER, OIL RETURN

8944806880 199006 -
TURBOCHARGER
(K51)

HOSE; RUBBER, 
OIL RETURN

A

325 CLIP; RUBBER HOSE, OIL RETURN

8942420340 199006 -
TURBOCHARGER
(K51) ID=21

CLIP; RUBBER 
HOSE, OIL 
RETURN

A

2012 CATCAR.INFO (v 1.3)



 
 

 

Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > OIL AND VACUUM PIPING; ENGINE  >  
 

Изображение: 01 02 03 A - 4XE1 1.6L DOHC ENG(RLK)

 

12 PIPE; OIL SEPARATOR

8943704931 199006 -
TURBOCHARGER
(K51)

PIPE; OIL 
SEPARATOR

A

13 CLIP; OIL PIPE CAP

8941258620 199006 -
TURBOCHARGER
(K51) ID=20.8

CLIP; OIL PIPE 
CAP

A

17 CAP; OIL PIPE

8942037860 199006 -
TURBOCHARGER
(K51)

CAP; OIL PIPE A

70 GASKET; OIL PIPE, TURBOCHARGER

9095714100 199006 -
TURBOCHARGER
(K51) ID=10.2 
OD=16.0

GASKET; OIL 
PIPE, 
TURBOCHARGER

A

287 NUT; BRKT, OIL COOLER

0911501080 199006 -
TURBOCHARGER
(K51) M8 
FLANGE NUT

NUT; BRKT, OIL 
COOLER

A

292 BOLT; BRACKET

0501406220 199006 -
TURBOCHARGER
(K51)

BOLT; BRACKET A

293 PIPE; OIL, RETURN

8943702456 199006 -
TURBOCHARGER
(K51)

PIPE; OIL, 
RETURN

A

294 BRACKET; OIL PIPE

8943422972 199006 -
TURBOCHARGER
(K51)

BRACKET; OIL 
PIPE

A

296 BOLT; RETURN PIPE

0501408200 199006 -

TURBOCHARGER
(K51) M8X20 
W/SP&PL 
WASHER

BOLT; RETURN 
PIPE

A

299 HOSE; OIL COOLER TO WATER PIPE

8943785461 198911 - 199109
EXC. 
TURBOCHARGER
(K51)

HOSE; OIL 
COOLER TO 
WATER PIPE

A

317 PIPE; OIL, TURBOCHARGER

8944731622 199006 -
TURBOCHARGER
(K51)

PIPE; OIL, 
TURBOCHARGER

A

319 BOLT; OIL PIPE, TURBOCHARGER

8944032041 199006 -
TURBOCHARGER
(K51)

BOLT; OIL PIPE, 
TURBOCHARGER

A

320 BOLT; OIL PIPE

0500406160 199006 -
TURBOCHARGER
(K51) M6X16

BOLT; OIL PIPE A

8944595820 199006 -
TURBOCHARGER
(K51) M6X10

BOLT; OIL PIPE A

321 CAP; NUT

9098440220 199006 -
TURBOCHARGER
(K51) M10

CAP; NUT A

322 PIPE; OIL, RETURN

8944731610 199006 -
TURBOCHARGER
(K51)

PIPE; OIL, 
RETURN

A

323 GASKET; OIL PIPE

8941045890 199006 -
TURBOCHARGER
(K51)

GASKET; OIL 
PIPE

A

324 HOSE; RUBBER, OIL RETURN

8944806880 199006 -
TURBOCHARGER
(K51)

HOSE; RUBBER, 
OIL RETURN

A

325 CLIP; RUBBER HOSE, OIL RETURN

8942420340 199006 -
TURBOCHARGER
(K51) ID=21

CLIP; RUBBER 
HOSE, OIL 
RETURN

A

2012 CATCAR.INFO (v 1.3)



 
 

 

Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > OIL AND VACUUM PIPING; ENGINE  >  
 

Изображение: 01 02 03 A - 4XE1 1.6L DOHC ENG(RLK)

 

12 PIPE; OIL SEPARATOR

8943704931 199006 -
TURBOCHARGER
(K51)

PIPE; OIL 
SEPARATOR

A

13 CLIP; OIL PIPE CAP

8941258620 199006 -
TURBOCHARGER
(K51) ID=20.8

CLIP; OIL PIPE 
CAP

A

17 CAP; OIL PIPE

8942037860 199006 -
TURBOCHARGER
(K51)

CAP; OIL PIPE A

70 GASKET; OIL PIPE, TURBOCHARGER

9095714100 199006 -
TURBOCHARGER
(K51) ID=10.2 
OD=16.0

GASKET; OIL 
PIPE, 
TURBOCHARGER

A

287 NUT; BRKT, OIL COOLER

0911501080 199006 -
TURBOCHARGER
(K51) M8 
FLANGE NUT

NUT; BRKT, OIL 
COOLER

A

292 BOLT; BRACKET

0501406220 199006 -
TURBOCHARGER
(K51)

BOLT; BRACKET A

293 PIPE; OIL, RETURN

8943702456 199006 -
TURBOCHARGER
(K51)

PIPE; OIL, 
RETURN

A

294 BRACKET; OIL PIPE

8943422972 199006 -
TURBOCHARGER
(K51)

BRACKET; OIL 
PIPE

A

296 BOLT; RETURN PIPE

0501408200 199006 -

TURBOCHARGER
(K51) M8X20 
W/SP&PL 
WASHER

BOLT; RETURN 
PIPE

A

299 HOSE; OIL COOLER TO WATER PIPE

8943785461 198911 - 199109
EXC. 
TURBOCHARGER
(K51)

HOSE; OIL 
COOLER TO 
WATER PIPE

A

317 PIPE; OIL, TURBOCHARGER

8944731622 199006 -
TURBOCHARGER
(K51)

PIPE; OIL, 
TURBOCHARGER

A

319 BOLT; OIL PIPE, TURBOCHARGER

8944032041 199006 -
TURBOCHARGER
(K51)

BOLT; OIL PIPE, 
TURBOCHARGER

A

320 BOLT; OIL PIPE

0500406160 199006 -
TURBOCHARGER
(K51) M6X16

BOLT; OIL PIPE A

8944595820 199006 -
TURBOCHARGER
(K51) M6X10

BOLT; OIL PIPE A

321 CAP; NUT

9098440220 199006 -
TURBOCHARGER
(K51) M10

CAP; NUT A

322 PIPE; OIL, RETURN

8944731610 199006 -
TURBOCHARGER
(K51)

PIPE; OIL, 
RETURN

A

323 GASKET; OIL PIPE

8941045890 199006 -
TURBOCHARGER
(K51)

GASKET; OIL 
PIPE

A

324 HOSE; RUBBER, OIL RETURN

8944806880 199006 -
TURBOCHARGER
(K51)

HOSE; RUBBER, 
OIL RETURN

A

325 CLIP; RUBBER HOSE, OIL RETURN

8942420340 199006 -
TURBOCHARGER
(K51) ID=21

CLIP; RUBBER 
HOSE, OIL 
RETURN

A

2012 CATCAR.INFO (v 1.3)



Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > ECGI SYSTEM  >  
 

Изображение: 01 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

2 RAIL ASM; FUEL, INJECTOR

8170900730 198911 - 199109
EXC. 
TURBOCHARGER
(K51)

RAIL ASM; 
FUEL, 
INJECTOR

A

8170900740 199006 -
TURBOCHARGER
(51)

RAIL ASM; 
FUEL, 
INJECTOR

A

3 RAIL; FUEL INJECTOR

8171122700 198911 - 199109
RAIL; FUEL 
INJECTOR

A

8171122700 199110 -
RAIL; FUEL 
INJECTOR

AB

4 INJECTOR ASM

8170866110 199006 -
TURBOCHARGER
(51)

INJECTOR 
ASM

A

8170868960 198911 - 199109
EXC. 
TURBOCHARGER
(51)

INJECTOR 
ASM

A

5 REGULATOR; PRESSURE

8171122730 198911 - 199109
REGULATOR; 
PRESSURE

A

8171122730 199110 -
REGULATOR; 
PRESSURE

AB

12 CLIP; INJECTOR

8171122750 198911 - 199109
CLIP; 
INJECTOR

A

8171122750 199110 -
CLIP; 
INJECTOR

AB

13 GASKET; INJECTOR

8171122220 198911 - 199109
GASKET; 
INJECTOR

A

8171122220 199110 -
GASKET; 
INJECTOR

AB

14 SEAL SET; FUEL RAIL

8171122710 198911 - 199109
SEAL SET; 
FUEL RAIL

A

8171122710 199110 -
SEAL SET; 
FUEL RAIL

AB

56 SENSOR; MAP

8160406090 199006 -
TURBOCHARGER
(K51)

SENSOR; 
MAP

A

8161370390 198911 - 199109
EXC. 
TURBOCHARGER
(K51)

SENSOR; 
MAP

A

60 BOLT; MAP SENSOR

0501406140 199110 - M6X14
BOLT; MAP 
SENSOR

AB

8943609440 198911 - 199109 M5X25
BOLT; MAP 
SENSOR

A

8943609440 199110 - M5X25
BOLT; MAP 
SENSOR

AB

9019606140 198911 - 199109 M6X14
BOLT; MAP 
SENSOR

A

179 PIPE; DELIVERY

8943823080 198911 -
PIPE; 
DELIVERY

A

182 INSULATOR; FUEL RAIL

8943625220 198911 - 199109
INSULATOR; 
FUEL RAIL

A

8943625220 199110 -
INSULATOR; 
FUEL RAIL

AB

184 BOLT; FUEL RAIL

0280808350 198911 - 199109 M8X35
BOLT; FUEL 
RAIL

A

0280808350 199110 - M8X35
BOLT; FUEL 
RAIL

AB

185 PIPE; FUEL RETURN

8943792650 198911 -
PIPE; FUEL 
RETURN

A

186 BOLT; CLIP, FUEL PIPE

0280206120 198911 - 199101 M6X12
BOLT; CLIP, 
FUEL PIPE

A

0280806120 199102 - 199109 M6X12
BOLT; CLIP, 
FUEL PIPE

A

0280806120 199110 - M6X12
BOLT; CLIP, 

FUEL PIPE
AB

187 BOLT; BRKT, FUEL PIPE

0280208120 198912 - 199101 M8X12
BOLT; BRKT, 
FUEL PIPE

A

0280808120 199102 - M8X12
BOLT; BRKT, 
FUEL PIPE

A

194 HOSE; PRESSURE REG TO INJECTOR PUMP

0047303000 198911 -
L=150BAND 
SERVICED BY 
L=3000

HOSE; 
PRESSURE 
REG TO 
INJECTOR 
PUMP

A

197 HARNESS; CABLE, ENG

8943627244 198911 - 199109

EXC. 
TURBOCHARGER
(K51) EMISSION 
SYSTEM CALIF 
SPEC(NB2)

HARNESS; 
CABLE, ENG

A

8970243900 198911 - 199109

EMISSION 
SYSTEM CALIF 
SPEC(NB2) EXC. 
TURBOCHARGER
(K51)

HARNESS; 
CABLE, ENG

A

8970243912 199006 -
TURBOCHARGER
(K51)

HARNESS; 
CABLE, ENG

A

199 BOLT; HARNESS CLIP, EARTH

0280806120 199006 -
TURBOCHARGER
(K51) M6X12

BOLT; 
HARNESS 
CLIP, EARTH

A

200 BOLT; HARNESS CLIP

0280806120 199006 -
TURBOCHARGER
(K51) M6X12

BOLT; 
HARNESS 
CLIP

A

219 BRACKET; MAP SENSOR

8943898410 199006 -
TURBOCHARGER
(K51)

BRACKET; 
MAP 
SENSOR

A

8943898421 198911 - 199109
EXC. 
TURBOCHARGER
(K51)

BRACKET; 
MAP 
SENSOR

A

290 HOSE; MAP SENSOR

8943824852 198911 -
HOSE; MAP 
SENSOR

A

310 CLIP; RUBBER HOSE

8970151880 199006 - 199006
TURBOCHARGER
(K51)

CLIP; 
RUBBER 
HOSE

A

8970316740 199007 -
TURBOCHARGER
(K51)

CLIP; 
RUBBER 
HOSE

A



 
 

 

Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > EMISSION SYSTEM  >  

 

Изображение: 01 02 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

1 VALVE; VAC SW

8944753620 198911 - 199109

EXC. 

TURBOCHARGER

(K51)

VALVE; VAC 

SW
A

6 PIPE; EGR

8943108962 199006 -
TURBOCHARGER

(K51)
PIPE; EGR A

8943878730 198911 - 199109

EXC. 

TURBOCHARGER

(K51)

PIPE; EGR A

8 HOSE; RUBBER, BPT TO SIGNAL PIPE

0047453000 198911 - 199109

EXC. 

TURBOCHARGER

(K51) L=80 

SERVICED BY 

L=3000

HOSE; 

RUBBER, BPT 

TO SIGNAL 

PIPE

A

21 HOSE; HD COVER TO COMMON CHAMBER

8944232863 198911 -

HOSE; HD 

COVER TO 

COMMON 

CHAMBER

A

43 SCREW; BRKT, ECM

1725480720 198911 - 199109 M5X14
SCREW; 

BRKT, ECM
A

1725480720 199110 - M5X14
SCREW; 

BRKT, ECM
AB

44 GROMET; SCREW, ECM

1099830670 198911 - 199109
GROMET; 

SCREW, ECM
A

1099830670 199110 -
GROMET; 

SCREW, ECM
AB

52 BOLT; EGR PIPE

0280208140 198911 - 199005 M8X14
BOLT; EGR 

PIPE
A

0280808140 199006 - 199109 M8X14
BOLT; EGR 

PIPE
A

0280808140 199110 - M8X14
BOLT; EGR 

PIPE
AB

8941036290 198911 - 199005 M8X23
BOLT; EGR 

PIPE
A

8941036290 199006 - 199109

EXC. 

TURBOCHARGER

(K51) M8X23

BOLT; EGR 

PIPE
A

8943685630 199006 -
TURBOCHARGER

(K51) M8X18

BOLT; EGR 

PIPE
A

88 CAP; RUBBER, MAIN VAC

8942178090 198911 - 199109

EXC. AUTO 

CRUISE 

CONTROL(K30) 

OD=8

CAP; 

RUBBER, 

MAIN VAC

A

8942178090 199110 -

EXC. AUTO 

CRUISE 

CONTROL(K30) 

OD=8

CAP; 

RUBBER, 

MAIN VAC

AB

102 NUT; VSV

0911501080 198911 - 199109

EXC. 

TURBOCHARGER

(K51) M8 

FLANGE NUT

NUT; VSV A

105 CONTROLLER; MODULE, ENGINE

8161310690 198911 - 199005

M/T(M79) EXC. 

EMISSION 

SYSTEM CALIF 

SPEC(NB2)

CONTROLLER; 

MODULE, 

ENGINE

A

8161310790 198911 - 199005

M/T(M79) 

EMISSION 

SYSTEM CALIF 

SPEC(NB2)

CONTROLLER; 

MODULE, 

ENGINE

A

8161310890 198911 - 199005

4A/T(RML) EXC. 

EMISSION 

SYSTEM CALIF 

SPEC(NB2)

CONTROLLER; 

MODULE, 

ENGINE

A

8161310990 198911 - 199005

4A/T(RML) 

EMISSION 

SYSTEM CALIF 

SPEC(NB2)

CONTROLLER; 

MODULE, 

ENGINE

A

8161499690 199006 - 199103

COUPE 

TURBOCHARGER

(K51) EXC. 

EMISSION 

SYSTEM CALIF 

SPEC(NB2)

CONTROLLER; 

MODULE, 

ENGINE

A

8161499790 199006 - 199103

COUPE 

TURBOCHARGER

(K51) EMISSION 

SYSTEM CALIF 

SPEC(NB2)

CONTROLLER; 

MODULE, 

ENGINE

A

8161531990 199006 - 199010

4A/T(RML) EXC. 

EMISSION 

SYSTEM CALIF 

SPEC(NB2)

CONTROLLER; 

MODULE, 

ENGINE

A

8161532090 199006 - 199010

M/T(M79) 

EMISSION 

SYSTEM CALIF 

SPEC(NB2) EXC. 

TURBOCHARGER

(K51)

CONTROLLER; 

MODULE, 

ENGINE

A

8161532190 199006 - 199010

4A/T(RML) 

EMISSION 

SYSTEM CALIF 

SPEC(NB2)

CONTROLLER; 

MODULE, 

ENGINE

A

8161611890 199006 - 199109

M/T(M79) EXC. 

TURBOCHARGER

(K51) EMISSION 

SYSTEM CALIF 

SPEC(NB2)

CONTROLLER; 

MODULE, 

ENGINE

A

8161611990 199011 - 199109

M/T(M79) 

EMISSION 

SYSTEM CALIF 

SPEC(NB2) EXC. 

TURBOCHARGER

(K51)

CONTROLLER; 

MODULE, 

ENGINE

A

8161612090 199011 - 199109

4A/T(RML) EXC. 

EMISSION 

SYSTEM CALIF 

SPEC(NB2)

CONTROLLER; 

MODULE, 

ENGINE

A

8161612690 199011 - 199109

4A/T(RML) 

EMISSION 

SYSTEM CALIF 

SPEC(NB2)

CONTROLLER; 

MODULE, 

ENGINE

A

8161647290 199104 -

COUPE 

TURBOCHARGER

(K51) EXC. 

EMISSION 

SYSTEM CALIF 

SPEC(NB2)

CONTROLLER; 

MODULE, 

ENGINE

A

8161647390 199104 -

COUPE 

TURBOCHARGER

(K51) EMISSION 

SYSTEM CALIF 

SPEC(NB2)

CONTROLLER; 

MODULE, 

ENGINE

A

112 BRACKET; ECM

8943144256 198911 - 199109
BRACKET; 

ECM
A

8943144256 199110 -
BRACKET; 

ECM
AB

115 NUT; ENGINE CONTROL MODULE

8941786990 198911 - 199109

NUT; ENGINE 

CONTROL 

MODULE

A

8941786990 199110 -

NUT; ENGINE 

CONTROL 

MODULE

AB

116 BOLT; ENGINE CONTROL MODULE

8944431970 198911 - 199109

BOLT; 

ENGINE 

CONTROL 

MODULE

A

8944431970 199110 -

BOLT; 

ENGINE 

CONTROL 

MODULE

AB

151 RELAY; NEUTRAL, EMISSION CONT

8942184970 198911 - 199109 4A/T(RML)

RELAY; 

NEUTRAL, 

EMISSION 

CONT

A

8942184970 199110 - 4A/T(RML)

RELAY; 

NEUTRAL, 

EMISSION 

CONT

AB

162 CLIP; PIPE, EGR

8943811330 199006 -
TURBOCHARGER

(K51)

CLIP; PIPE, 

EGR
A

8970107260 198911 - 199109

EXC. 

TURBOCHARGER

(K51)

CLIP; PIPE, 

EGR
A

2012 CATCAR.INFO (v 1.3)



 
 

 

Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > EMISSION PIPING  >  

 

Изображение: 01 02 03 04 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

1 VALVE; EGR

8943601280 198911 - 199005 M/T(M79) VALVE; EGR A

8943601280 199006 - 199109

M/T(M79) EXC. 

TURBOCHARGER

(K51) EMISSION 

SYSTEM CALIF 

SPEC(NB2)

VALVE; EGR A

8943842120 198911 - 199005 4A/T(RML) VALVE; EGR A

8943842120 199006 - 199109

4A/T(RML) EXC. 

EMISSION 

SYSTEM CALIF 

SPEC(NB2)

VALVE; EGR A

8943879422 199006 -

M/T(M79) 

TURBOCHARGER

(K51) EXC. 

EMISSION 

SYSTEM CALIF 

SPEC(NB2)

VALVE; EGR A

8970243870 199006 - 199109

M/T(M79) 

EMISSION 

SYSTEM CALIF 

SPEC(NB2) EXC. 

TURBOCHARGER

(K51)

VALVE; EGR A

8970243880 199006 - 199109

4A/T(RML) 

EMISSION 

SYSTEM CALIF 

SPEC(NB2)

VALVE; EGR A

8970243890 199006 -

M/T(M79) 

TURBOCHARGER

(K51) EMISSION 

SYSTEM CALIF 

SPEC(NB2)

VALVE; EGR A

2 BOLT; EGR VLV TO INL MANIF

0280206200 198911 - 199101 M6X20

BOLT; EGR 

VLV TO INL 

MANIF

A

0280806200 199102 - 199109 M6X20

BOLT; EGR 

VLV TO INL 

MANIF

A

0280806200 199110 - M6X20

BOLT; EGR 

VLV TO INL 

MANIF

AB

4 GASKET; EGR VLV

8943401950 198911 - 199109
GASKET; EGR 

VLV
A

8943401950 199110 -
GASKET; EGR 

VLV
AB

17 GASKETF EGR PIPE

8943820711 198911 - 199109
GASKETF EGR 

PIPE
A

8943820711 199110 -
GASKETF EGR 

PIPE
AB

18 FILTER ASM; VCV

8943677980 198911 -
FILTER ASM; 

VCV
A

26 TRANSDUCER; BACK PRESSURE

8943665190 198911 - 199109

EXC. 

TURBOCHRGER

(K51)

TRANSDUCER; 

BACK 

PRESSURE

A

8943879461 199006 -
TURBOCHRGER

(K51)

TRANSDUCER; 

BACK 

PRESSURE

A

29 BOLT; BPT BRKT

0280208140 198911 - 199005 M8X14
BOLT; BPT 

BRKT
A

0280808140 199006 - 199109

EXC. 

TURBOCHARGER

(K51) M8X14

BOLT; BPT 

BRKT
A

0500406120 199006 -

TURBOCHARGER

(K51) (A) 

M6X12 BOLT 

W/WASHER

BOLT; BPT 

BRKT
A

9019006200 199006 -

TURBOCHARGER

(K51) (B) 

M6X20

BOLT; BPT 

BRKT
A

31 BRACKET; BPT

8943704313 199006 -
TURBOCHARGER

(K51) (B)

BRACKET; 

BPT
A

8943824223 198911 - 199109

EXC. 

TURBOCHARGER

(K51) (A)

BRACKET; 

BPT
A

43 CLIP; BAND, EGR TEMP SENSOR

5097070360 199006 -

COUPE 

TURBOCHARGER

(K51) EMISSION 

SYSTEM CALIF 

SPEC(NB2) 

L=100

CLIP; BAND, 

EGR TEMP 

SENSOR

A

48 BOLT; CLIP, HOSE

0501406140 199006 - M6X14
BOLT; CLIP, 

HOSE
A

9019706140 198911 - 199005 M6X14
BOLT; CLIP, 

HOSE
A

68 HOSE; RUBBER, FISD

0047423000 199006 -

TURBOCHARGER

(K51) (B) L=60 

SERVICED BY 

L=3000

HOSE; 

RUBBER, FISD
A

0047423000 199006 -

TURBOCHARGER

(K51) (F) L=45 

SERVICED BY 

L=3000

HOSE; 

RUBBER, FISD
A

0047423000 199006 -

TURBOCHARGER

(K51) (A) L=115 

SERVICED BY 

L=3000

HOSE; 

RUBBER, FISD
A

0047453000 199006 -

TURBOCHARGER

(K51) (C) L=65 

SERVICED BY 

L=3000

HOSE; 

RUBBER, FISD
A

0047453000 199006 -

TURBOCHARGER

(K51) (D) L=55 

SERVICED BY 

L=3000

HOSE; 

RUBBER, FISD
A

8970251170 199006 -
TURBOCHARGER

(K51) (E)

HOSE; 

RUBBER, FISD
A

69 PIPE ASM; VAC

8970251160 199006 -
TURBOCHARGER

(K51)

PIPE ASM; 

VAC
A

70 CLIP; RUBBER HOSE

8943850351 199006 -
TURBOCHARGER

(K51) (C)

CLIP; RUBBER 

HOSE
A

8944002751 199006 -
TURBOCHARGER

(K51) (B)

CLIP; RUBBER 

HOSE
A

8970322540 199006 -
TURBOCHARGER

(K51) (A)

CLIP; RUBBER 

HOSE
A

101 CLIP; HOSE

8944220300 198911 - (A) CLIP; HOSE A

8970151880 199006 -
TURBOCHARGER

(K51) (B)
CLIP; HOSE A

148 PIPE; VAC

8943824233 198911 - 199005 PIPE; VAC A

8970311710 199006 - 199109

EXC. 

TURBOCHARGER

(K51)

PIPE; VAC A

149 HOSE; VAC PIPE

0047423000 199006 - 199109

EXC. 

TURBOCHARGER

(K51) L=120 

SERVICED BY 

L=3000

HOSE; VAC 

PIPE
A

0047453000 198911 - 199005

COUPE L=50 

SERVICED BY 

L=3000

HOSE; VAC 

PIPE
A

0047453000 199006 - 199109

EXC. 

TURBOCHARGER

(K51) L=50 

SERVICED BY 

L=3000

HOSE; VAC 

PIPE
A

150 CLIP; VAC PIPE

8941266360 198911 - 199109

EXC. 

TURBOCHARGER

(K51) 

ID=6.8/6.8

CLIP; VAC 

PIPE
A

151 COLLAR; MTG RUBBER, BPT BRKT

8942126161 198911 -

COLLAR; MTG 

RUBBER, BPT 

BRKT

A

152 HOSE; RUBBER, BRKT

0047453000 198911 - 199109

EXC. 

TURBOCHARGER

(K51) L=65 

SERVICED BY 

L=3000

HOSE; 

RUBBER, 

BRKT

A

0047453000 198911 - 199109

EXC. 

TURBOCHARGER

(K51) L=80 

SERVICED BY 

L=3000

HOSE; 

RUBBER, 

BRKT

A

8970121880 198911 - 199109

EXC. 

TURBOCHARGER

(K51) L=60

HOSE; 

RUBBER, 

BRKT

A

8970121890 198911 - 199109

EXC. 

TURBOCHARGER

(K51) L=100

HOSE; 

RUBBER, 

BRKT

A

153 PLATE; BPT BRACKET

8942126171 199006 -
TURBOCHARGER

(K51)

PLATE; BPT 

BRACKET
A

154 BRACKET; BPT

8942124221 199006 -
TURBOCHARGER

(K51)

BRACKET; 

BPT
A

8970256400 198911 - 199109

EXC. 

TURBOCHARGER

(K51)

BRACKET; 

BPT
A

155 RUBBER; MTG, BPT BRKT

8942126150 198911 -

RUBBER; 

MTG, BPT 

BRKT

A

217 RELAY; EMISSION CONT

8943438451 198911 - 199109

RELAY; 

EMISSION 

CONT

A

8943438451 199110 - 199111

RELAY; 

EMISSION 

CONT

AB

8970486650 199112 -

RELAY; 

EMISSION 

CONT

AB

223 SCREW; VSV

9039105080 199006 -
TURBOCHARGER

(K51) M5X8
SCREW; VSV A

225 SENSOR; THERMO, EGR

8943373600 199006 -

EMISSION 

SYSTEM CALIF 

SPEC(NB2)

SENSOR; 

THERMO, EGR
A

227 TERMINAL; BONDING CABLE

8941026440 198911 - 199109

EXC. 

TURBOCHARGER

(K51)

TERMINAL; 

BONDING 

CABLE

A

8941026440 199110 -

TERMINAL; 

BONDING 

CABLE

AB

255 VALVE; VAC SW, EGR CONT

8943843350 199006 - 199109
TURBOCHRGER

(K51)

VALVE; VAC 

SW, EGR 

CONT

A

8943843350 199110 -

VALVE; VAC 

SW, EGR 

CONT

AB

347 CLIP; RUBBER HOSE, PRESSURE REG

8942385700 199006 -

TURBOCHARGER

(K51) ID=11 

GRAY

CLIP; RUBBER 

HOSE, 

PRESSURE 

REG

A

379 HOSE; BPT

8970129272 199006 -
TURBOCHARGER

(K51)
HOSE; BPT A

391 HOSE; EGR TO TVV

0047453000 199006 -

TURBOCHARGER

(K51) L=95 

SERVICED BY 

L=300

HOSE; EGR 

TO TVV
A

486 NUT; BPT BRKT

0911502080 199006 -

TURBOCHARGER

(K51) M8 

FLANGE NUT

NUT; BPT 

BRKT
A

517 BOLT; VAC PIPE

0280806120 199006 -
TURBOCHARGER

(K51) M6X12

BOLT; VAC 

PIPE
A

2012 CATCAR.INFO (v 1.3)



 
 

 

Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > EMISSION PIPING  >  

 

Изображение: 01 02 03 04 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

1 VALVE; EGR

8943601280 198911 - 199005 M/T(M79) VALVE; EGR A

8943601280 199006 - 199109

M/T(M79) EXC. 

TURBOCHARGER

(K51) EMISSION 

SYSTEM CALIF 

SPEC(NB2)

VALVE; EGR A

8943842120 198911 - 199005 4A/T(RML) VALVE; EGR A

8943842120 199006 - 199109

4A/T(RML) EXC. 

EMISSION 

SYSTEM CALIF 

SPEC(NB2)

VALVE; EGR A

8943879422 199006 -

M/T(M79) 

TURBOCHARGER

(K51) EXC. 

EMISSION 

SYSTEM CALIF 

SPEC(NB2)

VALVE; EGR A

8970243870 199006 - 199109

M/T(M79) 

EMISSION 

SYSTEM CALIF 

SPEC(NB2) EXC. 

TURBOCHARGER

(K51)

VALVE; EGR A

8970243880 199006 - 199109

4A/T(RML) 

EMISSION 

SYSTEM CALIF 

SPEC(NB2)

VALVE; EGR A

8970243890 199006 -

M/T(M79) 

TURBOCHARGER

(K51) EMISSION 

SYSTEM CALIF 

SPEC(NB2)

VALVE; EGR A

2 BOLT; EGR VLV TO INL MANIF

0280206200 198911 - 199101 M6X20

BOLT; EGR 

VLV TO INL 

MANIF

A

0280806200 199102 - 199109 M6X20

BOLT; EGR 

VLV TO INL 

MANIF

A

0280806200 199110 - M6X20

BOLT; EGR 

VLV TO INL 

MANIF

AB

4 GASKET; EGR VLV

8943401950 198911 - 199109
GASKET; EGR 

VLV
A

8943401950 199110 -
GASKET; EGR 

VLV
AB

17 GASKETF EGR PIPE

8943820711 198911 - 199109
GASKETF EGR 

PIPE
A

8943820711 199110 -
GASKETF EGR 

PIPE
AB

18 FILTER ASM; VCV

8943677980 198911 -
FILTER ASM; 

VCV
A

26 TRANSDUCER; BACK PRESSURE

8943665190 198911 - 199109

EXC. 

TURBOCHRGER

(K51)

TRANSDUCER; 

BACK 

PRESSURE

A

8943879461 199006 -
TURBOCHRGER

(K51)

TRANSDUCER; 

BACK 

PRESSURE

A

29 BOLT; BPT BRKT

0280208140 198911 - 199005 M8X14
BOLT; BPT 

BRKT
A

0280808140 199006 - 199109

EXC. 

TURBOCHARGER

(K51) M8X14

BOLT; BPT 

BRKT
A

0500406120 199006 -

TURBOCHARGER

(K51) (A) 

M6X12 BOLT 

W/WASHER

BOLT; BPT 

BRKT
A

9019006200 199006 -

TURBOCHARGER

(K51) (B) 

M6X20

BOLT; BPT 

BRKT
A

31 BRACKET; BPT

8943704313 199006 -
TURBOCHARGER

(K51) (B)

BRACKET; 

BPT
A

8943824223 198911 - 199109

EXC. 

TURBOCHARGER

(K51) (A)

BRACKET; 

BPT
A

43 CLIP; BAND, EGR TEMP SENSOR

5097070360 199006 -

COUPE 

TURBOCHARGER

(K51) EMISSION 

SYSTEM CALIF 

SPEC(NB2) 

L=100

CLIP; BAND, 

EGR TEMP 

SENSOR

A

48 BOLT; CLIP, HOSE

0501406140 199006 - M6X14
BOLT; CLIP, 

HOSE
A

9019706140 198911 - 199005 M6X14
BOLT; CLIP, 

HOSE
A

68 HOSE; RUBBER, FISD

0047423000 199006 -

TURBOCHARGER

(K51) (B) L=60 

SERVICED BY 

L=3000

HOSE; 

RUBBER, FISD
A

0047423000 199006 -

TURBOCHARGER

(K51) (F) L=45 

SERVICED BY 

L=3000

HOSE; 

RUBBER, FISD
A

0047423000 199006 -

TURBOCHARGER

(K51) (A) L=115 

SERVICED BY 

L=3000

HOSE; 

RUBBER, FISD
A

0047453000 199006 -

TURBOCHARGER

(K51) (C) L=65 

SERVICED BY 

L=3000

HOSE; 

RUBBER, FISD
A

0047453000 199006 -

TURBOCHARGER

(K51) (D) L=55 

SERVICED BY 

L=3000

HOSE; 

RUBBER, FISD
A

8970251170 199006 -
TURBOCHARGER

(K51) (E)

HOSE; 

RUBBER, FISD
A

69 PIPE ASM; VAC

8970251160 199006 -
TURBOCHARGER

(K51)

PIPE ASM; 

VAC
A

70 CLIP; RUBBER HOSE

8943850351 199006 -
TURBOCHARGER

(K51) (C)

CLIP; RUBBER 

HOSE
A

8944002751 199006 -
TURBOCHARGER

(K51) (B)

CLIP; RUBBER 

HOSE
A

8970322540 199006 -
TURBOCHARGER

(K51) (A)

CLIP; RUBBER 

HOSE
A

101 CLIP; HOSE

8944220300 198911 - (A) CLIP; HOSE A

8970151880 199006 -
TURBOCHARGER

(K51) (B)
CLIP; HOSE A

148 PIPE; VAC

8943824233 198911 - 199005 PIPE; VAC A

8970311710 199006 - 199109

EXC. 

TURBOCHARGER

(K51)

PIPE; VAC A

149 HOSE; VAC PIPE

0047423000 199006 - 199109

EXC. 

TURBOCHARGER

(K51) L=120 

SERVICED BY 

L=3000

HOSE; VAC 

PIPE
A

0047453000 198911 - 199005

COUPE L=50 

SERVICED BY 

L=3000

HOSE; VAC 

PIPE
A

0047453000 199006 - 199109

EXC. 

TURBOCHARGER

(K51) L=50 

SERVICED BY 

L=3000

HOSE; VAC 

PIPE
A

150 CLIP; VAC PIPE

8941266360 198911 - 199109

EXC. 

TURBOCHARGER

(K51) 

ID=6.8/6.8

CLIP; VAC 

PIPE
A

151 COLLAR; MTG RUBBER, BPT BRKT

8942126161 198911 -

COLLAR; MTG 

RUBBER, BPT 

BRKT

A

152 HOSE; RUBBER, BRKT

0047453000 198911 - 199109

EXC. 

TURBOCHARGER

(K51) L=65 

SERVICED BY 

L=3000

HOSE; 

RUBBER, 

BRKT

A

0047453000 198911 - 199109

EXC. 

TURBOCHARGER

(K51) L=80 

SERVICED BY 

L=3000

HOSE; 

RUBBER, 

BRKT

A

8970121880 198911 - 199109

EXC. 

TURBOCHARGER

(K51) L=60

HOSE; 

RUBBER, 

BRKT

A

8970121890 198911 - 199109

EXC. 

TURBOCHARGER

(K51) L=100

HOSE; 

RUBBER, 

BRKT

A

153 PLATE; BPT BRACKET

8942126171 199006 -
TURBOCHARGER

(K51)

PLATE; BPT 

BRACKET
A

154 BRACKET; BPT

8942124221 199006 -
TURBOCHARGER

(K51)

BRACKET; 

BPT
A

8970256400 198911 - 199109

EXC. 

TURBOCHARGER

(K51)

BRACKET; 

BPT
A

155 RUBBER; MTG, BPT BRKT

8942126150 198911 -

RUBBER; 

MTG, BPT 

BRKT

A

217 RELAY; EMISSION CONT

8943438451 198911 - 199109

RELAY; 

EMISSION 

CONT

A

8943438451 199110 - 199111

RELAY; 

EMISSION 

CONT

AB

8970486650 199112 -

RELAY; 

EMISSION 

CONT

AB

223 SCREW; VSV

9039105080 199006 -
TURBOCHARGER

(K51) M5X8
SCREW; VSV A

225 SENSOR; THERMO, EGR

8943373600 199006 -

EMISSION 

SYSTEM CALIF 

SPEC(NB2)

SENSOR; 

THERMO, EGR
A

227 TERMINAL; BONDING CABLE

8941026440 198911 - 199109

EXC. 

TURBOCHARGER

(K51)

TERMINAL; 

BONDING 

CABLE

A

8941026440 199110 -

TERMINAL; 

BONDING 

CABLE

AB

255 VALVE; VAC SW, EGR CONT

8943843350 199006 - 199109
TURBOCHRGER

(K51)

VALVE; VAC 

SW, EGR 

CONT

A

8943843350 199110 -

VALVE; VAC 

SW, EGR 

CONT

AB

347 CLIP; RUBBER HOSE, PRESSURE REG

8942385700 199006 -

TURBOCHARGER

(K51) ID=11 

GRAY

CLIP; RUBBER 

HOSE, 

PRESSURE 

REG

A

379 HOSE; BPT

8970129272 199006 -
TURBOCHARGER

(K51)
HOSE; BPT A

391 HOSE; EGR TO TVV

0047453000 199006 -

TURBOCHARGER

(K51) L=95 

SERVICED BY 

L=300

HOSE; EGR 

TO TVV
A

486 NUT; BPT BRKT

0911502080 199006 -

TURBOCHARGER

(K51) M8 

FLANGE NUT

NUT; BPT 

BRKT
A

517 BOLT; VAC PIPE

0280806120 199006 -
TURBOCHARGER

(K51) M6X12

BOLT; VAC 

PIPE
A

2012 CATCAR.INFO (v 1.3)



 
 

 

Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > ENGINE ELECTRICAL CONTROL PARTS  >  
 

Изображение: 01 02 03 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

1 STARTER ASM

8943601132 198911 - 199107 4A/T(RML) STARTER ASM A

8944807910 198911 - 199109
M/T(M79) EXC. 
TURBOCHARGER
(K51)

STARTER ASM A

8970327870 199006 -
M/T(M79) 
TURBOCHARGER
(K51)

STARTER ASM A

8970613590 199108 - 199109 4A/T(RML) STARTER ASM A

2 GENERATOR ASM

8011015841 198911 - 199002 M/T(M79)
GENERATOR 
ASM

A

8011016391 198911 - 199002 4A/T(RML)
GENERATOR 
ASM

A

8970275682 199003 - 199203
GENERATOR 
ASM

A

8970703430 199204 -
GENERATOR 
ASM

A

3 DISTRIBUTOR ASM

8011037542 198911 - 199109
INT GRADE XS
(RBC)

DISTRIBUTOR 
ASM

A

4 BOLT; STARTER

0283210280 199102 - 199109
BOLT; 
STARTER

A

0283810280 199102 - 199109
BOLT; 
STARTER

A

0283810280 199110 -
BOLT; 
STARTER

AB

7 NUT; STARTER

0911502100 198911 - 199109 M10 NUT; STARTER A

0911502100 199110 - M10 NUT; STARTER AB

8941737830 198911 - 199109 M8 FLANGE NUT NUT; STARTER A

8941737830 199110 - M8 FLANGE NUT NUT; STARTER AB

21 BRACKET; GEN

8943444710 198911 - BRACKET; GEN A

22 BOLT; GEN

0500410900 199008 - M10X90 BOLT; GEN A

8941655180 198911 - 199007 M10X90 BOLT; GEN A

24 BOLT; GEN BRKT

0501510320 199005 -
M10X32 
W/WASHER

BOLT; GEN 
BRKT

A

9019910320 198911 - 199004
M10X32 
W/WASHER

BOLT; GEN 
BRKT

A

27 BOLT; DISTR

8941298870 198911 - 199006
EXC. 
TURBOCHARGER
(K51)

BOLT; DISTR A

8970163120 199007 - 199109
EXC. 
TURBOCHARGER
(K51)

BOLT; DISTR A

30 CABLE; DISTR TO IGN COIL

8943601532 198911 - 199109
EXC. 
TURBOCHARGER
(K51)

CABLE; DISTR 
TO IGN COIL

A

31 CLIP; HIGHTENSION CABLE

8970131650 198911 - 199109
EXC. 
TURBOCHARGER
(K51) (B)

CLIP; 
HIGHTENSION 
CABLE

A

8970189840 198911 - 199005 (A)
CLIP; 
HIGHTENSION 
CABLE

A

8970189842 199006 -
TURBOCHARGER
(K51) (A)

CLIP; 
HIGHTENSION 
CABLE

A

33 COIL ASM; IGN

8011038300 199006 -
TURBOCHARGER
(K51) (A)

COIL ASM; 
IGN

A

8011154660 198911 - 199109
EXC. 
TURBOCHARGER
(K51) (B)

COIL ASM; 
IGN

A

37 BOLT; IGN COIL

0280808180 199006 -
TURBOCHARGER
(K51) M8X18

BOLT; IGN 
COIL

A

60 BOLT; CLIP, HIGHTENSION CABLE

8942421150 199006 -
TURBOCHARGER

(K51) M6X20

BOLT; CLIP, 
HIGHTENSION 

CABLE

A

68 RELAY; RAD FAN

8943438451 198911 - 199102
RELAY; RAD 
FAN

A

8970486650 199103 - 199109
RELAY; RAD 
FAN

A

8970486650 199110 -
RELAY; RAD 
FAN

AB

83 THERMOMETER UNIT

8942474371 198911 - 199109
THERMOMETER 
UNIT

A

8942474371 199110 -
THERMOMETER 
UNIT

AB

91 SWITCH; THERMO HTR

8943812190 198911 - 199109 4A/T(RML)
SWITCH; 
THERMO HTR

A

108 SWITCH; THERMO

8250369790 198911 - 199109
EXC. 
TURBOCHARGER
(K51)

SWITCH; 
THERMO

A

8250369790 199110 -
SWITCH; 
THERMO

AB

124 SENSOR; OXYGIN

8089907930 198911 - 199008
SENSOR; 
OXYGIN

A

8970185870 199009 -
SENSOR; 
OXYGIN

A

200 CLIP; OXYGIN SENSOR

8943606912 198911 - 199109
EXC. 
TURBOCHARGER
(K51)

CLIP; OXYGIN 
SENSOR

A

8943607961 199006 -
TURBOCHARGER
(K51)

CLIP; OXYGIN 
SENSOR

A

274 RELAY; ENG RESTART

8941470950 198911 - 199109
RELAY; ENG 
RESTART

A

8941470950 199110 -
RELAY; ENG 

RESTART
AB

292 WASHER; LK, STARTER

9091505080 198911 - 199109 ID=8
WASHER; LK, 
STARTER

A

9091505080 199110 - ID=8
WASHER; LK, 
STARTER

AB

327 SENSOR; CAMSHAFT POSITION

8011038181 199006 -
TURBOCHARGER
(K51)

SENSOR; 
CAMSHAFT 
POSITION

A

328 BOLT; CAM SENSOR

8970163120 199006 -
TURBOCHARGER
(K51)

BOLT; CAM 
SENSOR

A

351 CABLE KIT; HIGHTENSION

8943704320 199006 -
TURBOCHARGER
(K51)

CABLE KIT; 
HIGHTENSION

A

8943892590 198911 - 199109
EXC. 
TURBOCHARGER
(K51)

CABLE KIT; 
HIGHTENSION

A

354 COVER; IGN COIL

8943691393 199006 -
TURBOCHARGER
(K51)

COVER; IGN 
COIL

A

355 BOLT; IGN COIL COVER

0501406400 199205 -
TURBOCHARGER
(K51) M6X40

BOLT; IGN 
COIL COVER

A

9019606400 199006 - 199204
TURBOCHARGER
(K51) M6X40

BOLT; IGN 
COIL COVER

A

358 BOLT; IGN COIL TO BODY

0501406180 199006 - 199109
EXC. 
TURBOCHARGER
(K51) M6X18

BOLT; IGN 
COIL TO BODY

A

9019706180 198911 - 199005 M6X18
BOLT; IGN 
COIL TO BODY

A

361 BRACKET; IGN COIL HARNESS

8943821771 198911 - 199109
EXC. 
TURBOCHARGER
(K51)

BRACKET; IGN 
COIL HARNESS

A

362 BOLT; BRKT, IGN COIL HARNESS

8943396340 198911 - 199109
EXC. 
TURBOCHARGER
(K51) M8X20

BOLT; BRKT, 
IGN COIL 
HARNESS

A

375 BRACKET; IGN COIL

8943690882 199006 -
TURBOCHARGER
(K51)

BRACKET; IGN 
COIL

A

379 BOLT; BRKT

0280808140 199006 -
TURBOCHARGER
(K51) M8X14

BOLT; BRKT A

397 CLIP; NEUTRAL SW HARNESS

5097003500 198911 - 199109

M/T(M79) AUTO 
CRUISE 
CONTROL(K30) 
D=12

CLIP; 
NEUTRAL SW 
HARNESS

A

400 BOLT; CLIP, COMMON CHAMBER

0501406120 199205 - M6X12
BOLT; CLIP, 
COMMON 
CHAMBER

A

9019606120 198911 - 199204 M6X12
BOLT; CLIP, 
COMMON 
CHAMBER

A

408 NUT; ENG HARNESS TO GEN BRKT

8944241790 198911 - 199109 M6 FLANGE NUT
NUT; ENG 
HARNESS TO 
GEN BRKT

A

8944241790 199110 - M6 FLANGE NUT
NUT; ENG 
HARNESS TO 
GEN BRKT

AB

422 SCREW; RELAY

9039005100 199006 - 199109

4A/T(RML) AIR 
CON MANUAL
(C60)  
EXC. 
TURBOCHARGER
(K51) M5X10

SCREW; RELAY A

428 CLIP; HARNESS

5097002700 198911 - 199109 (A)
CLIP; 
HARNESS

A

608 SENSOR; TEMP

8250369790 199006 -
TURBOCHARGER
(K51)

SENSOR; TEMP A

2012 CATCAR.INFO (v 1.3)



 
 

 

Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > ENGINE ELECTRICAL CONTROL PARTS  >  
 

Изображение: 01 02 03 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

1 STARTER ASM

8943601132 198911 - 199107 4A/T(RML) STARTER ASM A

8944807910 198911 - 199109
M/T(M79) EXC. 
TURBOCHARGER
(K51)

STARTER ASM A

8970327870 199006 -
M/T(M79) 
TURBOCHARGER
(K51)

STARTER ASM A

8970613590 199108 - 199109 4A/T(RML) STARTER ASM A

2 GENERATOR ASM

8011015841 198911 - 199002 M/T(M79)
GENERATOR 
ASM

A

8011016391 198911 - 199002 4A/T(RML)
GENERATOR 
ASM

A

8970275682 199003 - 199203
GENERATOR 
ASM

A

8970703430 199204 -
GENERATOR 
ASM

A

3 DISTRIBUTOR ASM

8011037542 198911 - 199109
INT GRADE XS
(RBC)

DISTRIBUTOR 
ASM

A

4 BOLT; STARTER

0283210280 199102 - 199109
BOLT; 
STARTER

A

0283810280 199102 - 199109
BOLT; 
STARTER

A

0283810280 199110 -
BOLT; 
STARTER

AB

7 NUT; STARTER

0911502100 198911 - 199109 M10 NUT; STARTER A

0911502100 199110 - M10 NUT; STARTER AB

8941737830 198911 - 199109 M8 FLANGE NUT NUT; STARTER A

8941737830 199110 - M8 FLANGE NUT NUT; STARTER AB

21 BRACKET; GEN

8943444710 198911 - BRACKET; GEN A

22 BOLT; GEN

0500410900 199008 - M10X90 BOLT; GEN A

8941655180 198911 - 199007 M10X90 BOLT; GEN A

24 BOLT; GEN BRKT

0501510320 199005 -
M10X32 
W/WASHER

BOLT; GEN 
BRKT

A

9019910320 198911 - 199004
M10X32 
W/WASHER

BOLT; GEN 
BRKT

A

27 BOLT; DISTR

8941298870 198911 - 199006
EXC. 
TURBOCHARGER
(K51)

BOLT; DISTR A

8970163120 199007 - 199109
EXC. 
TURBOCHARGER
(K51)

BOLT; DISTR A

30 CABLE; DISTR TO IGN COIL

8943601532 198911 - 199109
EXC. 
TURBOCHARGER
(K51)

CABLE; DISTR 
TO IGN COIL

A

31 CLIP; HIGHTENSION CABLE

8970131650 198911 - 199109
EXC. 
TURBOCHARGER
(K51) (B)

CLIP; 
HIGHTENSION 
CABLE

A

8970189840 198911 - 199005 (A)
CLIP; 
HIGHTENSION 
CABLE

A

8970189842 199006 -
TURBOCHARGER
(K51) (A)

CLIP; 
HIGHTENSION 
CABLE

A

33 COIL ASM; IGN

8011038300 199006 -
TURBOCHARGER
(K51) (A)

COIL ASM; 
IGN

A

8011154660 198911 - 199109
EXC. 
TURBOCHARGER
(K51) (B)

COIL ASM; 
IGN

A

37 BOLT; IGN COIL

0280808180 199006 -
TURBOCHARGER
(K51) M8X18

BOLT; IGN 
COIL

A

60 BOLT; CLIP, HIGHTENSION CABLE

8942421150 199006 -
TURBOCHARGER

(K51) M6X20

BOLT; CLIP, 
HIGHTENSION 

CABLE

A

68 RELAY; RAD FAN

8943438451 198911 - 199102
RELAY; RAD 
FAN

A

8970486650 199103 - 199109
RELAY; RAD 
FAN

A

8970486650 199110 -
RELAY; RAD 
FAN

AB

83 THERMOMETER UNIT

8942474371 198911 - 199109
THERMOMETER 
UNIT

A

8942474371 199110 -
THERMOMETER 
UNIT

AB

91 SWITCH; THERMO HTR

8943812190 198911 - 199109 4A/T(RML)
SWITCH; 
THERMO HTR

A

108 SWITCH; THERMO

8250369790 198911 - 199109
EXC. 
TURBOCHARGER
(K51)

SWITCH; 
THERMO

A

8250369790 199110 -
SWITCH; 
THERMO

AB

124 SENSOR; OXYGIN

8089907930 198911 - 199008
SENSOR; 
OXYGIN

A

8970185870 199009 -
SENSOR; 
OXYGIN

A

200 CLIP; OXYGIN SENSOR

8943606912 198911 - 199109
EXC. 
TURBOCHARGER
(K51)

CLIP; OXYGIN 
SENSOR

A

8943607961 199006 -
TURBOCHARGER
(K51)

CLIP; OXYGIN 
SENSOR

A

274 RELAY; ENG RESTART

8941470950 198911 - 199109
RELAY; ENG 
RESTART

A

8941470950 199110 -
RELAY; ENG 

RESTART
AB

292 WASHER; LK, STARTER

9091505080 198911 - 199109 ID=8
WASHER; LK, 
STARTER

A

9091505080 199110 - ID=8
WASHER; LK, 
STARTER

AB

327 SENSOR; CAMSHAFT POSITION

8011038181 199006 -
TURBOCHARGER
(K51)

SENSOR; 
CAMSHAFT 
POSITION

A

328 BOLT; CAM SENSOR

8970163120 199006 -
TURBOCHARGER
(K51)

BOLT; CAM 
SENSOR

A

351 CABLE KIT; HIGHTENSION

8943704320 199006 -
TURBOCHARGER
(K51)

CABLE KIT; 
HIGHTENSION

A

8943892590 198911 - 199109
EXC. 
TURBOCHARGER
(K51)

CABLE KIT; 
HIGHTENSION

A

354 COVER; IGN COIL

8943691393 199006 -
TURBOCHARGER
(K51)

COVER; IGN 
COIL

A

355 BOLT; IGN COIL COVER

0501406400 199205 -
TURBOCHARGER
(K51) M6X40

BOLT; IGN 
COIL COVER

A

9019606400 199006 - 199204
TURBOCHARGER
(K51) M6X40

BOLT; IGN 
COIL COVER

A

358 BOLT; IGN COIL TO BODY

0501406180 199006 - 199109
EXC. 
TURBOCHARGER
(K51) M6X18

BOLT; IGN 
COIL TO BODY

A

9019706180 198911 - 199005 M6X18
BOLT; IGN 
COIL TO BODY

A

361 BRACKET; IGN COIL HARNESS

8943821771 198911 - 199109
EXC. 
TURBOCHARGER
(K51)

BRACKET; IGN 
COIL HARNESS

A

362 BOLT; BRKT, IGN COIL HARNESS

8943396340 198911 - 199109
EXC. 
TURBOCHARGER
(K51) M8X20

BOLT; BRKT, 
IGN COIL 
HARNESS

A

375 BRACKET; IGN COIL

8943690882 199006 -
TURBOCHARGER
(K51)

BRACKET; IGN 
COIL

A

379 BOLT; BRKT

0280808140 199006 -
TURBOCHARGER
(K51) M8X14

BOLT; BRKT A

397 CLIP; NEUTRAL SW HARNESS

5097003500 198911 - 199109

M/T(M79) AUTO 
CRUISE 
CONTROL(K30) 
D=12

CLIP; 
NEUTRAL SW 
HARNESS

A

400 BOLT; CLIP, COMMON CHAMBER

0501406120 199205 - M6X12
BOLT; CLIP, 
COMMON 
CHAMBER

A

9019606120 198911 - 199204 M6X12
BOLT; CLIP, 
COMMON 
CHAMBER

A

408 NUT; ENG HARNESS TO GEN BRKT

8944241790 198911 - 199109 M6 FLANGE NUT
NUT; ENG 
HARNESS TO 
GEN BRKT

A

8944241790 199110 - M6 FLANGE NUT
NUT; ENG 
HARNESS TO 
GEN BRKT

AB

422 SCREW; RELAY

9039005100 199006 - 199109

4A/T(RML) AIR 
CON MANUAL
(C60)  
EXC. 
TURBOCHARGER
(K51) M5X10

SCREW; RELAY A

428 CLIP; HARNESS

5097002700 198911 - 199109 (A)
CLIP; 
HARNESS

A

608 SENSOR; TEMP

8250369790 199006 -
TURBOCHARGER
(K51)

SENSOR; TEMP A

2012 CATCAR.INFO (v 1.3)



 
 

 

Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > ENGINE ELECTRICAL CONTROL PARTS  >  
 

Изображение: 01 02 03 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

1 STARTER ASM

8943601132 198911 - 199107 4A/T(RML) STARTER ASM A

8944807910 198911 - 199109
M/T(M79) EXC. 
TURBOCHARGER
(K51)

STARTER ASM A

8970327870 199006 -
M/T(M79) 
TURBOCHARGER
(K51)

STARTER ASM A

8970613590 199108 - 199109 4A/T(RML) STARTER ASM A

2 GENERATOR ASM

8011015841 198911 - 199002 M/T(M79)
GENERATOR 
ASM

A

8011016391 198911 - 199002 4A/T(RML)
GENERATOR 
ASM

A

8970275682 199003 - 199203
GENERATOR 
ASM

A

8970703430 199204 -
GENERATOR 
ASM

A

3 DISTRIBUTOR ASM

8011037542 198911 - 199109
INT GRADE XS
(RBC)

DISTRIBUTOR 
ASM

A

4 BOLT; STARTER

0283210280 199102 - 199109
BOLT; 
STARTER

A

0283810280 199102 - 199109
BOLT; 
STARTER

A

0283810280 199110 -
BOLT; 
STARTER

AB

7 NUT; STARTER

0911502100 198911 - 199109 M10 NUT; STARTER A

0911502100 199110 - M10 NUT; STARTER AB

8941737830 198911 - 199109 M8 FLANGE NUT NUT; STARTER A

8941737830 199110 - M8 FLANGE NUT NUT; STARTER AB

21 BRACKET; GEN

8943444710 198911 - BRACKET; GEN A

22 BOLT; GEN

0500410900 199008 - M10X90 BOLT; GEN A

8941655180 198911 - 199007 M10X90 BOLT; GEN A

24 BOLT; GEN BRKT

0501510320 199005 -
M10X32 
W/WASHER

BOLT; GEN 
BRKT

A

9019910320 198911 - 199004
M10X32 
W/WASHER

BOLT; GEN 
BRKT

A

27 BOLT; DISTR

8941298870 198911 - 199006
EXC. 
TURBOCHARGER
(K51)

BOLT; DISTR A

8970163120 199007 - 199109
EXC. 
TURBOCHARGER
(K51)

BOLT; DISTR A

30 CABLE; DISTR TO IGN COIL

8943601532 198911 - 199109
EXC. 
TURBOCHARGER
(K51)

CABLE; DISTR 
TO IGN COIL

A

31 CLIP; HIGHTENSION CABLE

8970131650 198911 - 199109
EXC. 
TURBOCHARGER
(K51) (B)

CLIP; 
HIGHTENSION 
CABLE

A

8970189840 198911 - 199005 (A)
CLIP; 
HIGHTENSION 
CABLE

A

8970189842 199006 -
TURBOCHARGER
(K51) (A)

CLIP; 
HIGHTENSION 
CABLE

A

33 COIL ASM; IGN

8011038300 199006 -
TURBOCHARGER
(K51) (A)

COIL ASM; 
IGN

A

8011154660 198911 - 199109
EXC. 
TURBOCHARGER
(K51) (B)

COIL ASM; 
IGN

A

37 BOLT; IGN COIL

0280808180 199006 -
TURBOCHARGER
(K51) M8X18

BOLT; IGN 
COIL

A

60 BOLT; CLIP, HIGHTENSION CABLE

8942421150 199006 -
TURBOCHARGER

(K51) M6X20

BOLT; CLIP, 
HIGHTENSION 

CABLE

A

68 RELAY; RAD FAN

8943438451 198911 - 199102
RELAY; RAD 
FAN

A

8970486650 199103 - 199109
RELAY; RAD 
FAN

A

8970486650 199110 -
RELAY; RAD 
FAN

AB

83 THERMOMETER UNIT

8942474371 198911 - 199109
THERMOMETER 
UNIT

A

8942474371 199110 -
THERMOMETER 
UNIT

AB

91 SWITCH; THERMO HTR

8943812190 198911 - 199109 4A/T(RML)
SWITCH; 
THERMO HTR

A

108 SWITCH; THERMO

8250369790 198911 - 199109
EXC. 
TURBOCHARGER
(K51)

SWITCH; 
THERMO

A

8250369790 199110 -
SWITCH; 
THERMO

AB

124 SENSOR; OXYGIN

8089907930 198911 - 199008
SENSOR; 
OXYGIN

A

8970185870 199009 -
SENSOR; 
OXYGIN

A

200 CLIP; OXYGIN SENSOR

8943606912 198911 - 199109
EXC. 
TURBOCHARGER
(K51)

CLIP; OXYGIN 
SENSOR

A

8943607961 199006 -
TURBOCHARGER
(K51)

CLIP; OXYGIN 
SENSOR

A

274 RELAY; ENG RESTART

8941470950 198911 - 199109
RELAY; ENG 
RESTART

A

8941470950 199110 -
RELAY; ENG 

RESTART
AB

292 WASHER; LK, STARTER

9091505080 198911 - 199109 ID=8
WASHER; LK, 
STARTER

A

9091505080 199110 - ID=8
WASHER; LK, 
STARTER

AB

327 SENSOR; CAMSHAFT POSITION

8011038181 199006 -
TURBOCHARGER
(K51)

SENSOR; 
CAMSHAFT 
POSITION

A

328 BOLT; CAM SENSOR

8970163120 199006 -
TURBOCHARGER
(K51)

BOLT; CAM 
SENSOR

A

351 CABLE KIT; HIGHTENSION

8943704320 199006 -
TURBOCHARGER
(K51)

CABLE KIT; 
HIGHTENSION

A

8943892590 198911 - 199109
EXC. 
TURBOCHARGER
(K51)

CABLE KIT; 
HIGHTENSION

A

354 COVER; IGN COIL

8943691393 199006 -
TURBOCHARGER
(K51)

COVER; IGN 
COIL

A

355 BOLT; IGN COIL COVER

0501406400 199205 -
TURBOCHARGER
(K51) M6X40

BOLT; IGN 
COIL COVER

A

9019606400 199006 - 199204
TURBOCHARGER
(K51) M6X40

BOLT; IGN 
COIL COVER

A

358 BOLT; IGN COIL TO BODY

0501406180 199006 - 199109
EXC. 
TURBOCHARGER
(K51) M6X18

BOLT; IGN 
COIL TO BODY

A

9019706180 198911 - 199005 M6X18
BOLT; IGN 
COIL TO BODY

A

361 BRACKET; IGN COIL HARNESS

8943821771 198911 - 199109
EXC. 
TURBOCHARGER
(K51)

BRACKET; IGN 
COIL HARNESS

A

362 BOLT; BRKT, IGN COIL HARNESS

8943396340 198911 - 199109
EXC. 
TURBOCHARGER
(K51) M8X20

BOLT; BRKT, 
IGN COIL 
HARNESS

A

375 BRACKET; IGN COIL

8943690882 199006 -
TURBOCHARGER
(K51)

BRACKET; IGN 
COIL

A

379 BOLT; BRKT

0280808140 199006 -
TURBOCHARGER
(K51) M8X14

BOLT; BRKT A

397 CLIP; NEUTRAL SW HARNESS

5097003500 198911 - 199109

M/T(M79) AUTO 
CRUISE 
CONTROL(K30) 
D=12

CLIP; 
NEUTRAL SW 
HARNESS

A

400 BOLT; CLIP, COMMON CHAMBER

0501406120 199205 - M6X12
BOLT; CLIP, 
COMMON 
CHAMBER

A

9019606120 198911 - 199204 M6X12
BOLT; CLIP, 
COMMON 
CHAMBER

A

408 NUT; ENG HARNESS TO GEN BRKT

8944241790 198911 - 199109 M6 FLANGE NUT
NUT; ENG 
HARNESS TO 
GEN BRKT

A

8944241790 199110 - M6 FLANGE NUT
NUT; ENG 
HARNESS TO 
GEN BRKT

AB

422 SCREW; RELAY

9039005100 199006 - 199109

4A/T(RML) AIR 
CON MANUAL
(C60)  
EXC. 
TURBOCHARGER
(K51) M5X10

SCREW; RELAY A

428 CLIP; HARNESS

5097002700 198911 - 199109 (A)
CLIP; 
HARNESS

A

608 SENSOR; TEMP

8250369790 199006 -
TURBOCHARGER
(K51)

SENSOR; TEMP A

2012 CATCAR.INFO (v 1.3)



 
 

 

Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > BATTERY AND BATTERY CABLE  >  
 

Изображение: 01 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

3 HARNESS; CABLE, BATTERY TO STARTER

8943863952 198911 - 199005 4A/T(RML)

HARNESS; 
CABLE, 
BATTERY 
TO 
STARTER

A

8943899703 198911 - 199005 M/T(M79)

HARNESS; 
CABLE, 
BATTERY 
TO 
STARTER

A

8970260170 199006 - 199109

M/T(M79) EXC. 
AUTO CRUISE 
CONTROL(K30), 
TURBOCHARGER
(K51)

HARNESS; 
CABLE, 
BATTERY 
TO 
STARTER

A

8970260180 199006 - 199109

M/T(M79) AUTO 
CRUISE 
CONTROL(K30) 
EXC. 
TURBOCHARGER
(K51)

HARNESS; 
CABLE, 
BATTERY 
TO 
STARTER

A

8970260190 199006 - 199109 4A/T(RML)

HARNESS; 
CABLE, 
BATTERY 
TO 
STARTER

A

8970316070 199006 - 199109
TURBOCHARGER
(K51)

HARNESS; 
CABLE, 
BATTERY 
TO 
STARTER

A

8970459420 199110 -
TURBOCHARGER
(K51)

HARNESS; 
CABLE, 
BATTERY 
TO 

STARTER

A

34 BOLT; CABLE TO TRANS

8941484221 198911 - 199109
4A/T(RML) 
M8X12

BOLT; 
CABLE TO 
TRANS

A

51 BOLT; CABLE TO FRAME

8941227690 198911 - 199109
M6X16 
W/WASHER

BOLT; 
CABLE TO 
FRAME

A

8941227690 199110 -
M6X16 
W/WASHER

BOLT; 
CABLE TO 
FRAME

AB

2012 CATCAR.INFO (v 1.3)



Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > STARTER  >  

 

Изображение: 01 02 03 04 A - 8-94338-798-0 B - 8-94360-113-2 C - 8-94480-791-0 D - 8-97032-787-0 E - 8-97061-359-0

 

2 CASE; PINION, STARTER

8943772510 -

CASE; 

PINION, 

STARTER

BDE

13 YOKE; STARTER

8943772540 -
YOKE; 

STARTER
BE

14 GASKET; YOKE, STARTER

8941702140 -

GASKET; 

YOKE, 

STARTER

BDE

15 WIRE; LEAD STARTER

8944495030 -

WIRE; 

LEAD 

STARTER

ABE

16 ARMATURE; STARTER

8943772530 -
ARMATURE; 

STARTER
BE

17 BEARING; ARMATURE, STARTER

8943772400 - (B)

BEARING; 

ARMATURE, 

STARTER

BDE

8943772410 - (A)

BEARING; 

ARMATURE, 

STARTER

BDE

21 SPRING; BRUSH HOLDER STARTER

8943772440 -

SPRING; 

BRUSH 

HOLDER 

STARTER

BE

22 HOLDER; BRUSH STARTER

8943772490 -

HOLDER; 

BRUSH 

STARTER

BE

23 COVER; RR COVER STARTER

8943772480 -

COVER; RR 

COVER 

STARTER

B

27 BOLT; THROUGH, STARTER

8943772420 - (B)

BOLT; 

THROUGH, 

STARTER

BE

8943772430 - (A)

BOLT; 

THROUGH, 

STARTER

BDE

31 SWITCH; ENGAGE STARTER

8970257230 -

SWITCH; 

ENGAGE 

STARTER

BD

32 COVER; RUBBER, STARTER

8941291820 -

COVER; 

RUBBER, 

STARTER

ABDE

43 RETAINER; PINION STARTER

8943772460 -

RETAINER; 

PINION 

STARTER

BDE

44 ROLLER; PINION STARTER

5811290990 -

ROLLER; 

PINION 

STARTER

ABDE

46 GEAR; CLU STARTER

8943772470 -
GEAR; CLU 

STARTER
BDE

47 SPRING; PINION STARTER

8943772450 -

SPRING; 

PINION 

STARTER

BDE

48 BALL; PINION, STARTER

5811290920 -

BALL; 

PINION, 

STARTER

ABDE

49 STAY; STARTER

8943772551 -
STAY; 

STARTER
B

54 CLUTCH; PINION, STARTER

8943772520 -

CLUTCH; 

PINION, 

STARTER

BDE

58 PIPE; DRAIN RR COVER STARTER

8943772391 -

PIPE; 

DRAIN RR 

COVER 

STARTER

BD

114 NUT; TERMINAL

8941097630 - (B)
NUT; 

TERMINAL
B

8943772380 - (A)
NUT; 

TERMINAL
BDE



Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > STARTER  >  

 

Изображение: 01 02 03 04 A - 8-94338-798-0 B - 8-94360-113-2 C - 8-94480-791-0 D - 8-97032-787-0 E - 8-97061-359-0

 

2 CASE; PINION, STARTER

8943677730 -

CASE; 

PINION, 

STARTER

C

5 CLIP; PINON STOPPER STARTER

8944551800 -

CLIP; 

PINON 

STOPPER 

STARTER

C

6 STOPPER; PINION STARTER

8941546380 -

STOPPER; 

PINION 

STARTER

C

9 BEARING; GEAR SHAFT STARTER

8943677750 - (A)

BEARING; 

GEAR 

SHAFT 

STARTER

C

8943677810 - (B)

BEARING; 

GEAR 

SHAFT 

STARTER

C

10 SHAFT; GEAR STARTER

8943677780 -

SHAFT; 

GEAR 

STARTER

C

11 WASHER; GEAR SHAFT STARTER

8943677880 -

WASHER; 

GEAR 

SHAFT 

STARTER

C

13 YOKE; STARTER

8943677700 -
YOKE; 

STARTER
C

14 GASKET; YOKE, STARTER

8943772610 -

GASKET; 

YOKE, 

STARTER

C

16 ARMATURE; STARTER

8943677710 -
ARMATURE; 

STARTER
C

17 BEARING; ARMATURE, STARTER

8943677760 - (B)

BEARING; 

ARMATURE, 

STARTER

C

8943677800 - (A)

BEARING; 

ARMATURE, 

STARTER

C

18 WASHER; THRUST, ARMATURE, 

STARTER

8943677890 - (B)

WASHER; 

THRUST, 

ARMATURE, 

STARTER

C

8943677900 - (C)

WASHER; 

THRUST, 

ARMATURE, 

STARTER

C

21 SPRING; BRUSH HOLDER STARTER

8943677960 -

SPRING; 

BRUSH 

HOLDER 

STARTER

C

22 HOLDER; BRUSH STARTER

8943677950 -

HOLDER; 

BRUSH 

STARTER

C

23 COVER; RR COVER STARTER

8943677740 -

COVER; RR 

COVER 

STARTER

C

27 BOLT; THROUGH, STARTER

8943677940 -

BOLT; 

THROUGH, 

STARTER

C

28 LEVER; SHIFT, STARTER

8943677830 -

LEVER; 

SHIFT, 

STARTER

C

31 SWITCH; ENGAGE STARTER

8943619080 -

SWITCH; 

ENGAGE 

STARTER

C

35 NUT; MAG SW FIX, STARTER

8942391210 -

NUT; MAG 

SW FIX, 

STARTER

C

36 WASHER; MAG SW, STARTER

9091505080 - ID=8

WASHER; 

MAG SW, 

STARTER

C

43 RETAINER; PINION STARTER

8943677910 -

RETAINER; 

PINION 

STARTER

C

46 GEAR; CLU STARTER

8943677820 -
GEAR; CLU 

STARTER
C

53 CLIP; ARMATURE, STARTER

8943677850 -

CLIP; 

ARMATURE, 

STARTER

C

54 CLUTCH; PINION, STARTER

8943677720 -

CLUTCH; 

PINION, 

STARTER

C

58 PIPE; DRAIN RR COVER STARTER

8943677970 -

PIPE; 

DRAIN RR 

COVER 

STARTER

C

67 BEARING; CENTER, STARTER

8943677770 -

BEARING; 

CENTER, 

STARTER

C

88 NUT; MAG SW, STARTER

8941546390 - (A)

NUT; MAG 

SW, 

STARTER

C

9091105080 -
(B) 

M8

NUT; MAG 

SW, 

STARTER

C

95 BRUSH SET; (+) & (-), STARTER

8943772620 -

BRUSH 

SET; (+) & 

(-), 

STARTER

C

97 GEAR; STARTER

8943677790 -
GEAR; 

STARTER
C



Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > STARTER  >  

 

Изображение: 01 02 03 04 A - 8-94338-798-0 B - 8-94360-113-2 C - 8-94480-791-0 D - 8-97032-787-0 E - 8-97061-359-0

 

2 CASE; PINION, STARTER

8943772510 -

CASE; 

PINION, 

STARTER

BDE

13 YOKE; STARTER

8943772600 -
YOKE; 

STARTER
D

14 GASKET; YOKE, STARTER

8941702140 -

GASKET; 

YOKE, 

STARTER

BDE

15 WIRE; LEAD STARTER

8970191090 -

WIRE; 

LEAD 

STARTER

D

16 ARMATURE; STARTER

8943772590 -
ARMATURE; 

STARTER
D

17 BEARING; ARMATURE, STARTER

8943772400 - (B)

BEARING; 

ARMATURE, 

STARTER

BDE

8943772410 - (A)

BEARING; 

ARMATURE, 

STARTER

BDE

21 SPRING; BRUSH HOLDER STARTER

5811770070 -

SPRING; 

BRUSH 

HOLDER 

STARTER

D

22 HOLDER; BRUSH STARTER

8943772580 -

HOLDER; 

BRUSH 

STARTER

D

23 COVER; RR COVER STARTER

8943772570 -

COVER; RR 

COVER 

STARTER

D

27 BOLT; THROUGH, STARTER

8943772430 - (A)

BOLT; 

THROUGH, 

STARTER

BDE

8943772560 - (B)

BOLT; 

THROUGH, 

STARTER

D

31 SWITCH; ENGAGE STARTER

8970257230 -

SWITCH; 

ENGAGE 

STARTER

BD

32 COVER; RUBBER, STARTER

8941291820 -

COVER; 

RUBBER, 

STARTER

ABDE

43 RETAINER; PINION STARTER

8943772460 -

RETAINER; 

PINION 

STARTER

BDE

44 ROLLER; PINION STARTER

5811290990 -

ROLLER; 

PINION 

STARTER

ABDE

46 GEAR; CLU STARTER

8943772470 -
GEAR; CLU 

STARTER
BDE

47 SPRING; PINION STARTER

8943772450 -

SPRING; 

PINION 

STARTER

BDE

48 BALL; PINION, STARTER

5811290920 -

BALL; 

PINION, 

STARTER

ABDE

49 STAY; STARTER

8970191083 -
STAY; 

STARTER
D

54 CLUTCH; PINION, STARTER

8943772520 -

CLUTCH; 

PINION, 

STARTER

BDE

58 PIPE; DRAIN RR COVER STARTER

8943772391 -

PIPE; 

DRAIN RR 

COVER 

STARTER

BD

114 NUT; TERMINAL

8941097630 - (B)
NUT; 

TERMINAL
DE

8943772380 - (A)
NUT; 

TERMINAL
BDE



Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > STARTER  >  

 

Изображение: 01 02 03 04 A - 8-94338-798-0 B - 8-94360-113-2 C - 8-94480-791-0 D - 8-97032-787-0 E - 8-97061-359-0

 

2 CASE; PINION, STARTER

8943772510 -

CASE; 

PINION, 

STARTER

BDE

13 YOKE; STARTER

8943772540 -
YOKE; 

STARTER
BE

14 GASKET; YOKE, STARTER

8941702140 -

GASKET; 

YOKE, 

STARTER

BDE

15 WIRE; LEAD STARTER

8944495030 -

WIRE; 

LEAD 

STARTER

ABE

16 ARMATURE; STARTER

8943772530 -
ARMATURE; 

STARTER
BE

17 BEARING; ARMATURE, STARTER

8943772400 - (B)

BEARING; 

ARMATURE, 

STARTER

BDE

8943772410 - (A)

BEARING; 

ARMATURE, 

STARTER

BDE

21 SPRING; BRUSH HOLDER STARTER

8943772440 -

SPRING; 

BRUSH 

HOLDER 

STARTER

BE

22 HOLDER; BRUSH STARTER

8943772490 -

HOLDER; 

BRUSH 

STARTER

BE

23 COVER; RR COVER STARTER

8970628560 -

COVER; RR 

COVER 

STARTER

E

27 BOLT; THROUGH, STARTER

8943772420 - (B)

BOLT; 

THROUGH, 

STARTER

BE

8943772430 - (A)

BOLT; 

THROUGH, 

STARTER

BDE

31 SWITCH; ENGAGE STARTER

8970628570 -

SWITCH; 

ENGAGE 

STARTER

E

32 COVER; RUBBER, STARTER

8941291820 -

COVER; 

RUBBER, 

STARTER

ABDE

43 RETAINER; PINION STARTER

8943772460 -

RETAINER; 

PINION 

STARTER

BDE

44 ROLLER; PINION STARTER

5811290990 -

ROLLER; 

PINION 

STARTER

ABDE

46 GEAR; CLU STARTER

8943772470 -
GEAR; CLU 

STARTER
BDE

47 SPRING; PINION STARTER

8943772450 -

SPRING; 

PINION 

STARTER

BDE

48 BALL; PINION, STARTER

5811290920 -

BALL; 

PINION, 

STARTER

ABDE

49 STAY; STARTER

8970613600 -
STAY; 

STARTER
E

54 CLUTCH; PINION, STARTER

8943772520 -

CLUTCH; 

PINION, 

STARTER

BDE

58 PIPE; DRAIN RR COVER STARTER

8970414210 -

PIPE; 

DRAIN RR 

COVER 

STARTER

E

114 NUT; TERMINAL

8941097630 - (B)
NUT; 

TERMINAL
DE

8943772380 - (A)
NUT; 

TERMINAL
BDE



Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > GENERATOR  >  

 

Изображение: 01 A - 8-97023-652-0 B - 8-97027-568-2 C - 8-97029-986-0 D - 8-97070-343-0

 

2 ROTOR; GEN

8970426290 -
ROTOR; 

GEN
B

3 BEARING; ROTOR, GEN

8941230500 - (A)

BEARING; 

ROTOR, 

GEN

ABCD

8944069810 - (B)

BEARING; 

ROTOR, 

GEN

ABD

5 HOLDER; BRUSH, GEN

8941597810 -

HOLDER; 

BRUSH, 

GEN

ABD

6 REGULATOR ASM; VOLTAGE, GEN

8970320910 -

REGULATOR 

ASM; 

VOLTAGE, 

GEN

ABCD

9 COVER; FELT WASHER, ROTOR, GEN

8941230510 -

COVER; 

FELT 

WASHER, 

ROTOR, 

GEN

ABCD

10 RECTIFIER; GEN

8941258840 -
RECTIFIER; 

GEN
ABD

11 COVER; RR, GEN

8944553690 -
COVER; RR, 

GEN
BD

15 RETAINER; ROTOR, GEN

8944069820 -

RETAINER; 

ROTOR, 

GEN

ABD

17 COVER ASM; FRT, GEN

8970285770 -

COVER 

ASM; FRT, 

GEN

BD

18 NUT; PULLEY, GEN

8941230430 -

NUT; 

PULLEY, 

GEN

ABCD

19 PULLEY; GEN

8944682860 -
PULLEY; 

GEN
BD

24 SCREW; RECTIFIER, GEN

8941230610 - (A)

SCREW; 

RECTIFIER, 

GEN

ABD

8941230660 - (B)

SCREW; 

RECTIFIER, 

GEN

ABD

25 BUSHING; INSULATION TERMINAL

8941230590 -

BUSHING; 

INSULATION 

TERMINAL

ABD

27 NUT; RECTIFIER, GEN

8941230640 - (A)

NUT; 

RECTIFIER, 

GEN

ABCD

8942061860 -

(B) 

M6 

NUT

NUT; 

RECTIFIER, 

GEN

ABD

29 BRUSH; GEN

8941230560 -
BRUSH; 

GEN
ABD

30 SPRING; BRUSH, GEN

8941230570 -

SPRING; 

BRUSH, 

GEN

ABCD

31 SHEET; BRUSH, GEN

8941597820 -

SHEET; 

BRUSH, 

GEN

ABD

32 TERMINAL; RECTIFIER, GEN

8970285780 -

TERMINAL; 

RECTIFIER, 

GEN

BD

36 SCREW; FRT COVER

8941230470 -
SCREW; FRT 

COVER
ABD

39 COVER; END, RR COVER, GEN

8941258860 -

COVER; 

END, RR 

COVER, GEN

ABD

54 BOLT; RECTILFIER, GEN

8941230480 -

BOLT; 

RECTILFIER, 

GEN

ABCD



Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > GENERATOR  >  

 

Изображение: 01 A - 8-97023-652-0 B - 8-97027-568-2 C - 8-97029-986-0 D - 8-97070-343-0

 

2 ROTOR; GEN

8970725040 -
ROTOR; 

GEN
D

3 BEARING; ROTOR, GEN

8941230500 - (A)

BEARING; 

ROTOR, 

GEN

ABCD

8944069810 - (B)

BEARING; 

ROTOR, 

GEN

ABD

5 HOLDER; BRUSH, GEN

8941597810 -

HOLDER; 

BRUSH, 

GEN

ABD

6 REGULATOR ASM; VOLTAGE, GEN

8970320910 -

REGULATOR 

ASM; 

VOLTAGE, 

GEN

ABCD

9 COVER; FELT WASHER, ROTOR, GEN

8941230510 -

COVER; 

FELT 

WASHER, 

ROTOR, 

GEN

ABCD

10 RECTIFIER; GEN

8941258840 -
RECTIFIER; 

GEN
ABD

11 COVER; RR, GEN

8944553690 -
COVER; RR, 

GEN
BD

15 RETAINER; ROTOR, GEN

8944069820 -

RETAINER; 

ROTOR, 

GEN

ABD

17 COVER ASM; FRT, GEN

8970285770 -

COVER 

ASM; FRT, 

GEN

BD

18 NUT; PULLEY, GEN

8941230430 -

NUT; 

PULLEY, 

GEN

ABCD

19 PULLEY; GEN

8944682860 -
PULLEY; 

GEN
BD

24 SCREW; RECTIFIER, GEN

8941230610 - (A)

SCREW; 

RECTIFIER, 

GEN

ABD

8941230660 - (B)

SCREW; 

RECTIFIER, 

GEN

ABD

25 BUSHING; INSULATION TERMINAL

8941230590 -

BUSHING; 

INSULATION 

TERMINAL

ABD

27 NUT; RECTIFIER, GEN

8941230640 - (A)

NUT; 

RECTIFIER, 

GEN

ABCD

8942061860 -

(B) 

M6 

NUT

NUT; 

RECTIFIER, 

GEN

ABD

29 BRUSH; GEN

8941230560 -
BRUSH; 

GEN
ABD

30 SPRING; BRUSH, GEN

8941230570 -

SPRING; 

BRUSH, 

GEN

ABCD

31 SHEET; BRUSH, GEN

8941597820 -

SHEET; 

BRUSH, 

GEN

ABD

32 TERMINAL; RECTIFIER, GEN

8970285780 -

TERMINAL; 

RECTIFIER, 

GEN

BD

36 SCREW; FRT COVER

8941230470 -
SCREW; FRT 

COVER
ABD

39 COVER; END, RR COVER, GEN

8941258860 -

COVER; 

END, RR 

COVER, GEN

ABD

54 BOLT; RECTILFIER, GEN

8941230480 -

BOLT; 

RECTILFIER, 

GEN

ABCD



Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > DISTRIBUTOR  >  
 

Изображение: 01 A - 8-01103-754-2

 

1 CAP; DISTR

8104962780 -
CAP; 
DISTR

A

2 ROTOR; DISTR

8104954110 -
ROTOR; 
DISTR

A

13 COUPLING; DISTR

8104999980 -
COUPLING; 
DISTR

A

27 GASKET; HSG, DISTR

8104999950 -
GASKET; 
HSG, 
DISTR

A

8104962830 -
GASKET; 
HSG, 
DISTR

A

31 WASHER; THRUST, DISTR

8019729470 - (A)
WASHER; 
THRUST, 
DISTR

A

8104999970 - (B)
WASHER; 
THRUST, 
DISTR

A

33 PIN; STRAIGHT, DISTR

8019854020 -
PIN; 
STRAIGHT, 
DISTR

A

37 RETAINER; PICKUP COIL

8019892820 -
RETAINER; 
PICKUP 
COIL

A

8019892820 -
RETAINER; 
PICKUP 
COIL

A

8019892820 -
RETAINER; 
PICKUP 
COIL

A

38 COIL; DISTR

8019879640 -
COIL; 
DISTR

A

39 MODULE; DISTR

8104965410 -
MODULE; 
DISTR

A

40 SCREW; UNIT, DISTR

8019879720 -
SCREW; 
UNIT, 
DISTR

A

41 PIN; SPR TO POLE PIECE

8094409510 -
PIN; SPR 
TO POLE 
PIECE

A

42 HOUSING; DISTR

8104999890 -
HOUSING; 
DISTR

A

43 SPRING; WASHER TO HSG

8104999960 -
SPRING; 
WASHER 
TO HSG

A

44 SPRING; DRIVE GEAR, DISTR

8104965210 -

SPRING; 
DRIVE 
GEAR, 
DISTR

A

49 BOLT; CAP, DISTR

8104952980 -
BOLT; 
CAP, 
DISTR

A

76 PIECE; POLE, DISTR

8104958010 -
PIECE; 
POLE, 
DISTR

A



Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > PARTIAL ENGINE  >  
 

Изображение: 01 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

1 ENGINE ASM; PARTIAL

5873100940 199110 -
ENGINE 
ASM; 
PARTIAL

B

 



Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > ENGINE GASKET KIT  >  

 

Изображение: 01 02 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

1 GASKET SET; ENG OVERHAUL

5878111300 199110 -

GASKET 

SET; ENG 

OVERHAUL

B

2 GASKET SET; ENG HD OVERHAUL

5878111390 199110 -

GASKET 

SET; ENG 

HD 

OVERHAUL

B

 



Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > CYLINDER HEAD COVER  >  
 

Изображение: 01 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

1 COVER; CYL HD

8943629092 199110 -
COVER; 
CYL HD

B

4 CAP; OIL FILLER

8944256852 199110 -
CAP; OIL 
FILLER

AB

5 GASKET; OIL FILLER

8941236231 199110 - ID=32
GASKET; 
OIL FILLER

AB

6 PIPE; PCV HOSE

8970104860 199110 -
PIPE; PCV 
HOSE

B

20 GROMMET; HD COVER

8970217370 199110 -
GROMMET; 
HD COVER

AB

22 PLUG; CM/SHF CAP

8943210470 199110 - 199203
PLUG; 
CM/SHF 
CAP

AB

8970748010 199204 -
PLUG; 
CM/SHF 
CAP

AB

23 BOLT; PLUG

0280808160 199110 - M8X16
BOLT; 
PLUG

AB

25 COVER; CYL HD, CENTER

8970268040 199110 -
COVER; 
CYL HD, 
CENTER

B

26 BOLT; CLY HD COVER

8944818260 199110 -
BOLT; CLY 
HD COVER

AB

28 BOLT; HD COVER

8944268280 199110 - M6X54
BOLT; HD 
COVER

B

8944723080 199110 - M6X44
BOLT; HD 
COVER

B

69 GASKET; HD TO COVER

8943605271 199110 -
GASKET; 
HD TO 
COVER

AB

104 GASKET; PLUG

8970757550 199204 -
GASKET; 
PLUG

AB

9095613240 199110 - 199203
GASKET; 
PLUG

AB



Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > CYLINDER HEAD  >  
 

Изображение: 01 02 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

1 HEAD ASM; CYL

8943822321 199110 -
HEAD 
ASM; 
CYL

AB

2 GASKET; CLYL HD

8943627422 199110 -
GASKET; 
CLYL HD

B

3 BOLT; CYL HD TO BLOCK

8942007510 199110 - M12X102

BOLT; 
CYL HD 
TO 
BLOCK

AB

4 GUIDE; VLV

8941767081 199110 - L=42
GUIDE; 
VLV

AB

8941767091 199110 - L=45
GUIDE; 
VLV

AB

5 INSERT; VLV SEAT

8941767060 199110 - INLET
INSERT; 
VLV 
SEAT

AB

8943255280 199110 - EXHAUST
INSERT; 
VLV 
SEAT

AB

7 CUP; SEALING, CYL HEAD

1096000160 199110 -
(A) 
OD=25

CUP; 
SEALING, 
CYL 
HEAD

AB

5111290060 199110 -
(C) 
OD=16

CUP; 
SEALING, 
CYL 
HEAD

AB

9111291280 199110 -
(B) 
OD=20

CUP; 
SEALING, 
CYL 
HEAD

AB

9 STUD; INL MANIF

0495408280 199110 -
M8X35 
L=47

STUD; 
INL 
MANIF

AB

12 HANGER; ENG, RR

8970245430 199110 -
HANGER; 
ENG, RR

B

14 STUD; EXH MANIF

0496410250 199110 -
STUD; 
EXH 
MANIF

AB

15 BOLT; HANGER, FRT

0280808140 199110 - M8X14
BOLT; 
HANGER, 
FRT

AB

21 PLUG; SPARK

8943283720 199110 -

INT 
GRADE 
XS(RBC) 
BKR6E-
11

PLUG; 
SPARK

B

8943283740 199102 - 199109

INT 
GRADE 
XS(RBC) 
K20PR-
U11

PLUG; 
SPARK

B

39 DOWEL; CAP, CM/SHF

8944243480 199110 -
DOWEL; 
CAP, 
CM/SHF

AB

40 BOLT; BRG CAP

8944078740 199110 - M6X35
BOLT; 
BRG CAP

AB

41 BOLT; ENG HANGER

0280808140 199110 - M8X14
BOLT; 
ENG 
HANGER

AB

43 PLATE; FRT, CYL HD

8943387210 199110 - (A) R
PLATE; 
FRT, CYL 
HD

B

8943387221 199110 - (B)
PLATE; 
FRT, CYL 
HD

B

44 BOLT; FRT PLATE

0280808180 199110 - M8X18
BOLT; 
FRT 
PLATE

B

45 VALVE; OIL RELIEF, CYL HD

8943255310 199110 -

VALVE; 
OIL 
RELIEF, 
CYL HD

B

46 VALVE; OIL CHECK, CYL HD

8943255320 199110 -

VALVE; 
OIL 
CHECK, 
CYL HD

AB

74 PLUG; OIL GALLERY

8941332830 199110 -
PLUG; 
OIL 
GALLERY

AB

168 HANGER; ENG, FRT

8943776522 199110 -
HANGER; 
ENG, FRT

B



Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > CYLINDER BLOCK  >  
 

Изображение: 01 02 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

5 CUP; SEALING, OIL GALLERY

5112190080 199110 - OD=18

CUP; 
SEALING, 
OIL 
GALLERY

AB

6 CUP; SEALING

8942298530 199110 -
D=35 
H=10

CUP; 
SEALING

AB

7 PLUG; WATER DRAIN

9096640010 199110 -
PLUG; 
WATER 
DRAIN

AB

8 BOLT; BRG CAP

8941321731 199110 -
BOLT; 

BRG CAP
AB

13 DOWELL; C/BL TO HD

8942008190 199110 -
DOWELL; 
C/BL TO 
HD

AB

14 DOWEL; TIMING GEAR CASE TO C/BL

8943255060 199110 -

DOWEL; 
TIMING 
GEAR 
CASE TO 
C/BL

AB

15 PLUG; OIL GALLERY

1096050190 199110 -
PT1/8 
PT1/4 
L=11

PLUG; OIL 
GALLERY

B

27 NIPPLE; OIL GALLERY

8970459381 199110 -
NIPPLE; 
OIL 
GALLERY

B

95 UNIT; OIL PRESSURE

8970318660 199110 -
UNIT; OIL 
PRESSURE

B

96 ADAPTER; PRESS UNIT & SW

8970459370 199110 -

ADAPTER; 
PRESS 
UNIT & 
SW

B

158 GASKET; OIL PRESS UNIT

9095714100 199110 -
ID=10.2 
OD=16.0

GASKET; 
OIL 
PRESS 
UNIT

B

203 STUD; C/BL

0496410500 199110 - M10X65
STUD; 
C/BL

B

0496710160 199110 - M10X31
STUD; 
C/BL

B

0496710300 199110 - M10X45
STUD; 
C/BL

B

217 STUD; STARTER

9044110280 199110 -
M10X28 
L=43

STUD; 
STARTER

AB

260 BOLT; ADAPTER TO BLOCK

0280808140 199110 - M8X14
BOLT; 
ADAPTER 
TO BLOCK

B

405 NUT; CAP

9098440220 199110 - M10 NUT; CAP B

2012 CATCAR.INFO (v 1.3)

 

Stocks & Shares 

ISAs
Share ISA Funds From 
70 Providers. Manage 
Your Investments 

Online.
www.Fidelity.co.uk/ShareISAs

Free Online Car 

Valuation
Instant Valuation - As 
Seen on TV! We Buy 
Any Car From £50 to 

£100,000
www.webuyanycar.com/free…

Official Toyota Site
Find The Model That 
Suits You With Toyota. 
Compare Our Range 

Now.
www.toyota.co.uk

GoCompare Car 

Insurance
10% could Save up to 
£851! Compare 1000+ 

Prices from 125+ 
Insurers
GoCompare.com/CarInsura…

Sell Your Car
Advertise Your Car On 
10 Websites Until 

Sold! Viewed By 
Millions.
www.DesperateSeller.co.uk



Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > OIL PAN AND LEVEL GAUGE  >  

 

Изображение: 01 02 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

1 PAN ASM; OIL

8943361120 199110 -
PAN ASM; 

OIL
B

2 GAUGE; OIL LEVEL

8970208610 199110 -
GAUGE; OIL 

LEVEL
B

3 GASKET; DRAIN PLUG

9095714140 199110 -
ID=14.2 

OD=20.0

GASKET; 

DRAIN 

PLUG

AB

4 PLUG; DRAIN, OIL

9098621560 199110 -
PLUG; 

DRAIN, OIL
AB

8 TUBE; GUIDE, OIL LEVEL GAUGE

8970226782 199110 -

TUBE; 

GUIDE, OIL 

LEVEL 

GAUGE

B

10 BOLT; GUIDE TUBE

0500408160 199110 - M8X16

BOLT; 

GUIDE 

TUBE

B

20 PLATE; BAFFLE, CRANKCASE

8943855545 199110 -

PLATE; 

BAFFLE, 

CRANKCASE

B

21 BOLT; BAFFLE PLATE, CRANKCASE

0500408160 199110 - M8X16

BOLT; 

BAFFLE 

PLATE, 

CRANKCASE

B

23 BOLT; OIL PAN

0280806120 199110 - M6X12
BOLT; OIL 

PAN
AB

24 NUT; OIL PAN

5094400040 199110 - M6
NUT; OIL 

PAN
B



Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > CAMSHAFT AND VALVE  >  
 

Изображение: 01 02 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

2 CAMSHAFT; INL

8944150191 199110 -
CAMSHAFT; 
INL

B

3 CAMSHAFT; EXH

8944148421 199110 -
CAMSHAFT; 
EXH

B

4 VALVE; INL

8943601401 199110 - VALVE; INL B

5 VALVE; EXH

8943255301 199110 - VALVE; EXH AB

28 BOLT; CAM PULLEY

9020610350 199110 - M10X35
BOLT; CAM 
PULLEY

AB

29 WASHER; TIMING PULLEY

8941742831 199110 -
WASHER; 
TIMING 
PULLEY

AB

32 SPROCKET; CM/SHF INL

8970268021 199110 -
SPROCKET; 
CM/SHF INL

B

33 SPROCKET; CM/SHF EXH

8970268031 199110 -
SPROCKET; 
CM/SHF 
EXH

B

34 PIN; CM/SHF

9081605100 199110 -
OD=5 
L=10

PIN; 
CM/SHF

AB

36 SEAL; OIL, CM/SHF, FRT

8943270620 199110 -
SEAL; OIL, 
CM/SHF, 
FRT

AB

64 ADJUSTER; VALVE LASH

8943807580 199110 -
ADJUSTER; 
VALVE LASH

B

65 COLLAR; SPLIT

8944294870 199110 -
COLLAR; 
SPLIT

AB

69 SPRING; VLV, OUTER

8941779490 199110 -
SPRING; 
VLV, OUTER

AB

71 SEAT; SPR

8941779500 199110 - UPPER SEAT; SPR AB

8941779510 199110 - LOWER SEAT; SPR AB

73 SEAL; VLV GUIDE

8943241580 199110 -
SEAL; VLV 
GUIDE

AB

121 BOLT; IDLE PULLEY

8944434291 199110 -
BOLT; IDLE 
PULLEY

AB

123 PULLEY; IDLE, TIMING

8944233311 199110 -
PULLEY; 
IDLE, 
TIMING

AB

124 PULLEY; TIMING, CR/SHF

8943318670 199110 -
PULLEY; 
TIMING, 
CR/SHF

B

129 SPRING; TENSIONER

8943601480 199110 -
SPRING; 
TENSIONER

AB

135 PULLEY; TENSIONER

8943624350 199110 -
PULLEY; 
TENSIONER

AB

137 BOLT; TENSIONER

8943298510 199110 -
BOLT; 
TENSIONER

AB

138 TENSIONER; TIMING BELT

8970236241 199110 -
TENSIONER; 
TIMING 
BELT

B

144 BELT; TIMING

8970270620 199110 -
BELT; 
TIMING

B



 
 

 

Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > CRANKSHAFT, PISTON AND FLYWHEEL  >  

 

Изображение: 01 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

1 CRANKSHAFT

8943362972 199110 - CRANKSHAFT B

7 METAL KIT; CRANKSHAFT, STANDARD

8970276830 199110 -
STD 

GREEN

METAL KIT; 

CRANKSHAFT, 

STANDARD

B

8970276840 199110 -
STD 

BROWN

METAL KIT; 

CRANKSHAFT, 

STANDARD

B

8970276850 199110 -
STD 

BLACK

METAL KIT; 

CRANKSHAFT, 

STANDARD

B

8970276860 199110 - STD BLUE
METAL KIT; 
CRANKSHAFT, 

STANDARD

B

12 FLYWHEEL

8943323452 199110 - M/T(M79) FLYWHEEL B

18 PULLEY; CR/SHF

8943749330 199110 - PULLEY; CR/SHF B

35 GEAR; RING

8943329010 199110 -
4A/T

(RML)
GEAR; RING B

9123330321 199110 -
M/T(M79) 
WO/PLATE

GEAR; RING AB

38 WASHER; FLYWHEEL

8944544300 199110 -
M/T(M79) 

T=0.8

WASHER; 

FLYWHEEL
AB

40 BOLT; FLYWHEEL

8941465781 199110 - BOLT; FLYWHEEL AB

42 WASHER; THRUST, CR/SHF

8943216790 199110 - ID=59
WASHER; 

THRUST, CR/SHF
AB

43 BOLT; CR/SHF PULLEY

8941235801 199110 -
BOLT; CR/SHF 

PULLEY
AB

48 KEY; WOODRUFF, CR/SHF

8941234370 199110 -
KEY; WOODRUFF, 

CR/SHF
AB

8944544320 199110 -
4A/T

(RML)

KEY; WOODRUFF, 

CR/SHF
AB

50 SPACER; FLYWHEEL

8944544320 198911 - 199109
4A/T

(RML)

SPACER; 

FLYWHEEL
AB

53 WASHER; RING GEAR

8944544330 199110 -

4A/T

(RML) 

ID=40 

T=2

WASHER; RING 

GEAR
B

54 SLEEVE; RING GEAR

8941341480 199110 -

4A/T

(RML) 

T=13

SLEEVE; RING 

GEAR
B

55 SLEEVE; CR/SHF

8941298270 199110 - M/T(M79) SLEEVE; CR/SHF AB

63 PISTON; STANDARD

8970670030 199110 - STD
PISTON; 

STANDARD
B

64 PISTON; O/S=0.50

8970670040 199110 -
PISTON; 

O/S=0.50
B

65 PISTON; O/S=1.00

8970670050 199110 -
PISTON; 

O/S=1.00
B

68 RING SET; PISTON, STANDARD

8970421710 199110 - STD

RING SET; 

PISTON, 
STANDARD

B

69 RING SET; PISTON, O/S=0.50

8970444150 199110 -

RING SET; 

PISTON, 

O/S=0.50

B

70 RING SET; PISTON,O/S=1.00

8970444160 199110 -
RING SET; 

PISTON,O/S=1.00
B

73 METAL SET; CONN ROD, STANDARD

8970615620 199110 -

INT 

GRADE XS

(RBC) 

STD 

BROWN

METAL SET; 

CONN ROD, 

STANDARD

B

8970615630 199110 -

INT 

GRADE XS
(RBC) 

STD 

BLACK

METAL SET; 
CONN ROD, 

STANDARD

B

8970615640 199110 -

INT 

GRADE XS

(RBC) 
STD BLUE

METAL SET; 

CONN ROD, 

STANDARD

B

83 PIN; PISTON

8944720800 199110 - PIN; PISTON AB

84 ROD ASM; CONN

8943362951 199110 - ROD ASM; CONN B

85 BUSHING; CONNOD

8943162890 199110 -
BUSHING; 

CONNOD
AB

86 BOLT; CONNROD

8943777840 199110 - BOLT; CONNROD B

88 NUT; CONNROD

8943777850 199110 - NUT; CONNROD B

126 RING; SNAP, PISTON PIN

8943229170 199110 -
RING; SNAP, 

PISTON PIN
AB

2012 CATCAR.INFO (v 1.3)



Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > TIMING GEAR CASE AND FLYWHEEL HOUSING  >  
 

Изображение: 01 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

123 COVER; TIMING, LWR

8943627412 199110 -
COVER; 
TIMING, 
LWR

B

130 STUD; BODY TO C/BL

8941580350 199110 -
STUD; 
BODY TO 
C/BL

B

132 COVER; TIMING, U PR

8943387823 199110 -
COVER; 
TIMING, U 
PR

B

158 BOLT; FRT PLATE

0280806180 199102 - 199109
(A) 
M6X18

BOLT; FRT 
PLATE

B

8944078761 199110 -
(B) 
M6X47

BOLT; FRT 
PLATE

B

172 RETAINER; CR/SHF

8943625291 199110 - 199208
RETAINER; 
CR/SHF

B

8970726710 199209 -
RETAINER; 
CR/SHF

AB

173 STUD; RET

8941580350 199110 - 199208 STUD; RET AB

8943438960 199209 - STUD; RET AB

174 DOWEL; RET TO C/BL

8942474930 199110 -
DOWEL; 
RET TO 
C/BL

AB

175 SEAL; OIL, CR/SHF, RR

8943270631 199110 -
SEAL; OIL, 
CR/SHF, 
RR

AB

185 BOLT; RET TO C/BL

8941582402 199110 -
BOLT; RET 
TO C/BL

AB

 

Auto Service In 

Newcastle
We Take Personal Care 

Of Your Car. Expert 

repairs. Fair prices. 

Call.
www.aasilencers.com

Want Body Repair?

The Car Body Repairs 

Professionals. Leave it 
to the Professionals.
sas-autos.co.uk

Allen Crankshafts
UK company. We 

supply crankshafts & 

conrods with 

commitment to 

quality.
www.allencrankshaft.co.uk

Free Online Car 

Valuation
Instant Valuation - As 

Seen on TV! We Buy 

Any Car From £50 to 

£100,000
www.webuyanycar.com/free…

Glass Used Car 

Prices
Glass's Free Car 

Valuations. Get your 

car's true value.
www.Glass.co.uk/Free



Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > ENGINE MOUNTING  >  
 

Изображение: 01 02 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

6 RUBBER; MTG, ENG, RR

8943677633 199110 - M/T(M79) (D)
RUBBER; 
MTG, 
ENG, RR

B

8944673132 199110 - 4A/T(RML) (B)
RUBBER; 
MTG, 
ENG, RR

B

8970317141 199110 -
EXC. 4X4(S9T) 
(E)

RUBBER; 
MTG, 
ENG, RR

B

8 BOLT; MTG RUBBER

0281910220 199110 - M10X22
BOLT; 
MTG 
RUBBER

AB

8944780900 199110 - M10X80
BOLT; 
MTG 
RUBBER

AB

10 NUT; MTG RUBBER

0911501100 199110 - (B) M10
NUT; MTG 
RUBBER

AB

0911502100 199110 - (A) M10
NUT; MTG 
RUBBER

B

15 BRACKET; ENG MTG

8943445901 199110 -
BRACKET; 
ENG MTG

B

20 BOLT; ENG FOOT

0284810250 199110 - M10X25
BOLT; 
ENG 
FOOT

AB

8941077692 199110 - M12X84
BOLT; 
ENG 
FOOT

B

8970309970 199110 -
M10X40:FLANGE 
BOLT

BOLT; 
ENG 
FOOT

AB

36 BOLT; MTG RUBBER

0501510220 198911 - 199109 M10X22

BOLT; 

MTG 
RUBBER

B

0501510350 198911 - 199109 M10X35
BOLT; 
MTG 
RUBBER

B

8943439190 199110 - (B) M12X30
BOLT; 
MTG 
RUBBER

B

8944294021 198911 - 199109 M10X50
BOLT; 
MTG 
RUBBER

B

8970202510 198911 - 199109 (A) M10X85
BOLT; 
MTG 
RUBBER

B

38 RUBBER; MTG, ENG

8970431601 199110 - R
RUBBER; 
MTG, ENG

B

40 BRACKET; ENG MTG

8943662971 199110 -
BRACKET; 
ENG MTG

B

53 SUPPORT ASM; ENG MTG

8970431590 199110 -
SUPPORT 
ASM; 
ENG MTG

B

54 NUT; LK, TORQUE ROD TO BODY

8941269730 199102 - M10

NUT; LK, 
TORQUE 
ROD TO 
BODY

AB

55 BOLT; BRKT, ENG MTG, RR

0281810250 199110 - M10X25

BOLT; 
BRKT, 
ENG MTG, 
RR

B

62 ROD; TORQUE

8943859892 199110 - 4A/T(RML)
ROD; 
TORQUE

B

8944673182 199110 - M/T(M79)
ROD; 
TORQUE

AB

65 BOLT; TORQUE ROD

8943446310 199110 -
BOLT; 
TORQUE 
ROD

AB

152 DAMPER; DYNAMIC, ENG MTG

8943655870 199110 - (C)
DAMPER; 
DYNAMIC, 
ENG MTG

B

8970414453 199110 - (D)
DAMPER; 
DYNAMIC, 
ENG MTG

B

169 BOLT; SUPPORT

0280910220 199110 -
BOLT; 
SUPPORT

B

170 NUT; SUPPORT

0911502100 199110 - M10
NUT; 
SUPPORT

B

183 BOLT; DAMPER

0280108200 199110 - 199204 M8X20
BOLT; 
DAMPER

B

0280808200 199205 - M8X20
BOLT; 
DAMPER

B

220 STUD; TORQUE ROD

8970303470 199110 -
STUD; 
TORQUE 
ROD

AB

221 PLATE; TORQUE ROD

8943288311 199102 -
PLATE; 
TORQUE 
ROD

AB

222 ERACKET; TORQUE ROD, FRT

8970303100 199110 -
ERACKET; 
TORQUE 
ROD, FRT

AB

223 BOLT; BRKT TO TRANS

0208008160 199110 - M8X16

BOLT; 

BRKT TO 
TRANS

AB

224 WASHER; PL, BRKT

9091646080 199110 - ID=8 T=2
WASHER; 
PL, BRKT

AB

225 WASHER; LK, BRKT

9091508080 199110 - ID=8
WASHER; 
LK, BRKT

AB

226 NUT; BRKT

0911502120 199110 - M12
NUT; 
BRKT

AB

285 DAMPER; DYNAMIC, ENG MTG

8970414442 199110 -
DAMPER; 
DYNAMIC, 
ENG MTG

B



 
 

 

Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > INLET MANIFOLD  >  

 

Изображение: 01 02 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

1 MANIFOLD INL

8943417052 199110 -
MANIFOLD 

INL
B

5 CHAMBER; COMMON

8943401753 199110 -
CHAMBER; 

COMMON
B

7 GASKET; INL MANIF TO HD

8941779561 199110 -
GASKET; INL 

MANIF TO HD
B

11 GASKET; INT PORT

8943413102 199110 -
GASKET; INT 

PORT
B

13 BOLT; INL MANIF

0280808280 199110 - (A) M8X28
BOLT; INL 

MANIF
B

0280808320 199110 - (B) M8X32
BOLT; INL 

MANIF
B

18 SCREW; PLATE, INL CVR

9039204080 199110 -
M4X8 
W/WASHER

SCREW; 

PLATE, INL 

CVR

B

20 NUT; INL MANIF

0911501080 199110 -
M8 FLANGE 
NUT

NUT; INL 
MANIF

B

27 STUD; INL MANIF

9041108200 199110 -
M8X20 

L=32

STUD; INL 

MANIF
B

28 BOLT; COMMON CHAMBER

0280808220 199110 - (A) M8X22

BOLT; 

COMMON 

CHAMBER

B

8943116171 199110 - (B) M8X79
BOLT; 
COMMON 

CHAMBER

B

30 CUP; SEALING, INL MANIF

8942298530 199110 -
D=35 

H=10

CUP; 

SEALING, INL 

MANIF

AB

42 PIPE; VAC, COMMON CHAMBER

8942514510 199110 - (A) L=33
PIPE; VAC, 
COMMON 

CHAMBER

B

8970614630 199110 - (B)

PIPE; VAC, 

COMMON 

CHAMBER

B

47 STUD; BRKT, POWER STEERING

0495408500 199110 -
STUD; BRKT, 
POWER 

STEERING

B

53 BOLT; INL PIPE

8943144281 199110 - M8X40
BOLT; INL 

PIPE
AB

58 STAY; INL MANIF

8943820242 199110 - (A)
STAY; INL 

MANIF
B

8970150862 199110 - (B)
STAY; INL 
MANIF

B

89 NUT; COMMON CHAMBER TO INL MANIF

0911501080 199110 -
M8 FLANGE 

NUT

NUT; 

COMMON 

CHAMBER TO 

INL MANIF

AB

92 NIPPLE; M/VAC

8941535350 199110 -
NIPPLE; 
M/VAC

B

97 SENSOR; INTAKE, AIR TEMPERATURE

8250373340 199110 -

SENSOR; 

INTAKE, AIR 

TEMPERATURE

AB

98 BRACKET; OXYGIN SENSOR

8970244811 199110 -
BRACKET; 
OXYGIN 

SENSOR

B

100 NUT; BRKT

0911502080 199110 -
M8 FLANGE 

NUT
NUT; BRKT B

106 STAY; COMMON CHAMBER

8943728092 199110 -

STAY; 

COMMON 
CHAMBER

B

107 BOLT; STAY, COMMON CHAMBER

0280808140 199110 - M8X14

BOLT; STAY, 

COMMON 

CHAMBER

B

113 BOLT; STAY

0280808160 199110 - M8X16 BOLT; STAY B

0280812160 199110 - M12X16 BOLT; STAY B

0281810160 199110 - M10X16 BOLT; STAY B

121 BRACKET

8970207090 199110 - (A) BRACKET B

8970394190 199110 - (B) BRACKET B

122 BOLT; BRACKET

0280806120 199110 - M6X12
BOLT; 

BRACKET
B

131 PIPE; PCV, INL

8943807570 199110 -
PIPE; PCV, 

INL
B

162 NUT; STAY AIR DUCT

0911502100 199110 - M10
NUT; STAY 
AIR DUCT

B

263 PIPE; PRESSURE REG

8942008512 199110 - L=34

PIPE; 

PRESSURE 

REG

B

561 GASKET; TB

8944573201 199110 - GASKET; TB AB

2012 CATCAR.INFO (v 1.3)



Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > EXHAUST MANIFOLD  >  
 

Изображение: 01 02 03 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

1 MANIFOLD; EXHAUST

8943876821 199110 -
MANIFOLD; 
EXHAUST

B

2 GASKET; EXH MANIF TO HD

8944573152 199110 -
GASKET; 
EXH MANIF 
TO HD

AB

3 PROTECTOR; HEAT, EXH MANIF

8970285291 199110 -
PROTECTOR; 
HEAT, EXH 
MANIF

B

16 STUD; EXH PIPE TO MANIF

8941262100 199110 -
M10X36 
L=48

STUD; EXH 
PIPE TO 
MANIF

B

18 NUT; EXH MANIF

0911502100 199110 - (A) M10
NUT; EXH 
MANIF

AB

21 BOLT; HEAT PROTECTOR

8943126990 199110 -
BOLT; HEAT 
PROTECTOR

B

114 STAY; EXH MANIF

8970163862 199110 -
STAY; EXH 
MANIF

B

128 BOLT; STAY

0281810160 199110 - M10X16 BOLT; STAY B



 
 

 

Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > VENTILATION SYSTEM  >  
 

Изображение: 01 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

40 CLIP; PCV HOSE

8942385710 199110 -
ID=13 
GRAY

CLIP; 
PCV 
HOSE

AB

133 VALVE; PCV

8943101190 198911 - 199102 (B)
VALVE; 
PCV

B

8943843360 199110 - (A)
VALVE; 
PCV

AB

2012 CATCAR.INFO  (v 1.3)



 

 

 

Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > WATER PUMP AND CORROSION RESISTOR  >  
 

Изображение: 01 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

1 PUMP ASM; WATER, W/GASKET

8970314720 199110 -

PUMP 
ASM; 
WATER, 
W/GASKET

B

3 GASKET; PUMP TO C/BL

8943433670 199110 -
GASKET; 
PUMP TO 
C/BL

AB

36 BOLT; WATER PUMP TO C/BL

8944471442 199110 - M8X18

BOLT; 
WATER 
PUMP TO 
C/BL

AB

2012 CATCAR.INFO (v 1.3)

Sell Your Car for Cash Sell Your Car Instantly for Cash to the UK's Best Car Buyer, www.bestcarbuyer.co.uk

Free Online Car Valuation Instant Valuation - As Seen on TV! We Buy Any Car From £50 to £100,000 www.webuyanycar.com/free

Toyota New Car Offers 0% APR Representative On Selected New Toyota Cars. Learn More Now. www.toyota.co.uk



 
 

 

Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > THERMOSTAT AND HOUSING  >  
 

Изображение: 01 02 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

1 THERMOSTAT

8943324661 199110 - THERMOSTAT B

2 HOUSING; THERMOSTAT

8943627045 199110 -
HOUSING; 
THERMOSTAT

B

12 BOLT; HSG

0280808280 199110 - M8X28 BOLT; HSG B

0280808600 199110 - M8X60 BOLT; HSG B

19 PIPE; HSG TO HTR

8943797560 199102 -
PIPE; HSG 
TO HTR

B

56 PIPE; WATER, THERMOSTAT HSG

8942212751 199110 -
(B) L=28 
D=10

PIPE; 
WATER, 
THERMOSTAT 
HSG

B

8944115890 199110 - (A)

PIPE; 
WATER, 
THERMOSTAT 
HSG

B

66 GASKET; THERMOSTAT HSG

8943626870 199110 -
GASKET; 
THERMOSTAT 
HSG

B

72 BOLT; CONNECTOR

0280806220 199110 - M6X22
BOLT; 
CONNECTOR

B

0280806500 199110 - M6X50
BOLT; 
CONNECTOR

B

119 PIPE; HTR

8943627393 199110 - PIPE; HTR B

120 BOLT; PIPE FIX

0280808140 199110 - M8X14
BOLT; PIPE 
FIX

B

127 GASKET; INL PIPE TO THERMOSTAT HSG

8943626860 199110 -

GASKET; INL 
PIPE TO 
THERMOSTAT 

HSG

B

128 TERMINAL; ENG EARTH

8941026440 199110 -
TERMINAL; 
ENG EARTH

B

186 PIPE; OIL COOLER

8970101241 199110 -
PIPE; OIL 
COOLER

B

187 BLEEDER; AIR

9099063141 199110 -
BLEEDER; 
AIR

B

188 GASKET; BLEEDER

9095714080 199110 -
ID=8.2 
OD=14.0 
T=1.0

GASKET; 
BLEEDER

B

2012 CATCAR.INFO (v 1.3)



Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > WATER PIPING; ENGINE  >  
 

Изображение: 01 02 03 04 05 06 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

10 PIPE; SUCTION

8943627051 199110 -
PIPE; 
SUCTION

B

13 GASKET; SUCTION PIPE

8944573140 199110 -
GASKET; 
SUCTION 
PIPE

AB

17 BOLT; SUCTION PIPE

0280806160 199110 - M6X16
BOLT; 
SUCTION 
PIPE

B

0280808220 199110 - M8X22
BOLT; 
SUCTION 
PIPE

AB

21 BOLT; WATER HOSE

0501510200 199005 - 199109 M10X20
BOLT; 
WATER 
HOSE

B

35 CLIP; RUBBER HOSE

8970316540 199110 -
CLIP; 
RUBBER 
HOSE

AB

134 HOSE; OIL COOLER DELIVERY

8970128400 199110 -

HOSE; 
OIL 
COOLER 
DELIVERY

B

136 HOSE; OIL COOLER, RETURN

8970207070 199110 - (A)

HOSE; 
OIL 
COOLER, 
RETURN

B

8970271260 199110 - (B)

HOSE; 
OIL 
COOLER, 
RETURN

B

137 CLIP; HOSE, OIL COOLER

8944788750 199110 - ID=18.9

CLIP; 
HOSE, 
OIL 
COOLER

B

151 HOSE; WATER OUTLET

8970157952 199110 -
HOSE; 
WATER 
OUTLET

B

152 HOSE; WATER INL

8970157960 199110 -
HOSE; 
WATER 
INL

B

154 CLIP; WATER HOSE

8943679430 199110 -
CLIP; 
WATER 
HOSE

AB

157 CLIP; RUBBER HOSE

8943154240 199110 -
ID=14.5 
ID=7.5

CLIP; 
RUBBER 
HOSE

B

162 ADAPTER; WATER SUCTION

8943625652 199110 -
ADAPTER; 
WATER 
SUCTION

B

163 BOLT; WATER DRAIN

8970450782 199110 -
BOLT; 
WATER 
DRAIN

B

164 GASKET

9095613310 199110 - (A) GASKET B

9095714160 199110 - (B) GASKET B

170 PIPE; WATER, INL

8943627381 199110 -
PIPE; 
WATER, 
INL

B



Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > WATER PIPING; ENGINE  >  
 

Изображение: 01 02 03 04 05 06 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

10 PIPE; SUCTION

8943627051 199110 -
PIPE; 
SUCTION

B

13 GASKET; SUCTION PIPE

8944573140 199110 -
GASKET; 
SUCTION 
PIPE

AB

17 BOLT; SUCTION PIPE

0280806160 199110 - M6X16
BOLT; 
SUCTION 
PIPE

B

0280808220 199110 - M8X22
BOLT; 
SUCTION 
PIPE

AB

21 BOLT; WATER HOSE

0501510200 199005 - 199109 M10X20
BOLT; 
WATER 
HOSE

B

35 CLIP; RUBBER HOSE

8970316540 199110 -
CLIP; 
RUBBER 
HOSE

AB

134 HOSE; OIL COOLER DELIVERY

8970128400 199110 -

HOSE; 
OIL 
COOLER 
DELIVERY

B

136 HOSE; OIL COOLER, RETURN

8970207070 199110 - (A)

HOSE; 
OIL 
COOLER, 
RETURN

B

8970271260 199110 - (B)

HOSE; 
OIL 
COOLER, 
RETURN

B

137 CLIP; HOSE, OIL COOLER

8944788750 199110 - ID=18.9

CLIP; 
HOSE, 
OIL 
COOLER

B

151 HOSE; WATER OUTLET

8970157952 199110 -
HOSE; 
WATER 
OUTLET

B

152 HOSE; WATER INL

8970157960 199110 -
HOSE; 
WATER 
INL

B

154 CLIP; WATER HOSE

8943679430 199110 -
CLIP; 
WATER 
HOSE

AB

157 CLIP; RUBBER HOSE

8943154240 199110 -
ID=14.5 
ID=7.5

CLIP; 
RUBBER 
HOSE

B

162 ADAPTER; WATER SUCTION

8943625652 199110 -
ADAPTER; 
WATER 
SUCTION

B

163 BOLT; WATER DRAIN

8970450782 199110 -
BOLT; 
WATER 
DRAIN

B

164 GASKET

9095613310 199110 - (A) GASKET B

9095714160 199110 - (B) GASKET B

170 PIPE; WATER, INL

8943627381 199110 -
PIPE; 
WATER, 
INL

B



 
 

 

Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > FAN AND FAN BELT  >  
 

Изображение: 01 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

1 FAN; COOLING

8943237045 199110 -
M/T
(M79)

FAN; 
COOLING

B

8970167661 199110 -
4A/T
(RML)

FAN; 
COOLING

B

8 CLUTCH; COOLING FAN

8970315510 199110 -
4A/T
(RML)

CLUTCH; 
COOLING 
FAN

B

13 NUT; COOLING FAN

8941570750 199110 -
M/T
(M79)

NUT; 
COOLING 
FAN

AB

14 NUT; FAN TO CLU

8941570750 199110 -
4A/T
(RML)

NUT; 
FAN TO 
CLU

B

20 MOTOR; FAN

8943773251 199110 -
4A/T
(RML)

MOTOR; 
FAN

B

8943775961 199110 -
M/T
(M79)

MOTOR; 
FAN

B

21 GUIDE; FAN

8943775940 199110 -
M/T
(M79)

GUIDE; 
FAN

B

22 BOLT; MOTOR TO GUIDE

8943775970 199110 -
M/T
(M79)

BOLT; 
MOTOR 
TO 
GUIDE

B

23 HOLDER; FAN BLOCK

8943773280 199110 -
M/T
(M79)

HOLDER; 
FAN 
BLOCK

B

26 BOLT; FAN TO CLU

8943773270 199110 -
4A/T
(RML)

BOLT; 
FAN TO 
CLU

B

36 BELT; COOLING FAN

8970631730 199110 -

EXC. 
AIR 
CON 
MANUAL
(C60)

BELT; 
COOLING 
FAN

B

8970631740 199110 -

AIR 
CON 
MANUAL
(C60)

BELT; 
COOLING 
FAN

B

76 PULLEY ASM; IDLE

8970631720 199110 -
PULLEY 
ASM; 
IDLE

B

80 PLATE; ADJ

8943663241 199110 -
PLATE; 
ADJ

B

96 BOLT; ADJ PLATE

0280808160 199110 - M8X16
BOLT; 
ADJ 
PLATE

B

230 FAN; COOLING

8943773240 198911 - 199005
4A/T
(RML)

FAN; 
COOLING

B

8943775950 199110 -
M/T
(M79)

FAN; 
COOLING

B

2012 CATCAR.INFO (v 1.3)



 

 

 

Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > ENGINE CONTROL VALVE AND LEVER  >  
 

Изображение: 01 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

21 BODY ASM; THROTTLE

8170900570 199110 -
BODY 
ASM; 
THROTTLE

AB

22 VALVE ASM; CONT, TB

8171118260 199110 -
VALVE 
ASM; 
CONT, TB

AB

23 GASKET; AIR CONT VALVE

8170820490 199110 -
GASKET; 
AIR CONT 
VALVE

AB

24 SCREW SET; TB

8171122680 199110 -
SCREW 
SET; TB

AB

169 SENSOR; TB

8170833330 199110 -
SENSOR; 
TB

AB

345 NUT; BRKT

9991114160 199110 - M16
NUT; 
BRKT

AB

2012 CATCAR.INFO (v 1.3)

Official Toyota Site Find The Model That Suits You With Toyota. Compare Our Range Now. www.toyota.co.uk

Lexus Leeds - Best Value Approved Pre Owned Lexus Nationwide Delivery usedcars.lexus.co.uk

Sell Your Car for Cash Sell Your Car Instantly for Cash to the UK's Best Car Buyer, www.bestcarbuyer.co.uk



 

 

 

Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > FUEL FILTER AND BRACKET  >  
 

Изображение: 01 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

1 FILTER ASM; FUEL

8251211500 199110 -
FILTER 
ASM; 
FUEL

AB

42 BOLT; FUEL FILTER

0500406200 199110 - M6X20
BOLT; 
FUEL 
FILTER

AB

46 BRACKET; FUEL FILTER

8970112571 199110 -
BRACKET; 
FUEL 
FILTER

AB

47 BOLT; BRKT, FUEL FILTER

0282106250 199110 - 199204

BOLT; 
BRKT, 
FUEL 
FILTER

AB

0282806250 199205 -

BOLT; 
BRKT, 
FUEL 
FILTER

B

72 NUT; BRKT, FUEL FILTER

0911501060 199110 -
M6 
FLANGE 
NUT

NUT; 
BRKT, 
FUEL 
FILTER

AB

2012 CATCAR.INFO (v 1.3)

Buy Quality Car parts Cheapest Car Parts Online Order Now For Free UK Delivery www.carparts4less.co.uk/car-parts

Car History Check - £3.99 Does Your Car Have A Hidden Past? Check Your Cars History Online Now! www.icarcheck.net

Official Renault UK Site View our range of vehicles & prices on the Official Renault UK website. www.Renault.co.uk



 
 

 

Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > EVAPORATOR SYSTEM; ENGINE  >  
 

Изображение: 01 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

35 HOSE ASM; CANISTER

8943662013 199110 -
HOSE 
ASM; 
CANISTER

B

44 HOSE; CANISTER

8970484330 199110 -
(B) 
L=290

HOSE; 
CANISTER

B

2012 CATCAR.INFO  (v 1.3)



 
 

 

Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > OIL COOLER AND OIL FILTER  >  
 

Изображение: 01 02 03 04 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

2 ELEMENT; OIL FILTER

8941494180 199110 -
ELEMENT; 
OIL 
FILTER

B

102 COOLER ASM; OIL

8943825031 199110 -
COOLER 
ASM; OIL

B

167 BOLT; CENTER

8943324721 199110 -
BOLT; 
CENTER

B

195 GASKET; OIL COOLER

8943412720 199110 -
(A) 
OD=73

GASKET; 
OIL 
COOLER

B

8943412730 199110 -
(B) 
OD=21

GASKET; 
OIL 
COOLER

B

256 PIPE ASM; OIL COOLER

8943627400 199110 -
PIPE 
ASM; OIL 
COOLER

B

258 BOLT; PIPE, OIL COOLER

0280808140 199110 - M8X14
BOLT; 
PIPE, OIL 
COOLER

B

395 NIPPLE; OIL COOLER

8970101241 199110 -
NIPPLE; 
OIL 
COOLER

B

2012 CATCAR.INFO (v 1.3)



 

 

 

Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > OIL COOLER AND OIL FILTER  >  
 

Изображение: 01 02 03 04 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

2 ELEMENT; OIL FILTER

8941494180 199110 -
ELEMENT; 
OIL 
FILTER

B

102 COOLER ASM; OIL

8943825031 199110 -
COOLER 
ASM; OIL

B

167 BOLT; CENTER

8943324721 199110 -
BOLT; 
CENTER

B

195 GASKET; OIL COOLER

8943412720 199110 -
(A) 
OD=73

GASKET; 
OIL 
COOLER

B

8943412730 199110 -
(B) 
OD=21

GASKET; 
OIL 
COOLER

B

256 PIPE ASM; OIL COOLER

8943627400 199110 -
PIPE 
ASM; OIL 
COOLER

B

258 BOLT; PIPE, OIL COOLER

0280808140 199110 - M8X14
BOLT; 
PIPE, OIL 
COOLER

B

395 NIPPLE; OIL COOLER

8970101241 199110 -
NIPPLE; 
OIL 
COOLER

B

2012 CATCAR.INFO (v 1.3)

Wheelchair Cars For Sale Used Wheelchair Accessible Vehicles Supplied Throughout The UK! MobilityNationwide.co.uk

Toyota New Car Offers 0% APR Representative On Selected New Toyota Cars. Learn More Now. www.toyota.co.uk

Local Car Dealer Your Great Value Car Dealer. We Put You In The Driving Seat! hgbryer.co.uk



Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > ECGI SYSTEM  >  
 

Изображение: 01 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

2 RAIL ASM; FUEL, INJECTOR

8170900730 199110 -
RAIL ASM; 
FUEL, 
INJECTOR

B

3 RAIL; FUEL INJECTOR

8171122700 199110 -
RAIL; FUEL 
INJECTOR

AB

4 INJECTOR ASM

8170868960 199110 -
INJECTOR 
ASM

B

5 REGULATOR; PRESSURE

8171122730 199110 -
REGULATOR; 
PRESSURE

AB

12 CLIP; INJECTOR

8171122750 199110 -
CLIP; 
INJECTOR

AB

13 GASKET; INJECTOR

8171122220 199110 -
GASKET; 
INJECTOR

AB

14 SEAL SET; FUEL RAIL

8171122710 199110 -
SEAL SET; 
FUEL RAIL

AB

56 SENSOR; MAP

8161370390 199110 -
SENSOR; 
MAP

B

60 BOLT; MAP SENSOR

0501406140 199110 - M6X14
BOLT; MAP 
SENSOR

AB

8943609440 199110 - M5X25
BOLT; MAP 
SENSOR

AB

62 CLIP; RUBBER HOSE

8970157840 199110 - BLACK
CLIP; 
RUBBER 
HOSE

B

69 BOLT; PIPE, FUEL RETURN

0280806120 199110 - M6X12
BOLT; PIPE, 
FUEL 
RETURN

B

179 PIPE; DELIVERY

8943443194 199110 -
PIPE; 
DELIVERY

B

182 INSULATOR; FUEL RAIL

8943625220 199110 -
INSULATOR; 
FUEL RAIL

AB

184 BOLT; FUEL RAIL

0280808350 199110 - M8X35
BOLT; FUEL 
RAIL

AB

185 PIPE; FUEL RETURN

8943443201 199110 -
PIPE; FUEL 
RETURN

B

186 BOLT; CLIP, FUEL PIPE

0280806120 199110 - M6X12
BOLT; CLIP, 
FUEL PIPE

AB

190 BOLT; FUEL PIPE

0280808140 199110 - M8X14
BOLT; FUEL 
PIPE

B

194 HOSE; PRESSURE REG TO INJECTOR PUMP

0047403000 199110 -

L=140 
SERVICED 
BY 
L=3000

HOSE; 
PRESSURE 
REG TO 
INJECTOR 
PUMP

B

197 HARNESS; CABLE, ENG

8943627067 199110 -
HARNESS; 
CABLE, ENG

B

198 CLIP; ENG HARNESS

9095258320 199110 - ID=19
CLIP; ENG 
HARNESS

B

219 BRACKET; MAP SENSOR

8943898421 199110 -
BRACKET; 
MAP 
SENSOR

B

290 HOSE; MAP SENSOR

0047503000 199110 -

L=330 
SERVICED 
BY 

L=3000

HOSE; MAP 
SENSOR

B

311 NUT; CLIP

0911502060 199110 -
M6 
FLANGE 
NUT

NUT; CLIP B



Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > EMISSION SYSTEM  >  

 

Изображение: 01 02 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

6 PIPE; EGR

8943738470 199110 - PIPE; EGR B

8 HOSE; RUBBER, BPT TO SIGNAL PIPE

8970163380 199110 - L=170

HOSE; 

RUBBER, BPT 

TO SIGNAL 

PIPE

B

21 HOSE; HD COVER TO COMMON CHAMBER

8943877971 199110 -

HOSE; HD 

COVER TO 

COMMON 

CHAMBER

B

43 SCREW; BRKT, ECM

1725480720 199110 - M5X14
SCREW; 

BRKT, ECM
AB

44 GROMET; SCREW, ECM

1099830670 199110 -
GROMET; 

SCREW, ECM
AB

52 BOLT; EGR PIPE

0280808140 199110 - M8X14
BOLT; EGR 

PIPE
AB

8941036290 199110 - M8X23
BOLT; EGR 

PIPE
B

88 CAP; RUBBER, MAIN VAC

8942178090 199110 -

EXC. 

AUTO 

CRUISE 

CONTROL

(K30) 

OD=8

CAP; 

RUBBER, 

MAIN VAC

AB

105 CONTROLLER; MODULE, ENGINE

8161666190 199110 -

4A/T

(RML) 

EXC. 

EMISSION 

SYSTEM 

CALIF 

SPEC

(NB2)

CONTROLLER; 

MODULE, 

ENGINE

B

8161666290 199110 -

M/T(M79) 

EXC. 

EMISSION 

SYSTEM 

CALIF 

SPEC

(NB2)

CONTROLLER; 

MODULE, 

ENGINE

B

8161666390 199110 -

4A/T

(RML) 

EMISSION 

SYSTEM 

CALIF 

SPEC

(NB2)

CONTROLLER; 

MODULE, 

ENGINE

B

8161666490 199110 -

M/T(M79) 

EMISSION 

SYSTEM 

CALIF 

SPEC

(NB2)

CONTROLLER; 

MODULE, 

ENGINE

B

112 BRACKET; ECM

8943144256 199110 -
BRACKET; 

ECM
AB

115 NUT; ENGINE CONTROL MODULE

8941786990 199110 -

NUT; ENGINE 

CONTROL 

MODULE

AB

116 BOLT; ENGINE CONTROL MODULE

8944431970 199110 -

BOLT; 

ENGINE 

CONTROL 

MODULE

AB

151 RELAY; NEUTRAL, EMISSION CONT

8942184970 199110 -
4A/T

(RML)

RELAY; 

NEUTRAL, 

EMISSION 

CONT

AB



Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > EMISSION PIPING  >  
 

Изображение: 01 02 03 04 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

1 VALVE; EGR

8970467810 199110 -

EMISSION 
SYSTEM 
CALIF 
SPEC
(NB2)

VALVE; EGR B

8970467820 199110 -

EXC. 
EMISSION 
SYSTEM 
CALIF 
SPEC
(NB2)

VALVE; EGR B

2 BOLT; EGR VLV TO INL MANIF

0280806200 199110 - M6X20
BOLT; EGR 
VLV TO INL 
MANIF

AB

4 GASKET; EGR VLV

8943401950 199110 -
GASKET; EGR 
VLV

AB

17 GASKETF EGR PIPE

8943820711 199110 -
GASKETF EGR 
PIPE

AB

22 BRACKET; VAC CONT VALVE

8943876801 199110 -
BRACKET; 
VAC CONT 
VALVE

B

23 BOLT; BRKT, VAC CONT VALVE

0280808120 199110 - M8X12
BOLT; BRKT, 
VAC CONT 
VALVE

B

26 TRANSDUCER; BACK PRESSURE

8943665190 199110 -
TRANSDUCER; 
BACK 
PRESSURE

B

28 BRACKET; TRANSDUCER

8943421301 199110 -
BRACKET; 
TRANSDUCER

B

49 CLIP; HOSE

8943622650 199110 - CLIP; HOSE B

69 PIPE ASM; VAC

8943876813 199110 -
PIPE ASM; 
VAC

B

144 CLIP; RUBBER HOSE

8941633800 199110 -
(A) 
ID=7.2

CLIP; RUBBER 
HOSE

B

8943572470 199110 - (B)
CLIP; RUBBER 
HOSE

B

217 RELAY; EMISSION CONT

8943438451 199110 - 199111
RELAY; 
EMISSION 
CONT

AB

8970486650 199112 -
RELAY; 
EMISSION 
CONT

AB

225 SENSOR; THERMO, EGR

8970308650 199110 -

EMISSION 
SYSTEM 
CALIF 
SPEC
(NB2)

SENSOR; 
THERMO, EGR

B

227 TERMINAL; BONDING CABLE

8941026440 199110 -
TERMINAL; 
BONDING 
CABLE

AB

255 VALVE; VAC SW, EGR CONT

8943843350 199110 -
VALVE; VAC 
SW, EGR 
CONT

AB

318 CLIP; HIGHTENSION CABLE

8970295980 199110 -
CLIP; 
HIGHTENSION 
CABLE

B

342 CLIP; RUBBER HOSE

5097070360 199110 - L=100
CLIP; RUBBER 
HOSE

B

472 BOLT; BRKT

0280106120 199110 - 199204 M6X12 BOLT; BRKT B

0280806120 199205 - M6X12 BOLT; BRKT B

517 BOLT; VAC PIPE

0280806120 199110 - M6X12
BOLT; VAC 
PIPE

B

0280808140 199110 - M8X14
BOLT; VAC 
PIPE

B

529 HOSE; RUBBER

0042442800 199110 -
(B) 
L=280

HOSE; 
RUBBER

B

0042451200 199110 - (A)L=120
HOSE; 
RUBBER

B

0047453000 199110 -

(C) 
L=240 
SERVICED 
BY 
L=3000

HOSE; 
RUBBER

B

0047513000 199110 -

(D) 
L=130 
SERVICED 
BY 

L=3000

HOSE; 
RUBBER

B

8970499350 199110 - (E) L=330
HOSE; 
RUBBER

B

8970499360 199110 - (F) L=120
HOSE; 
RUBBER

B

8970703640 199110 -
(G) 
L=150

HOSE; 
RUBBER

B

600 SCREW; VCSV (VAC CONT SW VLV)

9039205100 199110 - M5X10
SCREW; VCSV 
(VAC CONT 
SW VLV)

B

675 HOSE; EPT TO EGR VLV

8970415901 199110 -
HOSE; EPT TO 
EGR VLV

B



Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > EMISSION PIPING  >  
 

Изображение: 01 02 03 04 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

1 VALVE; EGR

8970467810 199110 -

EMISSION 
SYSTEM 
CALIF 
SPEC
(NB2)

VALVE; EGR B

8970467820 199110 -

EXC. 
EMISSION 
SYSTEM 
CALIF 
SPEC
(NB2)

VALVE; EGR B

2 BOLT; EGR VLV TO INL MANIF

0280806200 199110 - M6X20
BOLT; EGR 
VLV TO INL 
MANIF

AB

4 GASKET; EGR VLV

8943401950 199110 -
GASKET; EGR 
VLV

AB

17 GASKETF EGR PIPE

8943820711 199110 -
GASKETF EGR 
PIPE

AB

22 BRACKET; VAC CONT VALVE

8943876801 199110 -
BRACKET; 
VAC CONT 
VALVE

B

23 BOLT; BRKT, VAC CONT VALVE

0280808120 199110 - M8X12
BOLT; BRKT, 
VAC CONT 
VALVE

B

26 TRANSDUCER; BACK PRESSURE

8943665190 199110 -
TRANSDUCER; 
BACK 
PRESSURE

B

28 BRACKET; TRANSDUCER

8943421301 199110 -
BRACKET; 
TRANSDUCER

B

49 CLIP; HOSE

8943622650 199110 - CLIP; HOSE B

69 PIPE ASM; VAC

8943876813 199110 -
PIPE ASM; 
VAC

B

144 CLIP; RUBBER HOSE

8941633800 199110 -
(A) 
ID=7.2

CLIP; RUBBER 
HOSE

B

8943572470 199110 - (B)
CLIP; RUBBER 
HOSE

B

217 RELAY; EMISSION CONT

8943438451 199110 - 199111
RELAY; 
EMISSION 
CONT

AB

8970486650 199112 -
RELAY; 
EMISSION 
CONT

AB

225 SENSOR; THERMO, EGR

8970308650 199110 -

EMISSION 
SYSTEM 
CALIF 
SPEC
(NB2)

SENSOR; 
THERMO, EGR

B

227 TERMINAL; BONDING CABLE

8941026440 199110 -
TERMINAL; 
BONDING 
CABLE

AB

255 VALVE; VAC SW, EGR CONT

8943843350 199110 -
VALVE; VAC 
SW, EGR 
CONT

AB

318 CLIP; HIGHTENSION CABLE

8970295980 199110 -
CLIP; 
HIGHTENSION 
CABLE

B

342 CLIP; RUBBER HOSE

5097070360 199110 - L=100
CLIP; RUBBER 
HOSE

B

472 BOLT; BRKT

0280106120 199110 - 199204 M6X12 BOLT; BRKT B

0280806120 199205 - M6X12 BOLT; BRKT B

517 BOLT; VAC PIPE

0280806120 199110 - M6X12
BOLT; VAC 
PIPE

B

0280808140 199110 - M8X14
BOLT; VAC 
PIPE

B

529 HOSE; RUBBER

0042442800 199110 -
(B) 
L=280

HOSE; 
RUBBER

B

0042451200 199110 - (A)L=120
HOSE; 
RUBBER

B

0047453000 199110 -

(C) 
L=240 
SERVICED 
BY 
L=3000

HOSE; 
RUBBER

B

0047513000 199110 -

(D) 
L=130 
SERVICED 
BY 
L=3000

HOSE; 
RUBBER

B

8970499350 199110 - (E) L=330
HOSE; 
RUBBER

B

8970499360 199110 - (F) L=120
HOSE; 
RUBBER

B

8970703640 199110 -
(G) 
L=150

HOSE; 
RUBBER

B

600 SCREW; VCSV (VAC CONT SW VLV)

9039205100 199110 - M5X10
SCREW; VCSV 
(VAC CONT 
SW VLV)

B

675 HOSE; EPT TO EGR VLV

8970415901 199110 -
HOSE; EPT TO 
EGR VLV

B



Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > ENGINE ELECTRICAL CONTROL PARTS  >  
 

Изображение: 01 02 03 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

1 STARTER ASM

8943387981 199110 -
M/T
(M79) 
1.0KW

STARTER ASM B

8970613590 199110 -
4A/T
(RML)

STARTER ASM B

2 GENERATOR ASM

8970236520 199110 -
M/T
(M79)

GENERATOR 
ASM

B

8970299860 199110 -
4A/T
(RML)

GENERATOR 
ASM

B

3 DISTRIBUTOR ASM

8011037542 199110 -
DISTRIBUTOR 
ASM

B

4 BOLT; STARTER

0283810280 199110 -
BOLT; 
STARTER

AB

7 NUT; STARTER

0911502100 199110 - M10 NUT; STARTER AB

8941737830 199110 -
M8 
FLANGE 
NUT

NUT; STARTER AB

21 BRACKET; GEN

8943662984 199110 - BRACKET; GEN B

22 BOLT; GEN

0280808250 199110 - M8X25 BOLT; GEN B

8943715610 199110 - M10X100 BOLT; GEN B

23 NUT; GEN

0911502100 199110 - M10 NUT; GEN B

24 BOLT; GEN BRKT

0280808600 199110 - (A)
BOLT; GEN 
BRKT

B

8941129021 199110 -
(B) 
M10X72

BOLT; GEN 
BRKT

B

27 BOLT; DISTR

8970163120 199110 - BOLT; DISTR B

30 CABLE; DISTR TO IGN COIL

8943601532 199110 -
CABLE; DISTR 
TO IGN COIL

B

31 CLIP; HIGHTENSION CABLE

8943804181 199110 - (C)
CLIP; 
HIGHTENSION 
CABLE

B

8970194870 199110 - (D)
CLIP; 
HIGHTENSION 
CABLE

B

8970420720 199110 - (E)
CLIP; 
HIGHTENSION 
CABLE

B

33 COIL ASM; IGN

8011154660 199110 - (B)
COIL ASM; 
IGN

B

68 RELAY; RAD FAN

8970486650 199110 -
RELAY; RAD 
FAN

AB

83 THERMOMETER UNIT

8942474371 199110 -
THERMOMETER 
UNIT

AB

108 SWITCH; THERMO

8250369790 199110 -
SWITCH; 
THERMO

AB

124 SENSOR; OXYGIN

8970321021 199110 -
SENSOR; 
OXYGIN

B

254 NUT; GEN BRKT

0911502080 199110 -
M8 
FLANGE 
NUT

NUT; GEN 
BRKT

B

274 RELAY; ENG RESTART

8941470950 199110 -
RELAY; ENG 
RESTART

AB

292 WASHER; LK, STARTER

9091505080 199110 - ID=8
WASHER; LK, 
STARTER

AB

351 CABLE KIT; HIGHTENSION

8943892590 199110 -
CABLE KIT; 

HIGHTENSION
B

358 BOLT; IGN COIL TO BODY

0501406180 199110 - M6X18
BOLT; IGN 
COIL TO BODY

B

361 BRACKET; IGN COIL HARNESS

8943821771 199110 -
BRACKET; IGN 
COIL HARNESS

B

362 BOLT; BRKT, IGN COIL HARNESS

8943396340 199110 - M8X20
BOLT; BRKT, 
IGN COIL 
HARNESS

B

397 CLIP; NEUTRAL SW HARNESS

5097003500 199110 -

M/T
(M79) 
AUTO 
CRUISE 
CONTROL
(K30) 
D=12

CLIP; 
NEUTRAL SW 
HARNESS

B

408 NUT; ENG HARNESS TO GEN BRKT

8944241790 199110 -
M6 
FLANGE 
NUT

NUT; ENG 
HARNESS TO 
GEN BRKT

AB

428 CLIP; HARNESS

5097002700 199110 - (A)
CLIP; 
HARNESS

B

5097070360 199110 -
(C) 
L=100

CLIP; 
HARNESS

B

8941277500 199110 - (B)
CLIP; 
HARNESS

B



Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > ENGINE ELECTRICAL CONTROL PARTS  >  
 

Изображение: 01 02 03 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

1 STARTER ASM

8943387981 199110 -
M/T
(M79) 
1.0KW

STARTER ASM B

8970613590 199110 -
4A/T
(RML)

STARTER ASM B

2 GENERATOR ASM

8970236520 199110 -
M/T
(M79)

GENERATOR 
ASM

B

8970299860 199110 -
4A/T
(RML)

GENERATOR 
ASM

B

3 DISTRIBUTOR ASM

8011037542 199110 -
DISTRIBUTOR 
ASM

B

4 BOLT; STARTER

0283810280 199110 -
BOLT; 
STARTER

AB

7 NUT; STARTER

0911502100 199110 - M10 NUT; STARTER AB

8941737830 199110 -
M8 
FLANGE 
NUT

NUT; STARTER AB

21 BRACKET; GEN

8943662984 199110 - BRACKET; GEN B

22 BOLT; GEN

0280808250 199110 - M8X25 BOLT; GEN B

8943715610 199110 - M10X100 BOLT; GEN B

23 NUT; GEN

0911502100 199110 - M10 NUT; GEN B

24 BOLT; GEN BRKT

0280808600 199110 - (A)
BOLT; GEN 
BRKT

B

8941129021 199110 -
(B) 
M10X72

BOLT; GEN 
BRKT

B

27 BOLT; DISTR

8970163120 199110 - BOLT; DISTR B

30 CABLE; DISTR TO IGN COIL

8943601532 199110 -
CABLE; DISTR 
TO IGN COIL

B

31 CLIP; HIGHTENSION CABLE

8943804181 199110 - (C)
CLIP; 
HIGHTENSION 
CABLE

B

8970194870 199110 - (D)
CLIP; 
HIGHTENSION 
CABLE

B

8970420720 199110 - (E)
CLIP; 
HIGHTENSION 
CABLE

B

33 COIL ASM; IGN

8011154660 199110 - (B)
COIL ASM; 
IGN

B

68 RELAY; RAD FAN

8970486650 199110 -
RELAY; RAD 
FAN

AB

83 THERMOMETER UNIT

8942474371 199110 -
THERMOMETER 
UNIT

AB

108 SWITCH; THERMO

8250369790 199110 -
SWITCH; 
THERMO

AB

124 SENSOR; OXYGIN

8970321021 199110 -
SENSOR; 
OXYGIN

B

254 NUT; GEN BRKT

0911502080 199110 -
M8 
FLANGE 
NUT

NUT; GEN 
BRKT

B

274 RELAY; ENG RESTART

8941470950 199110 -
RELAY; ENG 
RESTART

AB

292 WASHER; LK, STARTER

9091505080 199110 - ID=8
WASHER; LK, 
STARTER

AB

351 CABLE KIT; HIGHTENSION

8943892590 199110 -
CABLE KIT; 

HIGHTENSION
B

358 BOLT; IGN COIL TO BODY

0501406180 199110 - M6X18
BOLT; IGN 
COIL TO BODY

B

361 BRACKET; IGN COIL HARNESS

8943821771 199110 -
BRACKET; IGN 
COIL HARNESS

B

362 BOLT; BRKT, IGN COIL HARNESS

8943396340 199110 - M8X20
BOLT; BRKT, 
IGN COIL 
HARNESS

B

397 CLIP; NEUTRAL SW HARNESS

5097003500 199110 -

M/T
(M79) 
AUTO 
CRUISE 
CONTROL
(K30) 
D=12

CLIP; 
NEUTRAL SW 
HARNESS

B

408 NUT; ENG HARNESS TO GEN BRKT

8944241790 199110 -
M6 
FLANGE 
NUT

NUT; ENG 
HARNESS TO 
GEN BRKT

AB

428 CLIP; HARNESS

5097002700 199110 - (A)
CLIP; 
HARNESS

B

5097070360 199110 -
(C) 
L=100

CLIP; 
HARNESS

B

8941277500 199110 - (B)
CLIP; 
HARNESS

B



Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > ENGINE ELECTRICAL CONTROL PARTS  >  
 

Изображение: 01 02 03 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

1 STARTER ASM

8943387981 199110 -
M/T
(M79) 
1.0KW

STARTER ASM B

8970613590 199110 -
4A/T
(RML)

STARTER ASM B

2 GENERATOR ASM

8970236520 199110 -
M/T
(M79)

GENERATOR 
ASM

B

8970299860 199110 -
4A/T
(RML)

GENERATOR 
ASM

B

3 DISTRIBUTOR ASM

8011037542 199110 -
DISTRIBUTOR 
ASM

B

4 BOLT; STARTER

0283810280 199110 -
BOLT; 
STARTER

AB

7 NUT; STARTER

0911502100 199110 - M10 NUT; STARTER AB

8941737830 199110 -
M8 
FLANGE 
NUT

NUT; STARTER AB

21 BRACKET; GEN

8943662984 199110 - BRACKET; GEN B

22 BOLT; GEN

0280808250 199110 - M8X25 BOLT; GEN B

8943715610 199110 - M10X100 BOLT; GEN B

23 NUT; GEN

0911502100 199110 - M10 NUT; GEN B

24 BOLT; GEN BRKT

0280808600 199110 - (A)
BOLT; GEN 
BRKT

B

8941129021 199110 -
(B) 
M10X72

BOLT; GEN 
BRKT

B

27 BOLT; DISTR

8970163120 199110 - BOLT; DISTR B

30 CABLE; DISTR TO IGN COIL

8943601532 199110 -
CABLE; DISTR 
TO IGN COIL

B

31 CLIP; HIGHTENSION CABLE

8943804181 199110 - (C)
CLIP; 
HIGHTENSION 
CABLE

B

8970194870 199110 - (D)
CLIP; 
HIGHTENSION 
CABLE

B

8970420720 199110 - (E)
CLIP; 
HIGHTENSION 
CABLE

B

33 COIL ASM; IGN

8011154660 199110 - (B)
COIL ASM; 
IGN

B

68 RELAY; RAD FAN

8970486650 199110 -
RELAY; RAD 
FAN

AB

83 THERMOMETER UNIT

8942474371 199110 -
THERMOMETER 
UNIT

AB

108 SWITCH; THERMO

8250369790 199110 -
SWITCH; 
THERMO

AB

124 SENSOR; OXYGIN

8970321021 199110 -
SENSOR; 
OXYGIN

B

254 NUT; GEN BRKT

0911502080 199110 -
M8 
FLANGE 
NUT

NUT; GEN 
BRKT

B

274 RELAY; ENG RESTART

8941470950 199110 -
RELAY; ENG 
RESTART

AB

292 WASHER; LK, STARTER

9091505080 199110 - ID=8
WASHER; LK, 
STARTER

AB

351 CABLE KIT; HIGHTENSION

8943892590 199110 -
CABLE KIT; 

HIGHTENSION
B

358 BOLT; IGN COIL TO BODY

0501406180 199110 - M6X18
BOLT; IGN 
COIL TO BODY

B

361 BRACKET; IGN COIL HARNESS

8943821771 199110 -
BRACKET; IGN 
COIL HARNESS

B

362 BOLT; BRKT, IGN COIL HARNESS

8943396340 199110 - M8X20
BOLT; BRKT, 
IGN COIL 
HARNESS

B

397 CLIP; NEUTRAL SW HARNESS

5097003500 199110 -

M/T
(M79) 
AUTO 
CRUISE 
CONTROL
(K30) 
D=12

CLIP; 
NEUTRAL SW 
HARNESS

B

408 NUT; ENG HARNESS TO GEN BRKT

8944241790 199110 -
M6 
FLANGE 
NUT

NUT; ENG 
HARNESS TO 
GEN BRKT

AB

428 CLIP; HARNESS

5097002700 199110 - (A)
CLIP; 
HARNESS

B

5097070360 199110 -
(C) 
L=100

CLIP; 
HARNESS

B

8941277500 199110 - (B)
CLIP; 
HARNESS

B



 
 

 

Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > BATTERY AND BATTERY CABLE  >  
 

Изображение: 01 A - 4XE1 1.6L DOHC ENG(RLK) B - 4XF1 1.8L DOHC ENG(RLX)

 

3 HARNESS; CABLE, BATTERY TO STARTER

8970383420 199110 -

M/T(M79) 
AUTO 
CRUISE 
CONTROL
(K30)

HARNESS; 
CABLE, 
BATTERY 
TO 
STARTER

B

8970383431 199110 - 4A/T(RML)

HARNESS; 
CABLE, 
BATTERY 
TO 
STARTER

B

8970475980 199110 -

M/T(M79) 
EXC. AUTO 
CRUISE 
CONTROL
(K30)

HARNESS; 
CABLE, 
BATTERY 
TO 
STARTER

B

34 BOLT; CABLE TO TRANS

8941484221 199110 -
4A/T(RML) 
M8X12

BOLT; 
CABLE TO 
TRANS

B

51 BOLT; CABLE TO FRAME

8941227690 199110 -
M6X16 
W/WASHER

BOLT; 
CABLE TO 
FRAME

AB

2012 CATCAR.INFO  (v 1.3)



Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > STARTER  >  

 

Изображение: 01 02 03 04 A - 8-94338-798-0 B - 8-94360-113-2 C - 8-94480-791-0 D - 8-97032-787-0 E - 8-97061-359-0

 

2 CASE; PINION, STARTER

8944495040 -

CASE; 

PINION, 

STARTER

A

13 YOKE; STARTER

5811110110 -
YOKE; 

STARTER
A

15 WIRE; LEAD STARTER

8944495030 -

WIRE; 

LEAD 

STARTER

ABE

16 ARMATURE; STARTER

5811210310 -
ARMATURE; 

STARTER
A

17 BEARING; ARMATURE, STARTER

5098000400 - (A)

BEARING; 

ARMATURE, 

STARTER

A

5098000790 - (B)

BEARING; 

ARMATURE, 

STARTER

A

21 SPRING; BRUSH HOLDER STARTER

5811170070 -

SPRING; 

BRUSH 

HOLDER 

STARTER

A

22 HOLDER; BRUSH STARTER

5811180220 -

HOLDER; 

BRUSH 

STARTER

A

23 COVER; RR COVER STARTER

8943619110 -

COVER; RR 

COVER 

STARTER

A

27 BOLT; THROUGH, STARTER

5811291820 - (A)

BOLT; 

THROUGH, 

STARTER

A

5811291830 - (B)

BOLT; 

THROUGH, 

STARTER

A

31 SWITCH; ENGAGE STARTER

8943619120 -

SWITCH; 

ENGAGE 

STARTER

A

32 COVER; RUBBER, STARTER

8941291820 -

COVER; 

RUBBER, 

STARTER

ABDE

41 SCREW; RR COVER, STARTER

5811291810 -

SCREW; RR 

COVER, 

STARTER

A

43 RETAINER; PINION STARTER

5811291000 -

RETAINER; 

PINION 

STARTER

A

44 ROLLER; PINION STARTER

5811290990 -

ROLLER; 

PINION 

STARTER

ABDE

46 GEAR; CLU STARTER

8941291830 -
GEAR; CLU 

STARTER
A

47 SPRING; PINION STARTER

5811290960 -

SPRING; 

PINION 

STARTER

A

48 BALL; PINION, STARTER

5811290920 -

BALL; 

PINION, 

STARTER

ABDE

49 STAY; STARTER

8943619100 -
STAY; 

STARTER
A

54 CLUTCH; PINION, STARTER

8941291870 -

CLUTCH; 

PINION, 

STARTER

A

114 NUT; TERMINAL

8941097630 - (B)
NUT; 

TERMINAL
A

9091105080 -
(A) 

M8

NUT; 

TERMINAL
A

115 WASHER; TERMINAL

9091505080 - ID=8
WASHER; 

TERMINAL
A



Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > STARTER  >  

 

Изображение: 01 02 03 04 A - 8-94338-798-0 B - 8-94360-113-2 C - 8-94480-791-0 D - 8-97032-787-0 E - 8-97061-359-0

 

2 CASE; PINION, STARTER

8943772510 -

CASE; 

PINION, 

STARTER

BDE

13 YOKE; STARTER

8943772540 -
YOKE; 

STARTER
BE

14 GASKET; YOKE, STARTER

8941702140 -

GASKET; 

YOKE, 

STARTER

BDE

15 WIRE; LEAD STARTER

8944495030 -

WIRE; 

LEAD 

STARTER

ABE

16 ARMATURE; STARTER

8943772530 -
ARMATURE; 

STARTER
BE

17 BEARING; ARMATURE, STARTER

8943772400 - (B)

BEARING; 

ARMATURE, 

STARTER

BDE

8943772410 - (A)

BEARING; 

ARMATURE, 

STARTER

BDE

21 SPRING; BRUSH HOLDER STARTER

8943772440 -

SPRING; 

BRUSH 

HOLDER 

STARTER

BE

22 HOLDER; BRUSH STARTER

8943772490 -

HOLDER; 

BRUSH 

STARTER

BE

23 COVER; RR COVER STARTER

8970628560 -

COVER; RR 

COVER 

STARTER

E

27 BOLT; THROUGH, STARTER

8943772420 - (B)

BOLT; 

THROUGH, 

STARTER

BE

8943772430 - (A)

BOLT; 

THROUGH, 

STARTER

BDE

31 SWITCH; ENGAGE STARTER

8970628570 -

SWITCH; 

ENGAGE 

STARTER

E

32 COVER; RUBBER, STARTER

8941291820 -

COVER; 

RUBBER, 

STARTER

ABDE

43 RETAINER; PINION STARTER

8943772460 -

RETAINER; 

PINION 

STARTER

BDE

44 ROLLER; PINION STARTER

5811290990 -

ROLLER; 

PINION 

STARTER

ABDE

46 GEAR; CLU STARTER

8943772470 -
GEAR; CLU 

STARTER
BDE

47 SPRING; PINION STARTER

8943772450 -

SPRING; 

PINION 

STARTER

BDE

48 BALL; PINION, STARTER

5811290920 -

BALL; 

PINION, 

STARTER

ABDE

49 STAY; STARTER

8970613600 -
STAY; 

STARTER
E

54 CLUTCH; PINION, STARTER

8943772520 -

CLUTCH; 

PINION, 

STARTER

BDE

58 PIPE; DRAIN RR COVER STARTER

8970414210 -

PIPE; 

DRAIN RR 

COVER 

STARTER

E

114 NUT; TERMINAL

8941097630 - (B)
NUT; 

TERMINAL
DE

8943772380 - (A)
NUT; 

TERMINAL
BDE



Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > GENERATOR  >  

 

Изображение: 01 A - 8-97023-652-0 B - 8-97027-568-2 C - 8-97029-986-0 D - 8-97070-343-0

 

2 ROTOR; GEN

8944109840 -
ROTOR; 

GEN
A

3 BEARING; ROTOR, GEN

8941230500 - (A)

BEARING; 

ROTOR, 

GEN

ABCD

8944069810 - (B)

BEARING; 

ROTOR, 

GEN

ABD

5 HOLDER; BRUSH, GEN

8941597810 -

HOLDER; 

BRUSH, 

GEN

ABD

6 REGULATOR ASM; VOLTAGE, GEN

8970320910 -

REGULATOR 

ASM; 

VOLTAGE, 

GEN

ABCD

9 COVER; FELT WASHER, ROTOR, GEN

8941230510 -

COVER; 

FELT 

WASHER, 

ROTOR, 

GEN

ABCD

10 RECTIFIER; GEN

8941258840 -
RECTIFIER; 

GEN
ABD

11 COVER; RR, GEN

8941597800 -
COVER; RR, 

GEN
A

15 RETAINER; ROTOR, GEN

8944069820 -

RETAINER; 

ROTOR, 

GEN

ABD

17 COVER ASM; FRT, GEN

8944138900 -

COVER 

ASM; FRT, 

GEN

A

18 NUT; PULLEY, GEN

8941230430 -

NUT; 

PULLEY, 

GEN

ABCD

19 PULLEY; GEN

8970321770 -
PULLEY; 

GEN
A

24 SCREW; RECTIFIER, GEN

8941230610 - (A)

SCREW; 

RECTIFIER, 

GEN

ABD

8941230660 - (B)

SCREW; 

RECTIFIER, 

GEN

ABD

25 BUSHING; INSULATION TERMINAL

8941230590 -

BUSHING; 

INSULATION 

TERMINAL

ABD

27 NUT; RECTIFIER, GEN

8941230640 - (A)

NUT; 

RECTIFIER, 

GEN

ABCD

8942061860 -

(B) 

M6 

NUT

NUT; 

RECTIFIER, 

GEN

ABD

29 BRUSH; GEN

8941230560 -
BRUSH; 

GEN
ABD

30 SPRING; BRUSH, GEN

8941230570 -

SPRING; 

BRUSH, 

GEN

ABCD

31 SHEET; BRUSH, GEN

8941597820 -

SHEET; 

BRUSH, 

GEN

ABD

32 TERMINAL; RECTIFIER, GEN

8941230630 -

TERMINAL; 

RECTIFIER, 

GEN

A

36 SCREW; FRT COVER

8941230470 -
SCREW; FRT 

COVER
ABD

39 COVER; END, RR COVER, GEN

8941258860 -

COVER; 

END, RR 

COVER, GEN

ABD

54 BOLT; RECTILFIER, GEN

8941230480 -

BOLT; 

RECTILFIER, 

GEN

ABCD



Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > GENERATOR  >  

 

Изображение: 01 A - 8-97023-652-0 B - 8-97027-568-2 C - 8-97029-986-0 D - 8-97070-343-0

 

2 ROTOR; GEN

8970323060 -
ROTOR; 

GEN
C

3 BEARING; ROTOR, GEN

8941230500 - (A)

BEARING; 

ROTOR, 

GEN

ABCD

8970323030 - (B)

BEARING; 

ROTOR, 

GEN

C

5 HOLDER; BRUSH, GEN

8970323080 -

HOLDER; 

BRUSH, 

GEN

C

6 REGULATOR ASM; VOLTAGE, GEN

8970320910 -

REGULATOR 

ASM; 

VOLTAGE, 

GEN

ABCD

9 COVER; FELT WASHER, ROTOR, GEN

8941230510 -

COVER; 

FELT 

WASHER, 

ROTOR, 

GEN

ABCD

10 RECTIFIER; GEN

8970323070 -
RECTIFIER; 

GEN
C

11 COVER; RR, GEN

8970323110 -
COVER; RR, 

GEN
C

15 RETAINER; ROTOR, GEN

8970323040 -

RETAINER; 

ROTOR, 

GEN

C

17 COVER ASM; FRT, GEN

8970323020 -

COVER 

ASM; FRT, 

GEN

C

18 NUT; PULLEY, GEN

8941230430 -

NUT; 

PULLEY, 

GEN

ABCD

19 PULLEY; GEN

8970323010 -
PULLEY; 

GEN
C

24 SCREW; RECTIFIER, GEN

8970323130 - (A)

SCREW; 

RECTIFIER, 

GEN

C

8970323140 - (B)

SCREW; 

RECTIFIER, 

GEN

C

25 BUSHING; INSULATION TERMINAL

8970323120 -

BUSHING; 

INSULATION 

TERMINAL

C

27 NUT; RECTIFIER, GEN

8941230640 - (A)

NUT; 

RECTIFIER, 

GEN

ABCD

8970323170 - (A)

NUT; 

RECTIFIER, 

GEN

C

29 BRUSH; GEN

8970323100 -
BRUSH; 

GEN
C

30 SPRING; BRUSH, GEN

8941230570 -

SPRING; 

BRUSH, 

GEN

ABCD

31 SHEET; BRUSH, GEN

8970323090 -

SHEET; 

BRUSH, 

GEN

C

32 TERMINAL; RECTIFIER, GEN

8970323160 -

TERMINAL; 

RECTIFIER, 

GEN

C

36 SCREW; FRT COVER

8970323050 -
SCREW; FRT 

COVER
C

39 COVER; END, RR COVER, GEN

8970323150 -

COVER; 

END, RR 

COVER, GEN

C

54 BOLT; RECTILFIER, GEN

8941230480 -

BOLT; 

RECTILFIER, 

GEN

ABCD



Категории 

США  > Impulse(90 - 92)  > Engine, Emission, Engine Electrical  > DISTRIBUTOR  >  
 

Изображение: 01 A - 8-01103-754-2

 

1 CAP; DISTR

8104962780 -
CAP; 
DISTR

A

2 ROTOR; DISTR

8104954110 -
ROTOR; 
DISTR

A

13 COUPLING; DISTR

8104999980 -
COUPLING; 
DISTR

A

27 GASKET; HSG, DISTR

8104999950 -
GASKET; 
HSG, 
DISTR

A

8104962830 -
GASKET; 
HSG, 
DISTR

A

31 WASHER; THRUST, DISTR

8019729470 - (A)
WASHER; 
THRUST, 
DISTR

A

8104999970 - (B)
WASHER; 
THRUST, 
DISTR

A

33 PIN; STRAIGHT, DISTR

8019854020 -
PIN; 
STRAIGHT, 
DISTR

A

37 RETAINER; PICKUP COIL

8019892820 -
RETAINER; 
PICKUP 
COIL

A

8019892820 -
RETAINER; 
PICKUP 
COIL

A

8019892820 -
RETAINER; 
PICKUP 
COIL

A

38 COIL; DISTR

8019879640 -
COIL; 
DISTR

A

39 MODULE; DISTR

8104965410 -
MODULE; 
DISTR

A

40 SCREW; UNIT, DISTR

8019879720 -
SCREW; 
UNIT, 
DISTR

A

41 PIN; SPR TO POLE PIECE

8094409510 -
PIN; SPR 
TO POLE 
PIECE

A

42 HOUSING; DISTR

8104999890 -
HOUSING; 
DISTR

A

43 SPRING; WASHER TO HSG

8104999960 -
SPRING; 
WASHER 
TO HSG

A

44 SPRING; DRIVE GEAR, DISTR

8104965210 -

SPRING; 
DRIVE 
GEAR, 
DISTR

A

49 BOLT; CAP, DISTR

8104952980 -
BOLT; 
CAP, 
DISTR

A

76 PIECE; POLE, DISTR

8104958010 -
PIECE; 
POLE, 
DISTR

A


	01
Catalogue Description 
	02
1.6 ENGINE GASKET KIT
	03
1.6 CYLINDER HEAD COVER 
	04
1.6 CYLINDER HEAD
	05
1.6 CYLINDER BLOCK
	06
1.6 OIL PAN AND LEVEL GAUGE
	07
1.6 CAMSHAFT AND VALVE
	08
1.6 CRANKSHAFT, PISTON AND FLYWHEEL
	09
1.6 TIMING GEAR CASE AND FLYWHEEL HOUSING
	10
1.6 ENGINE MOUNTING
	11
1.6 INLET MANIFOLD
	12
1.6 EXHAUST MANIFOLD(1) 
	13
1.6 EXHAUST MANIFOLD(2 ) 
	14
1.6 VENTILATION SYSTEM
	15
1.6 WATER PUMP AND CORROSION RESISTOR
	16
1.6 THERMOSTAT AND HOUSING
	17
1.6 WATER PIPING; ENGINE(1) 
	18
1.6 WATER PIPING; ENGINE(2 ) 
	19
1.6 WATER PIPING; ENGINE(3 ) 
	20
1.6 WATER PIPING; ENGINE(4 ) 
	21
1.6 FAN AND FAN BELT
	22
1.6 ENGINE CONTROL VALVE AND LEVER
	23
1.6 TURBOCHARGER SYSTEM
	24
1.6 TURBOCHARGER
	25
1.6 FUEL FILTER AND BRACKET
	26
1.6 FUEL PUMP AND PIPE
	27
1.6 EVAPORATOR SYSTEM; ENGINE
	28
1.6 OIL COOLER AND OIL FILTER(1) 
	29
1.6 OIL COOLER AND OIL FILTER(2 )
	30
1.6 OIL AND VACUUM PIPING; ENGINE(1) 
	31
PIPING; ENGINE(2 ) 
	32
1.6 OIL AND VACUUM PIPING; ENGINE(3 ) 
	33
1.6 ELECTRONICALLY CONTROLLED GASOLINE INJECTION  SYSTEM
	34
1.6 EMISSION SYSTEM
	35
1.6 EMISSION PIPING(1) 
	36
1.6 EMISSION PIPING(2) 
	37
1.6 ENGINE ELECTRICAL CONTROL PARTS(1) 
	38
1.6 ENGINE ELECTRICAL CONTROL PARTS(2) 
	39
1.6 ENGINE ELECTRICAL CONTROL PARTS(3) 
	40
1.6 BATTERY AND BATTERY CABLE
	41
1.6 B STARTER 
	42
1.6 C STARTER 
	43
1.6 D STARTER 
	44
1.6 E STARTER 
	45
1.6 B GENERATOR
	46
1.6 D GENERATOR
	47
1.6 DISTRIBUTOR
	48
1.8 PARTIAL ENGINE
	49
1.8 ENGINE GASKET KIT
	50
1.8 CYLINDER HEAD COVER 
	51
1.8 CYLINDER HEAD
	52
1.8 CYLINDER BLOCK
	53
1.8 OIL PAN AND LEVEL GAUGE
	54
1.8 CAMSHAFT AND VALVE
	55
1.8 CRANKSHAFT, PISTON AND FLYWHEEL
	56
1.8 TIMING GEAR CASE AND FLYWHEEL HOUSING
	57
1.8 ENGINE MOUNTING
	58
1.8 INLET MANIFOLD
	59
1.8 EXHAUST MANIFOLD
	60 
1.8 VENTILATION SYSTEM
	61
1.8 WATER PUMP AND CORROSION RESISTOR
	62
1.8 THERMOSTAT AND HOUSING
	63
1.8 WATER PIPING; ENGINE(1) 
	64
1.8 WATER PIPING; ENGINE(2) 
	65
1.8 FAN AND FAN BELT
	66
1.8 ENGINE CONTROL VALVE AND LEVER
	67
1.8 FUEL FILTER AND BRACKET
	68
1.8 EVAPORATOR SYSTEM; ENGINE
	69
1.8 OIL COOLER AND OIL FILTER(1) 
	70
1.8 OIL COOLER AND OIL FILTER(2) 
	71
1.8 ELECTRONICALLY CONTROLLED GASOLINE INJECTION  SYSTEM
	72
1.8 EMISSION SYSTEM
	73
1.8 EMISSION PIPING(1) 
	74
1.8 EMISSION PIPING(2)
	75
1.8 ENGINE ELECTRICAL CONTROL PARTS(1)
	76
1.8 ENGINE ELECTRICAL CONTROL PARTS(2)
	77
1.8 ENGINE ELECTRICAL CONTROL PARTS(3)
	78
1.8 BATTERY AND BATTERY CABLE
	79
1.8 A STARTER 
	80
1.8 E STARTER 
	81
1.8 A GENERATOR
	82
1.8 C GENERATOR
	83
1.8 DISTRIBUTOR



